Parts

Manual
1S2000Z Series

Zero-Turn Riding Mower

Models: Description:
5900810 26HP Kawasaki Liquid Cooled w/ 61" Mower Deck & ROPS (IS2000ZKAV2661)

5900811 30HP Briggs & Stratton w/ 61" Mower Deck & ROPS (1S2000ZB3061)

5900814 30HP Briggs & Stratton w/ 61" Mower Deck (1S2000ZBV30/61 AUS/NZ)

5900816 30HP Briggs & Stratton w/ 61" Mower Deck & ROPS (1S20002B3061 CAL)

5900968 30HP Briggs & Stratton w/ 61" Mower Deck & ROPS (1S2000ZB3061)

5900980 30HP Briggs & Stratton w/ 61" Mower Deck & ROPS ANSI-EXP (1S2000ZB3061 ANSI EXP)
5900879 26HP Kawasaki w/ 61" Mower Deck & ROPS (IS2000ZKAV2661)

5900939 26HP Kawasaki w/ 52" Mower Deck & ROPS ANSI-EXP (1S2000ZKAV2652 ANSI EXP)
5900945 26HP Kawasaki w/ 52" Mower Deck & ROPS (IS2000ZKAV2652)

5900807 34HP Kawasaki w/ 61" Mower Deck & ROPS (IS2000ZKAV3461SS)

5900838 27HP Kohler w/ 52" Mower Deck & ROPS (1S2000ZK2752)

5900840 25HP Kawasaki w/ 52" Mower Deck & ROPS (IS2000ZKAV2552)

5900839 25HP Kawasaki w/ 52" Mower Deck & ROPS (1S2000ZKAV25/52 AUS/NZ)

5900809 25HP Kawasaki w/ 61" Mower Deck & ROPS (IS2000ZKAV2561)

5900815 25HP Kawasaki w/ 61" Mower Deck & ROPS (1S2000ZKAV2561 CAL)

5900808 27HP Kawasaki w/ 61" Mower Deck & ROPS (IS2000ZKAV2761)

Briggs and Stratton Power Products Group, LLC.
5375 North Main Street

Munnsville, NY 13409 USA R _5_101%\38
800-933-6175 evision

Rev. Date: 11/01/11
TP 400-7423-AC-2Z-F







Table Of Contents

MODEL COMPONENTS PAGE
Main Frame & Front SUSPENSION GIrOUP .....cccoeeeiiiiieie e, 4
Rear Bumper, ROIl Bar & Seat BEIt GrOUD .......ccoooiiii et e e e e e e e e 6
Seat, MOUNTE & FIOOT GIOUP ... ...eieiiiiiie ettt e ettt e oottt et e e e e e te e et e e e e e s ntbeeeeaaeeeaaamnseseeeaaeeaa e nnsseeeaaeaaaannssnneaeaeasaannns 8
Fuel Supply Hose & Tank Replacement PartS GrOUD .........coiiiiiiiiiiiiii et e e e e e et e e e e e e e eaaa e e as 10
FUEI TANK & MOUNE GrOUD .. ..uiiiiiiiiie et e ettt e e e e ettt et e e e e e et e e e eeeeeesastaaeaeaeeeeaasassbeeaeeeeaassssssseaaeeesssseeaeaesaaasnrnns 12
Instrument Control Panel Group - Liquid Cooled MOAEIS .........c..oiiiiiiiiiiie e 14
Instrument Control Panel Group - Air Cooled MOGEIS ........cooiuiiiiiiiii e et 16
Engine & PTO Group - 30HP Briggs & STratton ...... ...ttt e e et e e e e e e eeeeaeeenn 18
Engine & PTO Group - 27HP KaWasaKi ...........cooooiiiiiiii e 20
Engine & PTO Group - 34HP KAWaSAKI .........ccieiiiiiiiiei ittt e e e e e ettt e e e e e e e e st e e e e e sbbaaeeeaeeeeennnneeeeas 24
ENging & PTO Group = 27HP KORIET ..........eeiieiiiee ettt ettt e e e e e e e e e e e e e et eeeeeaeeesssaeeeaaeseannnssseeeaaeeeannnes 28
Engine & PTO Group - 25HP KAWASEKI ........eiiiiuiiiiiiiiiie ettt ettt ettt eb e e ah e e e e et et e e nnne e e e s nneeeean 30
Engine & PTO Group - 26HP Kawasaki Liquid COOIEA .............oiiiiiiiiiiiiiiie ettt e e e e e ee e e e e e annnees 34
Engine & PTO Group - 26HP Kawasaki Air COOIEA ...........c..uuiiiiiiiieiieieee e e st e e e e e e eae e e e e e e e e e eaanreaeeas 38
PUMP DIVE GIOUP ...iiiiitieiiie e e ettt e e ettt e e e e e ettt e e e e e e eeeaaasaeeeeeaeeasataeeeeaeeasaasbaeaeeaeeeeeanssseeeseeeesannsbanseaaeeesasssnnneaaeeaan 42
1Y oY i Ta I e a1 (oI €1 ¢ TUT NN 44
[ Yo =10 [ €1 o U] o OO TP OPPPPPTPIN 48
HYAraulic MOUNE GIOUP ... .eeieiiiiiet ettt ettt e e ekt e e et e o b e e e e e bt e e e aab et e e e hae e e e aabe e e e estn e e e nsneeeeannreeennns 52
Hydraulic Group - 25HP Kawasaki & 27HP Kohler Models (S/N: 2014337845 & BEIOW) ......coeeiiiiiiiiiiiiiieieeiiieee e 54
Parking BraKe GIOUP .........uuuuiiiiie e ittt e e e et ettt e e e e e e e ettt eeeeeeeeee s taeeeeeeeeseaaasaeeeeeeesaassassesaeaesessassasseeesensssbenseeeesesnssnnneeens 56
REAI SUSPENSION GIOUPD ...eviieiieiiieieiiitieeeeee ettt e ee e e s et aa et eeeeeaaaasataeeeeaaeassstaaeeaaesassnstsssesseeesssaaRRnsaeaaaeseaanssseneeaeeessasssnsneeeenas 58
Deck Lift Group - All 52" Models & 61" Models S/N: 2014341047 & BEIOW ......cocoouviiiiiiiiiiiiee e, 60
Deck Lift Group - 61" Models S/N: 2014341048 & ADOVE ........ccccuuiieiiiiieieiieeeeieeeeeeirie e sibae e et sttt e e eetteeessareeesesreeeeensaeaesennes 64
AT T=To IR T =T €1 (o TU o O U EUPTN 68
Decals - Safety & OPEIAtiON ..........ooiiiiiiiiieee et e e e e e e e e e e s et s be e e e e e e e et beeeeeeeeaearaeeaeeeeeaanntraaeaaeaeaan 70
Decals - Safety & Operation (EXPOrt MOGEIS) ........oiiiioiiiiiiiiiie ettt e e e e ettt e e e e e e e et eeeeeeeesnntbeeeeaeeeesnnrnens 72
DeCals - Brand & IMOAEI ........oooiiiie ittt ettt ettt e et e e e ettt e e R bt e et be e e e ettt e e e as e e e e anbeeeeente e e e enneeeeanaeeeens 74
EVap CanisSter GrOUD .....cooo oo e, 76
52" & 61" Mower Deck - HANGEIr ChaiNs ..ottt e e e e e ettt ee e e e e s aateeeeaeaeeaannnaeeeaaaeaaannnaeeaaen, 78
61" Mower Deck Group - Housing, Covers, Spindles & Blades .........cc....oiiiiiiii e, 80
61" Mower Deck - Pulleys, BeIts & IAIBI A ......ccoo et e e e e et e e e e e e s et r e e e e e e e s eeabareeaeeeeeanns 82
52" & 61" MoWer DeCK - ROIIEIS & CASIEFS .......coiiiiiiiiieee ittt ettt e e e e s et e e e e e e e enbaaeeea e e s s nsasaeeeaeeesannnnaeeaaen, 84
52" Mower Deck - Housing, Covers, SpIindIes & BIAdeS .......cccooi it 86
52" Mower Deck - Pulleys, BEIES & IAIEF AIM .......ei e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e aeeesaaaaaaaanens 88
Spindle Service Parts (5061095) ...ccceiiiiiiiiiiiiie et e ettt et e e e e e e te et eeae e e s et e aeeeeaa e e e e nneeeeeeaaeeaaanntaeeeeaaeaeaannneneaeaaannnees 90
Spindle Service Parts (5100993) .....occoiiiiiiiiiie ettt ee e e et e e e e e e et —— e e e e e e s et —————tae e e e e —————aeaaeea e n————taaeeeaaaaraaeeeaaannares 92
Electrical Schematics - 26HP Kawasaki LC ....... ..ottt et ee et e st e e e ante e e e eneeee s snneeeean 94-97
Electrical Schematics - 30HP Briggs & STratton .....c.....ooiiiiiiiiiii oottt e e e e et e e e e e s e e e e e e e e e snnreeeas 98-101
Electrical SChemMaAtiCS = KAWASAKI ... .ueeeiiieiiiiiiiie e e ee ettt ie e e sttt e e e e e e ettt e e e e e aastbeeeeaeeesaasbeeaaaaeassansbsseeeaeeesaannnssaneaaens 102-105
Electrical Schematics - 25HP KAWaSAKI ..........eeeeiiieeeiiii et e st e et e e e et e e e s sttt e e e eae e e e ennneeeeanneeeeennneeeeaneeas 106-109

Electrical Schematics - 27HP Kohler 110-113
Torque Specification Chart ........ ... e aas Inside Back Cover



Main Frame & Front Suspension Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300141

e
I7

C *Unless otherwise noted
RH components are
identical to the LH
components.

The above parts group applies to the following Mfg. Nos.:

5900839 (1S2000ZKAV25/52 AUS/NZ) 5900879 (IS2000ZKAV2661) 5900814 (1S2000ZBV30/61 AUS/NZ)
5900809 (1S2000ZKAV2561) 5900939 (IS2000ZKAV2652 ANSI EXP) 5900968 (1S2000ZB3061)

5900817 (1S2000ZK2761) 5900810 (IS2000ZKAV2661) 5900816 (1S2000ZB3061 CAL)
5900980 (1S2000ZB3061 ANSI EXP) 5900838 (1S2000ZK2752) 5900808 (1S2000ZKAV2761)
5900815 (1S2000ZKAV2561 CAL) 5900840 (1S2000ZKAV2552) 5900811 (1S2000ZB3061)

5900945 (1S2000ZKAV2652) 5900807 (1S2000ZKAV3461SS) 5900813 (1IS2000ZKAV25/61 AUS/NZ)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 4 TP 400-7423-AC-2Z-F



Main Frame & Front Suspension Group

REF NO PART NO. QTy.

1 5020095 2
2 5402208B 2
3 5023356 4
4 5402215B 1
5 5020883 4
6 5402214B 1
7a 5407041B 1
7b 5404097B 1
8 5025093 4
9 5046093 2
10 5022039 4
11 5047461 4
12 5025265X28 2
13 5025284 4
14 5025156 4
15 5025013X16 2
16 5025013X18 2
17 5025394 4
18 5023436 2
19 5025265X24 2
20 5046011 2
21 5021072 2
22 5020884 4
23 5025160 4
24 5100882 2
25 5025448 2
26 5025449 4
27 5020020 2
28 5025457 2
29 1722009 1

Footnotes

DESCRIPTION

GREASE FITTING, 1/4-28 STRAIGHT

WELD, CASTER YOKE - RED

BUSHING, 1.00X1.13X.75, PLA (Qty: 2 per suspension arm)
WELD, FRONT A-ARM - RH -RED

BEARING CUP

WELD, FRONT A-ARM - LH -RED

WELD, MAIN FRAME, 1S2000/COBALT - RED (S/N: 2014341048 & Above)
WELD, MAIN FRAME, 1S2000/COBALT - RED (S/N: 2014341047 & Below)

NUT, HEX JAM, 3/4-16

SPACER, .75 X 1.50 X 1.00

BALL JOINT, 3/4-16 MALE
SPACER, .76 X 1.00 X .25

BOLT, 3/4-16 X 3-1/2" YZ GD5
NUT, 3/4-16 HEX NYLON LOCK

WASHER 3/8" SAE
BOLT, 3/8-16 X 2" GD5 YZ

BOLT, 3/8-16 X 2-1/4" GD5 YZ

NUT, 3/8-16 HEX NYLOCK FLANGE

SHOCK ABSORBER
BOLT, 3/4-16 X 3" YZ GD5
SPACER, .76 X 1.00 X .50
SEAL, GREASE

BEARING, TAPPERD ROLLER, 1"

WASHER, 3/4" SAE

CAP, CASTER SPINDLE, LOW PROFILE
NUT, 3/4-16, HEX JAM NYLON LOCK
BELLEVILLE WASHER, 1.500 X .755
GREASE FITTING, 1/4-28 45 DEGREE

BOLT, 1/4-28 X 1/2, GD5 YZ

STRAP-BLACK RUBB

The above parts group applies to the following Mfg. Nos.:

5900839 (1S2000ZKAV25/52 AUS/NZ)
5900809 (1S2000ZKAV2561)
5900817 (1S2000ZK2761)

5900980 (1S2000ZB3061 ANSI EXP)
5900815 (1S2000ZKAV2561 CAL)
5900945 (1S2000ZKAV2652)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

5900879 (IS2000ZKAV2661)
5900939 (IS2000ZKAV2652 ANSI EXP)
5900810 (IS2000ZKAV2661)
5900838 (1S2000ZK2752)
5900840 (1S2000ZKAV2552)
5900807 (IS2000ZKAV3461SS)

5

5900814
5900968
5900816
5900808
5900811
5900813

1S2000ZBV30/61 AUS/NZ)
1S2000ZB3061)
1S2000ZB3061 CAL)
1S2000ZKAV2761)
1S2000ZB3061)
IS2000ZKAV25/61 AUS/NZ)

PRy

TP 400-7423-AC-2Z-F



Rear Bumper, Roll Bar & Seat Belt Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

L IMPORTANT NOTE:

Contact Ferris Industries Service Department at 1-800-933-6175 ext. 709
for ROPS replacement parts. You must provide the

Custom Products serial number for the ROPS system.

o

Seat Belt Components -
Suspension Seat Models

)

i
i
i
1
i
i
1
2% RH Side f
\‘ 28 Components !
i
16 —— § !
| i
{ i
1
t i
| i
! LH Side i
| Components 3 ;
| !
| I
X !
< ANyt Immmmmmmmmm s e -t
20\ ° 12
\\ \
N Roll Bar Hardware Bag
@ (not shown)

and Kick Plate
Group

The above parts group applies to the following Mfg. Nos.:

5900817 (1S2000ZK2761) 5900807 (1S2000ZKAV3461SS) 5900813 (1S2000ZKAV25/61 AUS/NZ)
5900840 (1S2000ZKAV2552) 5900968 (1S2000ZB3061) 5900838 (1S2000ZK2752)
5900939 (1S2000ZKAV2652 ANSI EXP) 5900980 (1S2000ZB3061 ANSI EXP) 5900945 (1S2000ZKAV2652)
5900811 (1S2000ZB3061) 5900808 (1S2000ZKAV2761) 5900810 (1S2000ZKAV2661)
5900839 (1S2000ZKAV25/52 AUS/NZ) 5900879 (I1S2000ZKAV2661) 5900814 (1S2000ZBV30/61 AUS/NZ)
5900815 (1S2000ZKAV2561 CAL) 5900816 (1S2000ZB3061 CAL) 5900809 (1S2000ZKAV2561)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 6

TP 400-7423-AC-2Z-F



Rear Bumper, Roll Bar & Seat Belt Group

REF NO PART NO. QTy.

1 5023484

2 5409141B
3 5025155

4 5025011X6
5 5025392

6 5025156

7 5025013X8
8 5025394
9a 5400681B
9b 5401953B
10 5409140B
11 5100079
12 5100377
13 5025158
14 5025017X26
15 5025396
16 5100190
17 5401044A
18 5100267
19 5101226
20 5100139
21 -
22 -
23 -
24 5100383
25 -
26 -
27 5100545
28 5101223

Footnotes

SO ST ST I SO A JE SO S R N RN R qerour ey G CH T N SO NG )

DESCRIPTION
PLUG, PANEL, 1.25 BLACK
PLATE, HEAT SHIELD
WASHER, 5/16" SAE
BOLT, 5/16-18 X 3/4" GRD5
NUT, 5/16-18 HEX NYLOCK FLANGE
WASHER, 3/8 SAE
BOLT, 3/8-16 X 1 GD5 YZ
NUT, 3/8-16 HEX NYLOCK FLANGE
PLATE, CARB PROTECTOR - RED
PLATE, CARB PROTECTOR - RED (Liquid Cooled Models)
WELD, BUMPER
PIN, HITCH, BLACK W/ PLASTIC LANYARD
ROLL BAR HARDWARE BAG (Includes hitch pin.)
WASHER, 1/2" SAE
BOLT, 1/2-13 X 3-1/4, HEX HD, GD5, YZ
NUT, 1/2-13 HEX NYLOCK FLANGE
ROPS COMPLETE IN BOX, 1S2000
EXTENSION, SEAT BELT - BLK
SCREW, 1/2 - 13 X 1.00 SCHS
RETRACTOR, SEAT BELT (FOR SUSPENSION SEAT)

SEAT BELT, RETACTING - ASSM (FOR NON-SUSPENSION SEAT)

ROLL BAR TOP LOOP (See drawing note.)
ROLL BAR POST, RH (See drawing note.)
ROLL BAR POST, LH (See drawing note.)

RUBBER BUMPER

*BOLT

*NUT

RUBBER WASHER

SUPER SLEEVE BUCKLE, SEAT BELT (FOR SUSPENSION SEAT)

(Not serviced. For replacement hardware, you must purchase complete Roll Bar kit.)

The above parts group applies to the following Mfg. Nos.:

5900817 (1S2000ZK2761)

5900840 (1S2000ZKAV2552)
5900939 (1S2000ZKAV2652 ANSI EXP)
5900811 (1S2000ZB3061)

5900839 (1S2000ZKAV25/52 AUS/NZ)
5900815 (1S2000ZKAV2561 CAL)

— o~ —~ —

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

5900807 (IS2000ZKAV3461SS) 5900813 (1S2000ZKAV25/61 AUS/NZ)
5900968 (1S20002B3061) 5900838 (1S2000ZK2752)

5900980 (1S20002B3061 ANSI EXP) 5900945 (1S2000ZKAV2652)
5900808 (IS2000ZKAV2761) 5900810 (1S2000ZKAV2661)
5900879 (1S2000ZKAV2661) 5900814 (1S2000ZBV30/61 AUS/NZ)
5900816 (1S20002B3061 CAL) 5900809 (IS2000ZKAV2561)

TP 400-7423-AC-2Z-F



Seat, Mount & Floor Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

Seat Replacement Parts

5301347
32 - “Spring, Extension, 4” Seat Adjusters” // 1,37
33 - “Cushion, Seat Bottom, Gray” ‘
34 - “Cushion, Seat Back, Gray”
35 - “Arm Rest, Complete”
36 - “Rails, Seat Adjusters (Set of Two)” Y 19
Suspension Seat Replacement Parts 2

38 - Arm Rest (Set of Two)
39 - Cushion, Back
40 - Cushion, Seat

41 - Kit, Adjuster

The above parts group applies to the following Mfg. Nos.:

5900840 (1S2000ZKAV2552) 5900945 (1S2000ZKAV2652) 5900838 (1S2000ZK2752)

5900807 (1S2000ZKAV3461SS) 5900811 (1S20002B3061) 5900939 (1S2000ZKAV2652 ANSI EXP)
5900980 (1S2000ZB3061 ANSI EXP) 5900816 (1S2000ZB3061 CAL) 5900809 (1S2000ZKAV2561)

5900810 (1S2000ZKAV2661) 5900814 (1S20002BV30/61 AUS/NZ) 5900815 (1S2000ZKAV2561 CAL)
5900813 (1S2000ZKAV25/61 AUS/NZ) 5900968 (1S20002B3061) 5900817 (1S2000ZK2761)

5900879 (1IS2000ZKAV2661) 5900808 (IS2000ZKAV2761) 5900839 (1S2000ZKAV25/52 AUS/NZ)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 8 TP 400-7423-AC-2Z-F



Seat, Mount & Floor Group

REF NO

o NOoO O~ WO =

-
o ©

11b
11a
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41

Footnotes

PART NO.
5025155
5025011X8
5025392
5100643
5025154
5025010X10
5025391
5101013
5101011
5404137B
5022031
5103004
5600300
5022094
5025179X6
5025029
5025326
5025010X12
5046586
5025013X48
5100356
5025156
5401940B
5022612
5025127
5025013X44
5025394
5023358
5401162B
5025013X8
5100381
5025013X10
5100652
5102760X2
5102760X1
5102760X3
5102760X4
5101214
5101214X1
5101214X2
5101214X3
5101214X4

QTy.

a4 DN = 2 OO NDNDN = Ul 2 N =2 NN = o a NN DD OO NN

DESCRIPTION
WASHER, 5/16" SAE
BOLT, 5/16-18 X 1" GD5 YZ
NUT, 5/16-18 HEX NYLOCK FLANGE
BLOCK, DECK LIFT SUPPORT
WASHER, 1/4" SAE
BOLT, 1/4-20 X 1-1/4" GD5
NUT, 1/4-20 HEX NYLOCK FLANGE
SAFETY WALK, 11.50 X 15.00
SAFETY WALK, 8.00 X 15.00
PLATE, FLOOR, 1S2000 - RED

SEAT, GRAY (S/N: 2014582798 & BELOW - 28HP MODELS & BELOW)
SEAT, LOW (S/N: 2014582799 & ABOVE - 28HP MODELS & BELOW)

SEAT PLATE W/ DECALS, 1S2000Z (INCLUDES DECALS)
SWITCH PLUNGER N.C. / N.C.

SCREW, #10-24 X 1/2" RD PHILLIPS

NUT, #10-24 HEX

WASHER, .39 X 2.00 X X .14

BOLT, 1/4-20 X1 1/2"

SPACER, .38 X .50 X 5.06

BOLT, 3/8-16 X 6" GD5 YZ

SPRING, .688 ID X .130 WIRE DIA 4.25

WASHER 3/8" SAE

WELD, SEAT SUPPORT - RED

BUMPER, RUBBER 5/16-18

NUT, 5/16-18 HEX SM. SERR. FLG.

BOLT, 3/8-16 X 5-1/2" GD5 YZ

NUT, 3/8-16 HEX NYLOCK FLANGE

VALVE, FUEL, STR. OUTLET

MOUNT, FUEL SELECTOR SWITCH - RED

BOLT, 3/8-16 X 1" GD5 YZ

CLAMP, 1/2" HOSE, DOUBLE, PLASTIC

BOLT, 3/8-16 X 1-1/4" GD5 YZ

SPRING, EXTENSION, 4" (SV) (NON-SUSPENSION SEAT)
CUSHION, SEAT BOTTOM (SV) (NON-SUSPENSION SEAT)
CUSHION, SEAT BACK (SV) (NON-SUSPENSION SEAT)
ARM REST (SV) (NON-SUSPENSION SEAT)

SLIDE RAILS (SET OF TWO) (SV) (NON-SUSPENSION SEAT)
SEAT, SUSP TYPE (30HP MODELS & ABOVE)

KIT, ARM REST, SET OF TWO, S/S (SV) (SUSPENSION SEAT)
CUSHION, BACK, S/S (SV) (SUSPENSION SEAT)
CUSHION, SEAT, S/S (SV) (SUSPENSION SEAT)

KIT, ADJUSTER, S/S (SV) (SUSPENSION SEAT)

The above parts group applies to the following Mfg. Nos.:
5900840 (1S2000ZKAV2552)

5900807
5900980
5900810
5900813

— —~ —~ —

IS2000ZKAV3461SS)
1S2000ZB3061 ANSI EXP)
1S2000ZKAV2661)
IS2000ZKAV25/61 AUS/NZ)

5900879 (I1S2000ZKAV2661)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

5900945 (1S2000ZKAV2652) 5900838 (1S2000ZK2752)

5900811 (1S20002B3061) 5900939 (1S2000ZKAV2652 ANSI EXP)
5900816 (1S20002B3061 CAL) 5900809 (IS2000ZKAV2561)

5900814 (1S20002BV30/61 AUS/NZ) 5900815 (1S2000ZKAV2561 CAL)
5900968 (1S20002B3061) 5900817 (1S2000ZK2761)

5900808 (IS2000ZKAV2761) 5900839 (1S2000ZKAV25/52 AUS/NZ)

TP 400-7423-AC-2Z-F



Fuel Supply Hose & Tank Replacement Parts Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

This position draws fuel ——--O
from the LH tank.

\, -_

e @

\
L ——

LH Fuel Tank

12 - Fuel Line Replacement Kit
(One per side.)

Front of
machine

- —
=

<% Bracket
Post

H———-This position draws fuel
from the RH tank.

1

T 4,5,13,15

T

2,16

—17

=

Connect to Engine

N

'

t

1

[

! N 1
! Ny I
t I
4 !
i 1
t

1

'

[

RH Fuel Tank

The above parts group applies to the following Mfg. Nos.:

5900968 (1S2000ZB3061) 5900810 (IS2000ZKAV2661) 5900811 (1S2000ZB3061)

5900815 (1S2000ZKAV2561 CAL) 5900808 (IS2000ZKAV2761) 5900813 (1S2000ZKAV25/61 AUS/NZ)
5900838 (1S2000ZK2752) 5900840 (IS2000ZKAV2552) 5900980 (1S2000ZB3061 ANSI EXP)
5900939 (1S2000ZKAV2652 ANSI EXP) 5900816 (1S20002B3061 CAL) 5900879 (1S2000ZKAV2661)
5900817 (1S2000ZK2761) 5900807 (IS2000ZKAV3461SS) 5900814 (1S2000ZBV30/61 AUS/NZ)
5900839 (1S2000ZKAV25/52 AUS/NZ) 5900809 (IS2000ZKAV2561) 5900945 (1S2000ZKAV2652)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 10

TP 400-7423-AC-2Z-F



Fuel Supply Hose & Tank Replacement Parts Group

REF NO PART NO.
1 5023358
2 5020835
3 5050831X35
4 5050831X45
5 5050831X16
6 5050831X10
7 -
8 5600050
9 -
10 5101144
11 -
12 5300047
13 5050831X12
14 5021199
15 5050831X37
16 5022922
17 5021178X3
Footnotes

QTy.

1
6
1
1
1
1
2
2
4
2
2
2
1
1
1
1
1

DESCRIPTION
VALVE, FUEL, STR. OUTLET
CLAMP, HOSE, EXTERNAL, 1/2 - RED
HOSE, 1/4" FUEL, 35.00"
HOSE, 1/4" FUEL, 45.00" (25 HP Kawasaki & 30HP Briggs & Stratton Models)
HOSE, 1/4" FUEL, 16.00" (27 HP Kohler Models)
HOSE, 1/4" FUEL, 10.00"
SEE REF # 10
KIT, BUSHING, FUEL
SEE REF # 10
HOSE ASSEMBLY
SEE REF # 10
ASSM, FUEL HOSE, 26" (Includes clamps & filter)
HOSE, 1/4" FUEL, 12.00 (26 HP Kawasaki Liquid Cooled Models)
CABLE TIE-PUSH MOUNT (25 HP Kawasaki & 30 HP Briggs & Stratton Models)
HOSE, 1/4" FUEL, 37.00" (26HP Kawasaki Air Cooled Models)
CLAMP, #4 HOSE, STAINLESS (26HP Kawasaki Models)
FUEL FILTER (SV)

The above parts group applies to the following Mfg. Nos.:

5900968 (1S2000ZB3061)
5900815 (1S2000ZKAV2561 CAL)
5900838 (1S2000ZK2752)
5900939
5900817

— o~ —~ —

1S2000ZK2761)

5900839 (1S2000ZKAV25/52 AUS/NZ)
© Copyright 2011 Briggs and Stratton. All Rights Reserved.

IS2000ZKAV2652 ANSI EXP)

5900810 (IS2000ZKAV2661)
5900808 (IS2000ZKAV2761)
5900840 (IS2000ZKAV2552)
5900816 (1S20002B3061 CAL)
(
(

5900811
5900813
5900980

1S2000ZB3061)
IS2000ZKAV25/61 AUS/NZ)
1S2000ZB3061 ANSI EXP)

— o~ o~ —~ — —

5900879 (1S2000ZKAV2661)
5900807 (IS2000ZKAV3461SS) 5900814 (1S2000ZBV30/61 AUS/NZ)
5900809 (IS2000ZKAV2561) 5900945 (1S2000ZKAV2652)

11 TP 400-7423-AC-2Z-F



Fuel Tank & Mount Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:

5900840 (1S2000ZKAV2552)
5900816 (1S2000ZB3061 CAL)
5900838 (1S2000ZK2752)
5900980 (1S2000ZB3061 ANSI EXP)
5900817 (1S2000ZK2761)
5900879 (1IS2000ZKAV2661)

— o~ —~ —

5900807 (IS2000ZKAV3461SS)
5900968 (1S20002B3061)

5900945 (1S2000ZKAV2652)
5900813 (IS2000ZKAV25/61 AUS/NZ)
5900810 (IS2000ZKAV2661)
5900814 (1S2000ZBV30/61 AUS/NZ)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 12

5900808
5900839
5900811
5900939
5900815
5900809

1S2000ZKAV2761)
IS2000ZKAV25/52 AUS/NZ)
1S2000ZB3061)
IS2000ZKAV2652 ANSI EXP)
IS2000ZKAV2561 CAL)
1S2000ZKAV2561)

— o~ o~ —~ — —

TP 400-7423-AC-2Z-F



Fuel Tank & Mount Group

REF NO

a ~ OND =

6a
6b

10
11a
11b

12

13
14a
14b

Footnotes

PART NO.

5022917x1
5022917
5025155
5025011X8
5025392
5103005
5101651
5401095B
5025386
5025170
5025011X6
5102975
5100176
5408898B
5408901B
5102974
5100175

QTy.

- = = a4 400 0000 N NN OO = NN

N

DESCRIPTION
GROMMET, FUEL GUAGE
GAUGE, FUEL 12"
WASHER, 5/16" SAE
BOLT, 5/16-18 X 1" GD5 YZ
NUT, 5/16-18 HEX NYLOCK FLANGE
FUEL CAP, 3-1/2", MANAGED VENT OUT, 12" (S/N: 2014923026 & ABOVE)
CAP, FUEL TANK, 3-1/2" NECK (S/N: 2014923025 & BELOW)
BADGE, 1S2000 - 1IS3000 - RED
SCREW, #10-24 X 3/8" ALLEN BHBZ
WASHER, 5/16" LOCK
BOLT, 5/16-18 X 3/4" GRD5
TANK, FUEL, 1S2000 & 1S3100 - LH (S/N: 2014923026 & ABOVE)
TANK, FUEL, 1S2000 / 3000Z - LH (S/N: 2014923025 & BELOW)
WELD, TANK MOUNT - LH - RED
WELD, TANK MOUNT - RH - RED
TANK, FUEL, 1S2000 & 1S3100 - RH (S/N: 2014923026 & ABOVE)
TANK, FUEL 1S2000 / 3000Z - RH (S/N: 2014923025 & BELOW)

The above parts group applies to the following Mfg. Nos.:
5900840 (1S2000ZKAV2552)

5900816
5900838
5900980
5900817

— o~ —~ —

1S20002B3061 CAL)
1S2000ZK2752)

1S20002B3061 ANSI EXP)
1S2000ZK2761)

5900879 (I1S2000ZKAV2661)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

5900807 (IS2000ZKAV3461SS) 5900808 (1S2000ZKAV2761)

5900968 (1S20002B3061) 5900839 (1S2000ZKAV25/52 AUS/NZ)
5900945 (IS2000ZKAV2652) 5900811 (1S2000ZB3061)

5900813 (IS2000ZKAV25/61 AUS/NZ) 5900939 (1S2000ZKAV2652 ANSI EXP)
5900810 (IS2000ZKAV2661) 5900815 (1S2000ZKAV2561 CAL)
5900814 (1S20002BV30/61 AUS/NZ) 5900809 (IS2000ZKAV2561)

13 TP 400-7423-AC-2Z-F



Instrument Control Panel Group - Liquid Cooled Models

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

2300475

The above parts group applies to the following Mfg. Nos.:
5900810 (1S2000ZKAV2661)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 14 TP 400-7423-AC-2Z-F



Instrument Control Panel Group - Liquid Cooled Models

REF NO

o NOoO O~ WO =

N = — b 4 o 4
O © 0 NO O~ WN = O ©

Footnotes

PART NO.
5021603
5021518
5022805
5025299X4
5020927
5022180
5022222
5102417
5046501
5025271
5025179X6
5022269
1709188
5101073
5025035
5025270X16
5046360X1
5023393
5403401A
5101537

QTy.

o N = NN o ) = N

DESCRIPTION
FUSE, ATO 20 AMP
FUSE, BLOCK
COVER, VINYL FUSEBLOCK
SCREW, 1/4-20 X 1/2" ALLEN BH
SWITCH, IGNITION, 6 POST
SWITCH, BLADE ENGAGEMENT
RING, SWITCH RETAINER
HOUR METER
CABLE, CHOKE CONTROL, 47"
NUT, #10-24 HEN NYLON LOCK
SCREW, #10-24 X 3/4"
O-RING, 7/8" ID X 1/16"
PLUG, .820X1.44 HOLE, BLACK PLASTIC
CABLE, THROTTLE, 42"
NUT, 3/8 - 24 HEX
SCREW, #10-24 X 2" ROUND PHILLIPS
KNOB, THROTTLE CONTROL (SV)
GUAGE, WATER TEMPERATURE
PANEL, CONTROL, 1S2000Z LC
LEVER, THROTTLE CONTROL, HEAVY DUTY

The above parts group applies to the following Mfg. Nos.:
5900810 (1S2000ZKAV2661)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

15

TP 400-7423-AC-2Z-F



Instrument Control Panel Group - Air Cooled Models

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

0301346

The above parts group applies to the following Mfg. Nos.:

5900980 (1S2000ZB3061 ANSI EXP) 5900808 (IS2000ZKAV2761) 5900840 (1S2000ZKAV2552)
5900809 (1S2000ZKAV2561) 5900813 (1S2000ZKAV25/61 AUS/NZ) 5900945 (1S2000ZKAV2652)
5900807 (1S2000ZKAV3461SS) 5900838 (1S2000ZK2752) 5900879 (1IS2000ZKAV2661)
5900814 (1S2000ZBV30/61 AUS/NZ) 5900939 (1S2000ZKAV2652 ANSI EXP) 5900839 (1S2000ZKAV25/52 AUS/NZ)
5900815 (1S2000ZKAV2561 CAL) 5900816 (1S20002B3061 CAL) 5900817 (1S2000ZK2761)

5900811 (1S2000ZB3061) 5900968 (1S20002B3061)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 16 TP 400-7423-AC-2Z-F



Instrument Control Panel Group - Air Cooled Models

REF NO PART NO. QTY. DESCRIPTION
1 5021603 4 FUSE, ATO 20 AMP
2 5021518 1 FUSE, BLOCK
3 5022805 1 COVER, VINYL FUSEBLOCK
4 5025299X4 3 SCREW, 1/4-20 X 1/2" ALLEN BH
5 5020927 1 SWITCH, IGNITION, 6 POST
6 5022180 1 SWITCH, BLADE ENGAGEMENT
7 5022222 1 RING, SWITCH RETAINER
8 5102417 1 HOUR METER
9 5046501 1 CABLE, CHOKE CONTROL, 47" (25HP & 27HP Kawasaki Models)
10 5025271 2 NUT, #10-24 HEN NYLON LOCK
11 5025179X6 2 SCREW, #10-24 X 3/4"
12 5403400A 1 PANEL, CONTROL, 1S2000Z
13 1709188 1 PLUG, .820X1.44 HOLE, BLACK PLASTIC
14 5101076 1 CABLE, THROTTLE, 47" (27HP Kohler Models)
15 5025035 1 NUT, 3/8 - 24 HEX
16 5025270X16 2 SCREW, #10-24 X 2" ROUND PHILLIPS
17 5025271 2 NUT, #10-24 HEX NYLON LOCK
18 5061533 1 CABLE, CHOKE CONTROL, 60" (SHORT BODY) (27HP Kohler Models)
19 5101072 1 CABLE, THROTTLE, 52" (34HP Kawasaki Models)
20 5022269 1 O-RING, 7/8" ID X 1/16"
21 5047779 1 CABLE, CHOKE CONTROL, 51" (Z) (30HP Briggs & Stratton & 34HP Kawasaki
Models)
22 5101537 1 LEVER, THROTTLE CONTROL, HEAVY DUTY
23 5101073 1 CABLE, THROTTLE, 42" (25HP & 27HP Kawasaki & 30HP Briggs & Stratton
Models)
24 5046360X1 1 KNOB, THROTTLE CONTROL (SV)
25 5061763 2 SPACER, .20 X .38 X 1.25
Footnotes

The above parts group applies to the following Mfg. Nos.:

5900980 (1S2000ZB3061 ANSI EXP) 5900808 (IS2000ZKAV2761) 5900840 (1S2000ZKAV2552)
5900809 (1S2000ZKAV2561) 5900813 (1S2000ZKAV25/61 AUS/NZ) 5900945 (1S2000ZKAV2652)
5900807 (I1S2000ZKAV3461SS) 5900838 (1S2000ZK2752) 5900879 (I1S2000ZKAV2661)
5900814 (1S2000ZBV30/61 AUS/NZ) 5900939 (1S2000ZKAV2652 ANSI EXP) 5900839 (1S2000ZKAV25/52 AUS/NZ)
5900815 (1S2000ZKAV2561 CAL) 5900816 (1S20002B3061 CAL) 5900817 (1S2000ZK2761)

5900811 (1S2000ZB3061) 5900968 (1S20002B3061)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 17 TP 400-7423-AC-2Z-F



Engine & PTO Group - 30HP Briggs & Stratton

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

Hardware for
/. securing engine

/ to frame.
7
) —— 12

|
1
1
1
|
1
!
!
|
1
|
!
____________

9 /ﬁ\\\ Torque crankshaft holt
to 65 Ft. Lbs. (88 Nm)

25 - Self Tapping Screw
24 - Screen, Spark Arrester

e e e — e — ————— —— - L e e = — =

N

-~
Y
{==]

The above parts group applies to the following Mfg. Nos.:
5900816 (1S20002B3061 CAL)

5900980 (1S20002B3061 ANSI EXP)

5900814 (1S2000ZBV30/61 AUS/NZ)

5900968 (1S2000ZB3061)

5900811 (1S2000ZB3061)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 18 TP 400-7423-AC-2Z-F



Engine & PTO Group - 30HP Briggs & Stratton

REF NO PART NO.

1 .-
2 5025011X14
3 5046416A
4 5025139
5 5043636
6 5025165
7 5025392
8 5025155
9 5102864

10 5100366
11 5100875
12 5025188
13 5044062
14 5100874
15 5050407X8
16 5101554
17 5025394
18 5025055X18
19 5101492
20 5025531
21 5021500
22 5048681
23 5025394
24 842859
25 5025470
26 842921
27 5025391
28 843906X1
29 5025011X8
30 5025010X8
31 841238
32 5021379
33 809907
34 809218
35 841237
Footnotes

QTy.

— 4 4 a4 a4 a2 a4 a4 a2t A a2 A AN A a NN A N

DESCRIPTION
* ENGINE, 30HP B&S, VERTICAL SHAFT
BOLT, 5/16-18 X 1-3/4" GD5 YZ
ANCHOR, CLUTCH - BLK
NUT, 5/16-18 HEX SERRATED FLANGE, LARGE
CLUTCH ANCHOR PAD
WASHER-3/8 FENDER
NUT, 5/16-18 HEX NYLOCK FLANGE
WASHER, 5/16" SAE
BOLT, CRANKSHAFT, 7/16" X 2-1/2
METRIC ADAPTER, M14-1.5" TO 3/8 NPTF
CLUTCH, WARNER,# 5218-158
WASHER, 5/16" INT. TOOTH LOCK
SPACER, 1.13 X 1.75 X .50
PULLEY, 5.25 0D X 1.126 ID
KEY, 1/4" SQ. X 1.00
SPACER, 1.13 X 1.75 X 1.090, BLACK ZINC
NUT, 3/8-16 HEX NYLOCK FLANGE
BOLT, 5/16-18 X 2-1/4 GD5 TFL, ZN
TIE WRAP, 24" LONG (Not Shown)
SET SCREW, 5/16-18 X 3/8, KNURL, W/PATCH
CLAMP, VINYL
HOSE, OIL DRAIN
NUT, 3/8-16 HEX NYLOCK FLANGE
SCREEN, ARRESTER (Not shown)
SCREW, SELF-TAP,#8-32 X 3/8,WASH HEX, CZ (Not shown)
FILTER, OIL, BRIGGS & STRATTON (Not shown)
NUT, 1/4-20 HEX NYLOCK FLANGE
MUFFLER, EXHAUST ASSY
BOLT, 5/16-16 X 1" GD5 YZ
BOLT, 1/4-20 X 1", GD5 (Not shown)
ELEMENT, AIR CLEANER, SECONDARY (Not shown)
GROMMET, 7/8" (Not shown)
CAP, A/C RAIN (Not shown)
AIR CLEANER ASSEMBLY, COMPLETE (Not shown)
ELEMENT, AIR CLEANER, PRIMARY (Not shown)

* For engine replacement parts see you local Briggs & Stratton dealer

The above parts group applies to the following Mfg. Nos.:

5900816 (1S2000ZB3061 CAL)

5900980 (1S2000ZB3061 ANSI EXP)
5900814 (1S2000ZBV30/61 AUS/NZ)
(
(

5900968 (1S2000ZB3061)
5900811 (1S2000ZB3061)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

19

TP 400-7423-AC-2Z-F



Engine & PTO Group - 27HP Kawasaki

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

A

&
e \ 2 - LKE
36 @ T
Z O o>

Hardware for
/ securing engine
to frame.

|
Engine Replacement Parts :

|
46 - Screen, Spark Arrester _;
L o o o o o -

18 //i\ Torque crankshaft bolt
to 65 Ft. Lbs. (88 Nm)

The above parts group applies to the following Mfg. Nos.:
5900808 (1S2000ZKAV2761)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 20 TP 400-7423-AC-2Z-F



Engine & PTO Group - 27HP Kawasaki

REF NO

o NOoO O~ WO =

NDMND NN - 2 4 4 4 4 4 a4 o
W N - OO oo~NOOUG A~AWDN-—= O ©

24a
24b
25a
25b
26a
26b
27a
27b
28a
28b
29a
29b

30
31a
31b
32a
32b
33a

Footnotes

PART NO.
5047075
5047033
5022234
5100084
5100456
5021334X1
5101124
5025392
5046416A
5043636
5044617
5046446
5025155
5025011X8
5025532
5025011X14
5050407X8
5102864
5025139
5025055X18
5021379
5048681
5102126X7
5101538
5023146
5101539
5102126X1
5101540
5102126X8
5101541
5102126X4
5101542
5102126X3
5101543
5101547
5102126X2
5101544
5102126X5
5101545
5102126X6

QTy.

T G U T G | Y G G U G (U GG > J @ o J Syt G G G G G G G G | TR % N SR G |\, TN NG G G o JT G Gt G G G G Y

DESCRIPTION
PULLEY, CRANKSHAFT (DOUBLE A)
SPACER, 1.13 X 1.75 X 1.03
ADAPTER, OIL DRAIN
CLUTCH,5218-134, WARNER
SPACER, 1.13 X 1.75 X .38
OIL FILTER (49065-2078)
MUFFLER, 27 HP KAWASAKI
NUT, 5/16-18 HEX NYLOCK FLANGE
ANCHOR, CLUTCH - BLK
CLUTCH ANCHOR PAD
WASHER, .34 X 1.25 X 10 GA
SPACER, .39 X 1.00 X .80
WASHER, 5/16 SAE
BOLT, 5/16-18 X 1 GD5 YZ
BOLT, HEX FLG, SER GD5 3/8-16 X 1-1/4, PATCH
BOLT, 5/16-18 X 1-3/4 GD5 YZ
KEY, 1/4 SQ. X 1.00
BOLT, CRANKSHAFT, 7/16"X2-1/2
ENGINE, 27HP, KAWASAKI (Includes Ref Nos. 24 - 35)
NUT, 5/16-18 HEX SERRATED FLANGE (LARGE)
BOLT, 5/16-18 X 2-1/4 TFL, GD5 YZ
GROMMET, 7/8
HOSE, OIL DRAIN
RAIN COVER (SV) (S/N: 2013946880 & Above)
RAIN COVER (SV) (S/N: 2013946879 & Below)
CLAMP (SV) (S/N: 2013946880 & Above)
CLAMP (SV) (S/N: 2013946879 & Below)
AIR FILTER ASSEMBLY (SV) (S/N: 2013946880 & Above)
AIR FILTER ASSEMBLY (SV) (S/N: 2013946879 & Below)
RUBBER, Dust Valve (SV) (S/N: 2013946880 & Above)
RUBBER, Dust Valve (SV) (S/N: 2013946879 & Below)
AIR FILTER, SECONDARY (SV) (S/N: 2013946880 & Above)
AIR FILTER, SECONDARY (SV) (S/N: 2013946879 & Below)
AIR FILTER, PRIMARY (SV) (S/N: 2013946880 & Above)
AIR FILTER, PRIMARY (SV) (S/N: 2013946879 & Below)
BRACKET PLATE, SUPPORT (SV)
CAP END, FILTER CASE (SV) (S/N: 2013946880 & Above)
CAP END, FILTER CASE (SV) (S/N: 2013946879 & Below)
CASE BRACKET (SV) (S/N: 2013946880 & Above)
BRACKET PLATE, UPPER (SV) (S/N: 2013946879 & Below)
CASE BRACKET (SV) (S/N: 2013946880 & Above)

The above parts group applies to the following Mfg. Nos.:
5900808 (1S2000ZKAV2761)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

21

TP 400-7423-AC-2Z-F



Engine & PTO Group - 27HP Kawasaki

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

A

&
e \ 2 - LKE
36 @ T
Z O o>

Hardware for
/ securing engine
to frame.

|
Engine Replacement Parts :

|
46 - Screen, Spark Arrester _;
L o o o o o -

18 //i\ Torque crankshaft bolt
to 65 Ft. Lbs. (88 Nm)

The above parts group applies to the following Mfg. Nos.:
5900808 (1S2000ZKAV2761)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 22 TP 400-7423-AC-2Z-F



Engine & PTO Group - 27HP Kawasaki

REF NO PART NO. QTy.

33b 5101546 1
34a 5102126X9 1
34b 5101548 1
35a 5102126X10 1
35b 5101549 1
36 5021500 1
37 5025010X6 3
38 1724815 1
39 5025126 3
40 5023217 2
41 5023216 2
42 5101492 1
43 5025154 1
44 5100969 1
45 5025470 2
46 5101641 1
47 5025531 1
Footnotes

DESCRIPTION
BRACKET PLATE, LOWER (SV) (S/N: 2013946879 & Below)
AIR INLET TUBE (SV) (S/N: 2013946880 & Above)
AIR INLET TUBE (SV) (S/N: 2013946879 & Below)
BREATHER TUBE (SV) (S/N: 2013946880 & Above)
BREATHER TUBE (SV) (S/N: 2013946879 & Below)
CLAMP, VINYL INSULATED
BOLT, 1/4-20 X 3/4 GD5 YZ
SOLENOID-4 POLE 12 VOLT DC (TROMBETTA)
NUT, 1/4-20 HEX SERRATED FLANGE
WASHER, Light Lock, 5/16
NUT, Hex Jam, 5/16-24
TIE WRAP, 24" LONG (Not Shown)
WASHER, 1/4 SAE
EXTENSION, TAILPIPE, 3"
SCREW,SELF-TAP,#8-32 X 3/8, WASH HEX, CZ
SCREEN, SPARK ARRESTER (Not Shown)
SET SCREW, 5/16-18 X 3/8, KNURL, W/PATCH

The above parts group applies to the following Mfg. Nos.:

5900808 (1S2000ZKAV2761)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

23

TP 400-7423-AC-2Z-F



Engine & PTO Group - 34HP Kawasaki

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

_Hardware for
 securing left Hardware for

front of engine securing engine

/o frame. to frame.
|jmmmmm——— amm e ————
I i !
! & - é/ﬁ:

1l !
RGORELIIIN = i
1

42
ESELS
| |
! |
! 1

18 //i\ Torque crankshaft bolt
to 65 Ft. Lbs. (88 Nm)

The above parts group applies to the following Mfg. Nos.:
5900807 (1S2000ZKAV3461SS)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 24 TP 400-7423-AC-2Z-F



Engine & PTO Group - 34HP Kawasaki

REF NO

o NOoO O~ WO =

N NODMNMMNN 4 2 4 4 4 4 4
A ODN-=2 O O© 00N O~ WN-—= OO

25a
25b
26a
26b
27a
27b
28a
28b
29a
29b
30a
30b
31a
31b
32a
32b
33a

Footnotes

PART NO.
5047075
5047033
5022234
5100084
5100456
5021334X1
5101336
5025392
5046416A
5043636
5044617
5046446
5025155
5025011X8
5025532
5025011X14
5050407X8
5045289
5025139
5025055X18
5021379
5048681
5025100
5023146
5101539
5102126X1
5101540
5102126X8
5101541
5102126X4
5101542
5102126X3
5101543
5102126X7
5101538
5102126X2
5101544
5102126X5
5101545
5102126X6

QTy.

G U G G U G U G QU G O T G (T T G G 0 T 0> JE" G G G G G G G G | T % Y U G |\, YN NG G G o JET G Gt G G G G Y

DESCRIPTION
PULLEY, CRANKSHAFT (DOUBLE A)
SPACER, 1.13 X 1.75 X 1.03
ADAPTER, OIL DRAIN
CLUTCH,5218-134, WARNER
SPACER, 1.13 X 1.75 X .38
OIL FILTER (49065-2078)
MUFFLER, 34 HP KAWASAKI
NUT, 5/16-18 HEX NYLOCK FLANGE
ANCHOR, CLUTCH - BLK
CLUTCH ANCHOR PAD
WASHER, .34 X 1.25 X 10 GA
SPACER, .39 X 1.00 X .80
WASHER, 5/16 SAE
BOLT, 5/16-18 X 1 GD5 YZ
BOLT, HEX FLG, SER GD5 3/8-16 X 1-1/4, PATCH
BOLT, 5/16-18 X 1-3/4 GD5 YZ
KEY, 1/4 SQ. X 1.00
BOLT, CRANKSHAFT, 7/16"X2-1/2
ENGINE, 34HP, KAWASAKI (Includes Ref Nos. 25 - 35)
NUT, 5/16-18 HEX SERRATED FLANGE (LARGE)
BOLT, 5/16-18 X 2-1/4 TFL, GD5 YZ
GROMMET, 7/8
HOSE, OIL DRAIN
NUT, 3/8-16 HEX SIDE LOCK
CLAMP (SV) (S/N: & 2014450902 Above)
CLAMP (SV) (S/N: & 2014450901 Below)
AIR FILTER ASSEMBLY (SV) (S/N: & 2014450902 Above)
AIR FILTER ASSEMBLY (SV) (S/N: & 2014450901 Below)
RUBBER, Dust Valve (SV) (S/N: & 2014450902 Above)
RUBBER, Dust Valve (SV) (S/N: & 2014450901 Below)
AIR FILTER, SECONDARY (SV) (S/N: & 2014450902 Above)
AIR FILTER, SECONDARY (SV) (S/N: & 2014450901 Below)
AIR FILTER, PRIMARY (SV) (S/N: & 2014450902 Above)
AIR FILTER, PRIMARY (SV) (S/N: & 2014450901 Below)
RAIN COVER (SV) (S/N: & 2014450902 Above)
RAIN COVER (SV) (S/N: & 2014450901 Below)
FILTER CASE (SV) (S/N: & 2014450902 Above)
CAP END, FILTER CASE (SV) (S/N: & 2014450901 Below)
CASE BRACKET (SV) (S/N: & 2014450902 Above)

BRACKET PLATE, UPPER 27, 34 & 37 (SV) (S/N: & 2014450901 Below)

CASE BRACKET (SV) (S/N: & 2014450902 Above)

The above parts group applies to the following Mfg. Nos.:
5900807 (1S2000ZKAV3461SS)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

25

TP 400-7423-AC-2Z-F



Engine & PTO Group - 34HP Kawasaki

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

_Hardware for
 securing left Hardware for

front of engine securing engine

/o frame. to frame.
|jmmmmm——— amm e ————
I i !
! & - é/ﬁ:

1l !
RGORELIIIN = i
1

42
ESELS
| |
! |
! 1

18 //i\ Torque crankshaft bolt
to 65 Ft. Lbs. (88 Nm)

The above parts group applies to the following Mfg. Nos.:
5900807 (1S2000ZKAV3461SS)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 26 TP 400-7423-AC-2Z-F



Engine & PTO Group - 34HP Kawasaki
REFNO PARTNO. QTY. DESCRIPTION

33b 5101550 1 BRACKET PLATE, LOWER 34 & 37 (SV) (S/N: & 2014450901 Below)
34a 5102126X9 1 AIR INLET TUBE (SV) (S/N: & 2014450902 Above)
34b 5101551 1 AIR INLET TUBE (SV) (S/N: & 2014450901 Below)
35a 5102126X10 1 BREATHER TUBE (SV) (S/N: & 2014450902 Above)
35b 5101552 1 BREATHER TUBE (SV) (S/N: & 2014450901 Below)

36 5021500 1 CLAMP, VINYL INSULATED

37 5025010X6 3 BOLT, 1/4-20 X 3/4 GD5 YZ

38 1724815 1 SOLENOID-4 POLE 12 VOLT DC (TROMBETTA)

39 5025126 3 NUT, 1/4-20 HEX SERRATED FLANGE

40 5023217 2 WASHER, Light Lock, 5/16

41 5023216 2 NUT, Hex Jam, 5/16-24

42 5025156 1 WASHER, 3/8 SAE

43 5025154 1 WASHER, 1/4 SAE

44 5025058X18 1 BOLT, 3/8-16 X 2-1/4 GD5 TFL

45 5025480 1 WASHER, 3/8" ID, INTERNAL TOOTH

46 5101641 1 SCREEN, SPARK ARRESTER (Not Shown)

47 5025531 1 SET SCREW, 5/16-18 X 3/8, KNURL, W/PATCH

48 5101492 1 TIE WRAP, 24" LONG (Not Shown)

Footnotes

The above parts group applies to the following Mfg. Nos.:
5900807 (1S2000ZKAV3461SS)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 27 TP 400-7423-AC-2Z-F



Engine & PTO Group - 27HP Kohler

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

| Engine Replacement Parts ! 5300146
i

(,/ Hardware for
" securing engine
, to frame.

I
 © i
I

I
@& "
@ — B

I
| !
! I
! I

o e

Torque crankshatft bolt
to 65 Ft. Lbs. (88 Nm)

The above parts group applies to the following Mfg. Nos.:
5900817 (1S2000ZK2761)
5900838 (1S2000ZK2752)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 28 TP 400-7423-AC-2Z-F



Engine & PTO Group - 27HP Kohler
REFNO PARTNO. QTY. DESCRIPTION

1 5047075 1 PULLEY CRANKSHAFT (DOUBLE A)
2 5047033 1 SPACER, 1.13 X 1.75 X 1.03
3 5048681 1 HOSE, OIL DRAIN
4 5100084 1 CLUTCH, WARNER, #1-5218-134
5 5044062 1 SPACER, 1.13 X 1.75 X .50
6 5021144X1 1 OIL FILTER (12 050 01)
7 5101275 1 MUFFLER
8 5025392 10 NUT, 5/16-18 HEX NYLOCK FLANGE
9 5046416A 1 ANCHOR, CLUTCH - BLK
10 5043636 1 CLUTCH ANCHOR PAD
11 5044617 3 WASHER, CLUTCH ANCHOR
12 5022892X9 1 INLET HOSE (25 326 53-S)
13 5025155 8 WASHER, 5/16" SAE
14 5025011X8 4 BOLT, 5/16-18 X 1" GD5 YZ
15 5025188 4 WASHER, 5/16" INT. TOOTH LOCK
16 5025011X14 4 BOLT, 5/16-18 X 1-3/4" GD5
17 5050407X8 1 KEY, 1/4" SQ. X 1
18 5102864 1 BOLT, CRANKSHAFT 7/16 X2 1/2
19 - 1 ENGINE, 27HP KOHLER, VERTICAL
20 5025139 1 NUT 5/16-18 HEX SERRATED FLANGE (LARGE)
21 5025055X18 1 BOLT, 5/16-18 X 2-1/4 TFL, GD5 YZ
22 5021379 1 GROMMET, 7/8
23 5022892X4 1 KIT, 5.5" HD AIR CLEANER (24 743 22-S) (Includes Ref Nos. 24 - 30.)
24 5022892X8 1 HOUSING MOUNT BRACKET (25 126 02-S)
25 5022892X3 1 RAIN COVER
26 5022892X1 1 PRIMARY PAPER ELEMENT
27 5022892X2 1 SECONDARY ELEMENT
28 5022892X5 1 END CAP (25 096 06-S)
29 5022892X6 1 DUST VALVE (24 462 07-S)
30 5101641 1 SCREEN, SPARK ARRESTER (Not Shown)
31 5025531 1 SET SCREW, 5/16-18 X 3/8, KNURL, W/PATCH
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900817 (1S2000ZK2761)
5900838 (1S2000ZK2752)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 29 TP 400-7423-AC-2Z-F



Engine & PTO Group - 25HP Kawasaki

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300191

1
Engine Replacement Parts :

|
36 - Screen, Spark Arrester _:

Hardware for
Y, securing engine
/ to frame.

——

i
18 //\ Torque crankshatt balt
to 65 Ft. Lbs. (88 Nm)

The above parts group applies to the following Mfg. Nos.:
5900813 (1S2000ZKAV25/61 AUS/NZ)

5900809 (1S2000ZKAV2561)

5900840 (1S2000ZKAV2552)

5900815 (1S2000ZKAV2561 CAL)

5900839 (1S2000ZKAV25/52 AUS/NZ)

— —~ —~ —

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 30 TP 400-7423-AC-2Z-F



Engine & PTO Group - 25HP Kawasaki

REF NO PART NO.

1 5047075

2 5047033

3 5022234

4 5100084

5 5100456

6 5021334X1
7 5100975

8 5025392

9 5046416A
10 5043636
11 5044617
12 5046446
13 5025155
14 5025011X8
15 5025188
16 5025011X14
17 5050407X8
18 5102865
19 -
20 5025139
21 5025055X18
22 5021379
23 5048681
24 5023143
25 5023146
26 5023139
27 5023144
28 5023140
29 5023141
30 5023147
31 5023138
32 5023145
33 5023142
34 5023149
35 5023148
36 5101641
37 5025010X6
38 1724815
39 5025126
40 5023217
41 5023216

Footnotes

QTy.

NN DO N -2 N 2 4 a4 a4 a a2 a4 a4 a WA 24 a4 d a2 a a a0 A DN AaAaDDW-A 4 a4 a4 a4 a4 a4 a4 a4

DESCRIPTION
PULLEY CRANKSHAFT (DOUBLE A)
SPACER, 1.13 X 1.75 X 1.03
ADAPTER, OIL DRAIN
CLUTCH, WARNER, #I-5218-134
SPACER, 1.13 X 1.75 X .375
OIL FILTER (49065-2078)
MUFFLER, KAWI 21-25 HP
NUT, 5/16-18 HEX NYLOCK FLANGE
ANCHOR, CLUTCH - BLK
CLUTCH ANCHOR PAD
WASHER, CLUTCH ANCHOR
SPACER, .39 X 1.00 X .80
WASHER, 5/16" SAE
BOLT, 5/16-18 X 1" GD5 YZ
WASHER, 5/16" INT. TOOTH LOCK
BOLT, 5/16-18 X 1-3/4" GD5
KEY, 1/4" SQ. X 1
BOLT, CRANKSHAFT 7/16 X 2 3/4
ENGINE, 25HP KAWASAKI
NUT 5/16-18 HEX SERRATED FLANGE (LARGE)
BOLT, 5/16-18 X 2-1/4 TFL, GD5 YZ
GROMMET, 7/8
HOSE, OIL DRAIN
RAIN COVER
CLAMP

AIR FILTER ASSEMBLY (Includes Ref Nos. 27 - 31)

RUBBER, Dust Valve

AIR FILTER, SECONDARY

AIR FILTER, PRIMARY

CLAMP, CAP

CAP END, FILTER CASE

CASE, BRACKET, COMPLETE

BRACKET PLATE

AIR INLET TUBE

BREATHER TUBE

SCREEN, SPARK ARRESTER (Not Shown)
BOLT, 1/4-20 X 3/4" GD5 YZ

SOLENOID-4 POLE 12 VOLT DC (TROMBETTA)
NUT, 1/4-20 HEX SERRATED FLANGE
WASHER, Light Lock, 5/16

NUT, Hex Jam, 5/16-24

The above parts group applies to the following Mfg. Nos.:

5900813 (1S2000ZKAV25/61 AUS/NZ)

5900809 (1S2000ZKAV2561)
5900840 (1S2000ZKAV2552)
(
(

5900815 (1S2000ZKAV2561 CAL)
5900839 (1S2000ZKAV25/52 AUS/NZ)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

31

TP 400-7423-AC-2Z-F



Engine & PTO Group - 25HP Kawasaki

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300191

1
Engine Replacement Parts :

|
36 - Screen, Spark Arrester _:

Hardware for
Y, securing engine
/ to frame.

——

i
18 //\ Torque crankshatt balt
to 65 Ft. Lbs. (88 Nm)

The above parts group applies to the following Mfg. Nos.:
5900813 (1S2000ZKAV25/61 AUS/NZ)

5900809 (1S2000ZKAV2561)

5900840 (1S2000ZKAV2552)

5900815 (1S2000ZKAV2561 CAL)

5900839 (1S2000ZKAV25/52 AUS/NZ)

— —~ —~ —

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 32 TP 400-7423-AC-2Z-F



Engine & PTO Group - 25HP Kawasaki

REF NO PART NO. QTy. DESCRIPTION
42 5100969 1 EXTENSION, TAILPIPE, 3"
43 5025470 2 SCREW, SELF-TAP, #8-32 X 3/8. WASH HEX, CZ
44 5025531 1 SET SCREW, 5/16-18 X 3/8, KNURL, W/PATCH
45 5101492 1 TIE WRAP, 24" LONG (Not Shown)

Footnotes

The above parts group applies to the following Mfg. Nos.:
5900813 (1S2000ZKAV25/61 AUS/NZ)

5900809 (1S2000ZKAV2561)

5900840 (1S2000ZKAV2552)

5900815 (1S2000ZKAV2561 CAL)

5900839 (1S2000ZKAV25/52 AUS/NZ)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 33

TP 400-7423-AC-2Z-F



Engine & PTO Group - 26HP Kawasaki Liquid Cooled

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300474

Hardware for securing
ground cable to frame.

i
ye |
&=
: \-’ 19 :
&2 I
items Not illustrated ! N !
I
42 [
24 - Sender, Water | e !
Temperature ! ]
I
I
I

41 - Screen, Spark Arrester
43 - Oil Filter, Kawi

44 - Spring Clip, Kawi

45 - Screen, Bottom, Kawi

46 - Screen, Top, Kawi

Hardware for securing
/ engine to frame.

27 //ﬁ\ Torque crankshaft bolt
to 47 Ft. Lbs. (64 Nm)

The above parts group applies to the following Mfg. Nos.:
5900810 (1S2000ZKAV2661)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 34 TP 400-7423-AC-2Z-F



Engine & PTO Group - 26HP Kawasaki Liquid Cooled

REF NO PART NO.

1 5401138B
2 5025156

3 5061314

4 -

5 5023143

6 5023146

7 5023139

8 5023144

9 5023140
10 5023141

11 5023147
12 5023138
13 5025013X8
14 5025055X18
15 5046416A
16 5025394
17 5043636
18 5044617
19 5025392
20 5025155
21 5102855
22 5021379
23 5100084
24 5023394
25 5100456
26 5047075
27 5050407X8
28 5047033
29 5025011X14
30 5046446
31 5022234
32 5048681
33 5021500
34 5025188
35 5025237X25
36 5025010X8
37 5025391
38 5025139
39 5025057
40 5025011X8
41 5101641

Footnotes

QTy.

1
4
1
1
1
3
1
1
1
1
2
1
4
1
1
8
1
4
8
4
1
1
1
1
1
1
1
1
2
2
1
2
1
5
4
1
1
1
4
2
1

DESCRIPTION

GUARD, RADIATOR SCREEN PROTECTOR - RED

WASHER 3/8" SAE

MUFFLER, 26 HP KAWASAKI LC
ENGINE, 26 HP KAWASAKI, LC
RAIN CAP

CLAMP

AIR FILTER ASSEMBLY, COMPLETE
RUBBER, Dust Valve

AIR FILTER, SECONDARY

AIR FILTER, PRIMARY

CLAMP, CAP

CAP, FILTER CASE

BOLT, 3/8-16 X 1" GD5

BOLT, 5/16-18 X 2-1/4 TFL, GD5 YZ
ANCHOR, CLUTCH - BLK

NUT, 3/8-16 HEX NYLOCK FLANGE
CLUTCH ANCHOR PAD
WASHER, .34 X 1.25 X 10 GA

NUT, 5/16-18 HEX NYLOCK FLANGE
WASHER, 5/16" SAE

BOLT, CRANKSHAFT, M10 X 65MM
GROMMET, 7/8

CLUTCH, WARNER, #1-5218-134
SENDER, WATER TEMPERATURE (Not shown.)
SPACER, 1.13 X1.75 X .375
PULLEY, CRANKSHAFT (DOUBLE A)
KEY, 1/4" SQ. X 1"
SPACER, 1.13 X 1.75 X 1.03

BOLT, 5/16-18 X 1-3/4" GD5
SPACER, .39 X 1.00 X .80
ADAPTER, OIL DRAIN

HOSE, OIL DRAIN

CLAMP, VINYL

WASHER, 5/16" INT. TOOTH LOCK
BOLT, M8-1.25 X 25MM GD8.8
BOLT,1/4-20 X 1" GD5

NUT, 1/4-20 HEX NYLOCK FLANGE
NUT 5/16-18 HEX SERRATED FLANGE (LARGE)
NUT 5/16-18 HEX NYLON LOCK
BOLT, 5/16-18 X 1" GD5 YZ
SCREEN, SPARK ARRESTER (Not shown)

The above parts group applies to the following Mfg. Nos.:

5900810 (1S2000ZKAV2661)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

35

TP 400-7423-AC-2Z-F



Engine & PTO Group - 26HP Kawasaki Liquid Cooled

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300474

Hardware for securing
ground cable to frame.

i
ye |
&=
: \-’ 19 :
&2 I
items Not illustrated ! N !
I
42 [
24 - Sender, Water | e !
Temperature ! ]
I
I
I

41 - Screen, Spark Arrester
43 - Oil Filter, Kawi

44 - Spring Clip, Kawi

45 - Screen, Bottom, Kawi

46 - Screen, Top, Kawi

Hardware for securing
/ engine to frame.

27 //ﬁ\ Torque crankshaft bolt
to 47 Ft. Lbs. (64 Nm)

The above parts group applies to the following Mfg. Nos.:
5900810 (1S2000ZKAV2661)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 36 TP 400-7423-AC-2Z-F



Engine & PTO Group - 26HP Kawasaki Liquid Cooled

REF NO
42
43
44
45
46
47
48

Footnotes

PART NO.

5025059X8
5023396X1

5025531
5101492

QTy.

)
)
)
)
)
]
)

DESCRIPTION
BOLT, 5/16-18 X 1", SELF-TAPPING
OIL FILTER, KAWI # 49065-2086 (Not shown)
SPRING CLIP, KAWI # 42144-2346 (Not shown)
SCREEN, BOTTOM, KAWI # 11053-2104-9H (Not shown)
SCREEN, TOP, BUBBLE, KAWI # 14037-2146-9H (Not shown)
SET SCREW, 5/16-18 X 3/8, KNURL, W/PATCH
TIE WRAP, 24" LONG (Not Shown)

The above parts group applies to the following Mfg. Nos.:
5900810 (1S2000ZKAV2661)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

37

TP 400-7423-AC-2Z-F



Engine & PTO Group - 26HP Kawasaki Air Cooled

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5301881

Hardware for
‘ securing engine
to frame.

S S

I
! I
: I
| I

18 /’i\ Torque crankshaft bolt
to 65 Ft. Lbs. (88 Nm)

The above parts group applies to the following Mfg. Nos.:
5900939 (1S2000ZKAV2652 ANSI EXP)

5900879 (1S2000ZKAV2661)

5900945 (1S2000ZKAV2652)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 38 TP 400-7423-AC-2Z-F



Engine & PTO Group - 26HP Kawasaki Air Cooled

REF NO PART NO. QTy.

1 5047075 1

2 5047033 1

3 5022234 1

4 5100084 1

5 5100456 1

6 5102278X1 1

7 5102127 1

8 5025392 9

9 5046416A 1
10 5043636 1
11 5044617 4
12 5046446 2
13 5025155 4
14 5025011X8 4
15 5025532 3
16 5025011X14 2
17 5050407X8 1
18 5102864 1
19 - 1
20 5025139 1
21 5025055X18 1
22 5021379 1
23 5048681 1
24 5102126X7 1
25 5023146 3
26 5102126X1 1
27 5102126X8 1
28 5102126X4 1
29 5102126X3 1
30 5025531 1
31 5102126X2 1
32 5102126X5 1
33 5102126X6 1
34 5102126X9 1
35 5102126X10 1
36 5021500 1
37 5025010X6 3
38 1724815 1
39 5025126 3
40 5023217 2
41 5023216 2

Footnotes

DESCRIPTION
PULLEY, CRANKSHAFT (DOUBLE A)
SPACER, 1.13 X 1.75 X 1.03
ADAPTER, OIL DRAIN
CLUTCH,5218-134, WARNER

SPACER, 1.13 X 1.75 X .38

FILTER, OIL, 22, 24 & 26 HP, KAWASAKI
MUFFLER, 26HP KAWASAKI, FX730V
NUT, 5/16-18 HEX NYLOCK FLANGE

ANCHOR, CLUTCH - BLK

CLUTCH ANCHOR PAD
WASHER, .34 X 1.25 X 10 GA

SPACER, .39 X 1.00 X .80

WASHER, 5/16 SAE

BOLT, 5/16-18 X 1 GD5 YZ

BOLT, HEX FLG, SER GD5 3/8-16 X 1-1/4, PATCH
BOLT, 5/16-18 X 1-3/4 GD5 YZ

KEY, 1/4 SQ. X 1.00

BOLT, CRANKSHAFT, 7/16"X2-1/2

ENGINE, 26HP, KAWASAKI (FX730V) (Includes Ref Nos. 24 - 29 & 31 - 35)

NUT, 5/16-18 HEX SERRATED FLANGE (LARGE)
BOLT, 5/16-18 X 2-1/4 TFL, GD5 YZ

GROMMET, 7/8

HOSE, OIL DRAIN

RAIN CAP, AIR FILTER, 22,24&26HP, KAWASAKI (SV)

CLAMP (SV)

AIR FILTER ASSEMBLY, 22,24&26HP KAWASAKI (SV)
RUBBER, Dust Valve, 22,24&26HP KAWASAKI (SV)

AIR FILTER, SECONDARY, 22, 24&26HP KAWASAKI (SV)
AIR FILTER, PRIMARY,22,24&26HP, KAWASAKI (SV)
SET SCREW, 5/16-18 X 3/8, KNURL, W/PATCH

CAP END, FILTER CASE, 22,24&26HP, KAWASAKI (SV)
BRACKET PLATE, UPPER, 22,24826HP KAWASAKI (SV)
BRACKET PLATE, LOWER, 22,24&26HP KAWASAKI (SV)
AIR INLET TUBE, 22,24&26HP KAWASAKI (SV)
BREATHER TUBE, 22,24826HP KAWASAKI (SV)

CLAMP, VINYL INSULATED

BOLT, 1/4-20 X 3/4 GD5 YZ

SOLENOID-4 POLE 12 VOLT DC (TROMBETTA)

NUT, 1/4-20 HEX SERRATED FLANGE

WASHER, Light Lock, 5/16

NUT, Hex Jam, 5/16-24

The above parts group applies to the following Mfg. Nos.:

5900939 (1S2000ZKAV2652 ANSI EXP)
5900879 (1S2000ZKAV2661)
5900945 (1S2000ZKAV2652)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

39

TP 400-7423-AC-2Z-F



Engine & PTO Group - 26HP Kawasaki Air Cooled

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5301881

Hardware for
‘ securing engine
to frame.

S S

I
! I
: I
| I

18 /’i\ Torque crankshaft bolt
to 65 Ft. Lbs. (88 Nm)

The above parts group applies to the following Mfg. Nos.:
5900939 (1S2000ZKAV2652 ANSI EXP)

5900879 (1S2000ZKAV2661)

5900945 (1S2000ZKAV2652)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 40 TP 400-7423-AC-2Z-F



Engine & PTO Group - 26HP Kawasaki Air Cooled

REF NO PART NO. QTY. DESCRIPTION
42 5101492 1 TIE WRAP, 24" LONG (Not Shown)
43 5025154 1 WASHER, 1/4 SAE

Footnotes

The above parts group applies to the following Mfg. Nos.:
5900939 (1S2000ZKAV2652 ANSI EXP)

5900879 (1S2000ZKAV2661)

5900945 (1S2000ZKAV2652)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 41 TP 400-7423-AC-2Z-F



Pump Drive Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:

5900939 (1S2000ZKAV2652 ANSI EXP) 5900815 (1S2000ZKAV2561 CAL) 5900814 (1S2000ZBV30/61 AUS/NZ)
5900879 (1S2000ZKAV2661) 5900980 (1S20002B3061 ANSI EXP) 5900840 (1S2000ZKAV2552)
5900838 (1S2000ZK2752) 5900817 (1S2000ZK2761) 5900807 (1S2000ZKAV3461SS)
5900809 (1S2000ZKAV2561) 5900816 (1S20002B3061 CAL) 5900968 (1S2000ZB3061)

5900839 (1S2000ZKAV25/52 AUS/NZ) 5900945 (1S2000ZKAV2652) 5900811 (1S2000ZB3061)

5900810 (1IS2000ZKAV2661) 5900813 (IS2000ZKAV25/61 AUS/NZ) 5900808 (1S2000ZKAV2761)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 42 TP 400-7423-AC-2Z-F



Pump Drive Group

REF NO PART NO.

1 5025128

2 5023254

3 5025010X8
4 5025013X10
5 5025394

6 5100555

7 5025013X18
8 5046430A

9 5025013X14
10 5025100

11 5025034

12 5022847

13 5021812

14 5022586

15 5022587

16 5022621

17 5022157

18 5102004

19 5045475
20 5025305
21 5025013X32

Footnotes

QTy.

DESCRIPTION
NUT, 3/8-16 HEX SERRATED FLANGE
KEY, 5MM SQ W/ RADIUS
BOLT, 1/4-20 X 1" GD5
BOLT, 3/8-16 X 1-1/4" GD5
NUT, 3/8-16 HEX NYLOCK FLANGE
BELT, # 41-1299, BANDED
BOLT, 3/8-16 X 2-1/4" GD5 YZ
WELD, ARM, PUMP DRIVE IDLER - BLK
BOLT, 3/8-16 X 1-3/4" GD5
NUT, 3/8-16 HEX SIDE LOCK
NUT, 3/8-16 HEX
SPRING, EXTENSION, SWIVEL END
EYE BOLT, 3/8-16 X 6", 1" EYE
PULLEY, PUMP DRIVE
BUSHING, TAPERED HUB
PULLEY, IDLER, SINGLE FLANGE
BUSHING, BRASS, 1.25 X 1 X 1.25
SPACER, .39 X 1.00 X 2.55, SS
SPACER, .45 X 1.88 X .38
WASHER, .41 X 1.75 X .14
BOLT, 3/8-16 X 4" GD5

The above parts group applies to the following Mfg. Nos.:

5900939 (1S2000ZKAV2652 ANSI EXP)

5900879 (1S2000ZKAV2661)

5900838 (1S2000ZK2752)

5900809 (1S2000ZKAV2561)
(

5900839 (1S2000ZKAV25/52 AUS/NZ)

5900810 (IS2000ZKAV2661)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

5900815 (1S2000ZKAV2561 CAL) 5900814 (
5900980 (1S20002B3061 ANSI EXP) 5900840 (
5900817 (1S2000ZK2761) 5900807 (
5900816 (1S20002B3061 CAL) 5900968 (
5900945 (1S2000ZKAV2652) 5900811 (
5900813 (IS2000ZKAV25/61 AUS/NZ) 5900808 (

43

1S2000ZBV30/61 AUS/NZ)
IS2000ZKAV2552)
IS2000ZKAV3461SS)
1S2000ZB3061)
1S2000ZB3061)
IS2000ZKAV2761)

TP 400-7423-AC-2Z-F



Motion Control Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

Unless otherwise noted
RH components are identical
to the LH components.

5300148

The above parts group applies to the following Mfg. Nos.:

5900808 (1S2000ZKAV2761) 5900840 (IS2000ZKAV2552)
5900811 (1S2000ZB3061) 5900807 (1IS2000ZKAV3461SS)
5900814 (1S2000ZBV30/61 AUS/NZ) 5900980 (1S20002B3061 ANSI EXP)
5900879 (1S2000ZKAV2661) 5900810 (IS2000ZKAV2661)
5900838 (1S2000ZK2752) 5900968 (1S2000ZB3061)
5900839 (1S2000ZKAV25/52 AUS/NZ) 5900816 (1S2000ZB3061 CAL)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 44

5900809
5900945
5900817
5900815
5900939
5900813

1S2000ZKAV2561)
IS2000ZKAV2652)
1S2000ZK2761)
IS2000ZKAV2561 CAL)
IS2000ZKAV2652 ANSI EXP)
IS2000ZKAV25/61 AUS/NZ)

—~ o~ o~ —~ — —

TP 400-7423-AC-2Z-F



Motion Control Group

REF NO PART NO.
1 5025156
2 5025013X8
3 5025394
4 5021098
5 5022628
6 5046420
7 5400653B
8 5025424
9 5025392
10 5101307
11 5022645
12 5023260
13 5023212
14 5025033
15 5020047
16 5025155
17 5025011X10
18 5400636B
19 5100940
20 5021146
21 5048264
22 5025013X20
23 5025013X24
24 5025013X10
25 5021499
26 5025096
27 5025055X14
28 5025139
29 5025013X14
30 5403620B
31 5403619B
32 5400820B
33 5400824B
34 5025011X8
35 5021451
36 5025179X4
37 5025029
38 5401248
39 5025431
40 5025011X8
41 5400637B
Footnotes

QTy.

= R AN DA BEADNON 22 24 D2 DNODNMNNOMNNMNPEONNMNM-2L2OO=2DNDNOMNMNMDMNNMNPAE=2PNDNOMNODNMDNDOODN O

DESCRIPTION
WASHER 3/8" SAE
BOLT,3/8-16 X 1" GD5 YZ
NUT, 3/8-16 HEX NYLOCK FLANGE
BEARING, BRONZE FLANGE 3/4"
BALL JOINT, 5/16-24, LH FEMALE
ROD, HYDRO LINKAGE
MOUNT, REVERSE RETURN - RED
WASHER, 3/8 X 1" X 1/16, NYLON F/W
NUT, 5/16-18 HEX NYLON FLANGE
10MM BALL STUD, 5/16-18 X 3/4
SPRING, REVERSE RETURN
BUSHING, NYLON
NUT, 5/16 HEX LH
NUT, HEX 5/16-24
COLLAR, 5/16" SET
WASHER, 5/16" SAE
BOLT, 5/16-18 X 1-1/4" GD5 YZ
WELD, HANDLE MOTION CONTROL LH - RED
DAMPENER, CONTROL
BALL JOINT, 5/16-24, FEMALE
SPACER, .63 X .39 X 1.50
BOLT, 3/8-16 X 2-1/2" GD5 YZ
BOLT, 3/8-16 X 3" GD5 YZ
BOLT, 3/8-16 X 1-1/4" GD5
BEARING, FLANGE
NUT, 3/8-16 HEX NYLON LOCK
BOLT, 5/16-18 X 1-3/4" GD5 TFL
NUT, 5/16-18 HEX SERRATED FLANGE (LARGE)
BOLT, 3/8-16 X 1-3/4" GD5
WELD, CONTROL SHAFT - RH - RED
WELD, CONTROL SHAFT - LH - RED
WELD, NEUTRAL LOCK, LH - RED
WELD, NEUTRAL LOCK, RH - RED
BOLT, 5/16-18 X 1" GD5 YZ
SWITCH, PLUNGER, N.O.
SCREW, #10-24 X 1/2" ROUND SLOTTED
NUT, #10-24 HEX
GUARD, RUBBER MOTION CONTROLS
PUSH RIVET (TREE TYPE) BLACK
BOLT, 5/16-18 X 1 GD5 YZ
WELD, HANDLE MOTION CONTROL RH - RED

The above parts group applies to the following Mfg. Nos.:

5900808 (1S2000ZKAV2761)

5900811 (1S2000ZB3061)

5900814 (1S2000ZBV30/61 AUS/NZ)
5900879 (1S2000ZKAV2661)
5900838 (1S2000ZK2752)

5900839 (1S2000ZKAV25/52 AUS/NZ)

— o~ —~ —

5900968 (1S20002B3061)
5900816 (1S20002B3061 CAL)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

(
(
5900810 (IS2000ZKAV2661)
(
(

5900939 (1S2000ZKAV2652 ANSI EXP)
5900813 (1S2000ZKAV25/61 AUS/NZ)

45 TP 400-7423-AC-2Z-F

5900840 (1S2000ZKAV2552) 5900809 (1S2000ZKAV2561)
5900807 (IS2000ZKAV3461SS) 5900945 (1S2000ZKAV2652)
5900980 (1S20002B3061 ANSI EXP) 5900817 (1S2000ZK2761)
5900815 (1S2000ZKAV2561 CAL)
(
(



Motion Control Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

Unless otherwise noted
RH components are identical
to the LH components.

5300148

The above parts group applies to the following Mfg. Nos.:

5900808 (1S2000ZKAV2761) 5900840 (IS2000ZKAV2552)
5900811 (1S2000ZB3061) 5900807 (1IS2000ZKAV3461SS)
5900814 (1S2000ZBV30/61 AUS/NZ) 5900980 (1S20002B3061 ANSI EXP)
5900879 (1S2000ZKAV2661) 5900810 (IS2000ZKAV2661)
5900838 (1S2000ZK2752) 5900968 (1S2000ZB3061)
5900839 (1S2000ZKAV25/52 AUS/NZ) 5900816 (1S2000ZB3061 CAL)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 46

5900809
5900945
5900817
5900815
5900939
5900813

1S2000ZKAV2561)
IS2000ZKAV2652)
1S2000ZK2761)
IS2000ZKAV2561 CAL)
IS2000ZKAV2652 ANSI EXP)
IS2000ZKAV25/61 AUS/NZ)

—~ o~ o~ —~ — —

TP 400-7423-AC-2Z-F



Motion Control Group

REF NO PART NO. QTY. DESCRIPTION
42 5047004A 2 MOUNT, CONTROL ARM - BLK
43 5022068 2 GRIP, FOAM, 3/4" ID, 16" LONG
44 5025170 4 WASHER, 5/16 LOCK YZ
Footnotes

The above parts group applies to the following Mfg. Nos.:

5900808 (1S2000ZKAV2761) 5900840 (IS2000ZKAV2552)
5900811 (1S2000ZB3061) 5900807 (1IS2000ZKAV3461SS)
5900814 (1S2000ZBV30/61 AUS/NZ) 5900980 (1S2000ZB3061 ANSI EXP)
5900879 (1S2000ZKAV2661) 5900810 (IS2000ZKAV2661)
5900838 (1S2000ZK2752) 5900968 (1S2000ZB3061)
5900839 (1S2000ZKAV25/52 AUS/NZ) 5900816 (1S2000ZB3061 CAL)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 47

5900809
5900945
5900817
5900815
5900939
5900813

1S2000ZKAV2561)
IS2000ZKAV2652)
1S2000ZK2761)
IS2000ZKAV2561 CAL)
IS2000ZKAV2652 ANSI EXP)
IS2000ZKAV25/61 AUS/NZ)

—~ o~ o~ —~ — —

TP 400-7423-AC-2Z-F



Hydraulic Group

NOTE: Unless noted otherwise,
use the standard hardware torque

specification chart.
{33 HYDRAULIC PUMP REPLACEMENT PARTS
5 L 6

! 1
! 1
35 | :
PN | 38 - SHROUD, FAN !
M- =0 ‘ !
,:,_,l,‘!i =] \@/ 20 | 39 - FAN, HYDRAULIC PUMP !
o e e e e e e e e e e e e e e e e e e o
i 82 —J 11 This group represents 26, 27 & 34HP Kawasaki
19 | & 30HP B&S Models (All S/Ns) &
N 25 HP Kawi & 27 HP Kohler Models

(S/N: 2014337846 & Above)

NOTE: If you are replacing
. a Hydro-Gear wheel motor
\ with a Parker wheel motor,
you will also need hardware
\ kit # 5600578.

26a , 26h
97 28 40

BOTTOM!

-t
[N

The above parts group applies to the following Mfg. Nos.:

5900807 (1S2000ZKAV3461SS) 5900810 (IS2000ZKAV2661)

5900968 (1S2000ZB3061) 5900814 (1S20002BV30/61 AUS/NZ)
5900840 (1S2000ZKAV2552) 5900879 (IS2000ZKAV2661)

5900945 (1S2000ZKAV2652) 5900939 (1S2000ZKAV2652 ANSI EXP)
5900980 (1S2000ZB3061 ANSI EXP) 5900816 (1S20002B3061 CAL)
5900811 (1S2000ZB3061) 5900808 (IS2000ZKAV2761)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 48 TP 400-7423-AC-2Z-F



Hydraulic Group
REFNO PARTNO. QTY. DESCRIPTION

1 5022634 2 ADAPTER, HYD.
2 5023338 4 FITTING, #8 JIC - #8 O-RING, 45 DEG.
3 5023267 2 ADAPTER, 90 DEG, 9/16-3/8 BARB
4 5022920 2 FITTING, TEE, 1/2 HOSE
5 5023346 1 ADAPTER, 90 DEG, 9/16-5/8 BARB
6 5023461 3 ADAPTER, 45 DEG, 9/16-3/8 BARB
7 5023276 2 FITTING, #10 ORING-#8 JIC, 90D
8 5050860X22 1 HOSE, 3/8" PUSH-LOCK, 22.00"
9 5050860X6P5 1 HOSE, 3/8" PUSH-LOCK, 6.50"
10 5050860X6 2 HOSE, 3/8" PUSH-LOCK, 6.00"
11 5050860X8 1 HOSE, 3/8" PUSH-LOCK, 8.00"
12 5050860X23 1 HOSE, 3/8" PUSH-LOCK, 23.00"
13 5050933X23P5 1 HOSE, 5/8" PUSH-LOCK, 23.50"
14 5102098 2 HOSE ASSEMBLY, 26.50"
15 5102099 2 HOSE ASSEMBLY, 22.50"
16 5100017 1 CAP, HYDRAULIC
17 5061712 1 TANK, HYDRAULIC, ASSEMBLY (Includes Ref. Nos 21,22,23, and 24)
18 5022922 1 CLAMP, #4 HOSE, STAINLESS
19 5021164 2 CLAMP, #10 HOSE, STAINLESS
20 5023268 11 CLAMP, HOSE
21 5023118 1 FITTING, ELBOW, 3/8"
22 5600050 1 KIT, GROMMET
23 5023121 1 GROMMET
24 5023119 1 FITTING, ELBOW, 5/8"
25a 5102682 1 *WHEEL MOTOR, LH, 14.5 CUBIC INCH (S/N: 2014450934 & ABOVE)
25b 5100407 1 WHEEL MOTOR, 15IN3/REV - LH (S/N: 2014450933 & BELOW)
26a 5102681 1 *WHEEL MOTOR, RH, 14.5 CUBIC INCH (S/N: 2014450934 & ABOVE)
26b 5100410 1 WHEEL MOTOR, 15IN3/REV - RH (S/N: 2014450933 & BELOW)
27 5022042X2 2 KEY
28 5022042X3 2 NUT, CASTLE, 1-20
29 5102174 1 PUMP, HYD, 12CC - LH, PK-3HBQ-FV1F-XXXX
30 5102175 1 PUMP, HYD, 12CC - RH, PK-3KBQ-FV1F-XXXX
31 5023096 1 FILTER HEAD, HYDRAULIC
32 1719168 1 FILTER, OIL
33 5025010X6 2 BOLT, 1/4"-20 X 3/4" GD5 YZ
34 5025154 2 WASHER, 1/4" SAE
35 5025169 2 WASHER, 1/4" LOCK
36 5025013X10 4 BOLT, 3/8-16 X 1-1/4" GD5
37 5025128 4 NUT, 3/8-16 HEX SERRATED FLANGE
38 5100162 2 SHROUD, FAN
39 5022571X1 2 FAN, HYD. PUMP
Footnotes

*When installing this wheel motor on older units, you will need hardware kit # 5600578.

The above parts group applies to the following Mfg. Nos.:

5900807 (1S2000ZKAV3461SS) 5900810 (IS2000ZKAV2661)

5900968 (1S2000ZB3061) 5900814 (1S20002BV30/61 AUS/NZ)
5900840 (1S2000ZKAV2552) 5900879 (IS2000ZKAV2661)

5900945 (1S2000ZKAV2652) 5900939 (1S2000ZKAV2652 ANSI EXP)
5900980 (1S2000ZB3061 ANSI EXP) 5900816 (1S20002B3061 CAL)
5900811 (1S2000ZB3061) 5900808 (IS2000ZKAV2761)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 49 TP 400-7423-AC-2Z-F



Hydraulic Group

NOTE: Unless noted otherwise,
use the standard hardware torque

specification chart.
{33 HYDRAULIC PUMP REPLACEMENT PARTS
5 L 6

! 1
! 1
35 | :
PN | 38 - SHROUD, FAN !
M- =0 ‘ !
,:,_,l,‘!i =] \@/ 20 | 39 - FAN, HYDRAULIC PUMP !
o e e e e e e e e e e e e e e e e e e o
i 82 —J 11 This group represents 26, 27 & 34HP Kawasaki
19 | & 30HP B&S Models (All S/Ns) &
N 25 HP Kawi & 27 HP Kohler Models

(S/N: 2014337846 & Above)

NOTE: If you are replacing
. a Hydro-Gear wheel motor
\ with a Parker wheel motor,
you will also need hardware
\ kit # 5600578.

26a , 26h
97 28 40

BOTTOM!

-t
[N

The above parts group applies to the following Mfg. Nos.:

5900807 (1S2000ZKAV3461SS) 5900810 (IS2000ZKAV2661)

5900968 (1S2000ZB3061) 5900814 (1S20002BV30/61 AUS/NZ)
5900840 (1S2000ZKAV2552) 5900879 (IS2000ZKAV2661)

5900945 (1S2000ZKAV2652) 5900939 (1S2000ZKAV2652 ANSI EXP)
5900980 (1S2000ZB3061 ANSI EXP) 5900816 (1S20002B3061 CAL)
5900811 (1S2000ZB3061) 5900808 (IS2000ZKAV2761)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 50 TP 400-7423-AC-2Z-F



Hydraulic Group

REF NO PART NO. QTY. DESCRIPTION
40 5025203X16 2 PIN, COTTER, 1/8' X 2"
Footnotes

*When installing this wheel motor on older units, you will need hardware kit # 5600578.

The above parts group applies to the following Mfg. Nos.:

5900807 (1S2000ZKAV3461SS) 5900810 (IS2000ZKAV2661)

5900968 (1S2000ZB3061) 5900814 (1S20002BV30/61 AUS/NZ)
5900840 (1S2000ZKAV2552) 5900879 (IS2000ZKAV2661)

5900945 (1S2000ZKAV2652) 5900939 (1S2000ZKAV2652 ANSI EXP)
5900980 (1S2000ZB3061 ANSI EXP) 5900816 (1S20002B3061 CAL)
5900811 (1S2000ZB3061) 5900808 (IS2000ZKAV2761)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 51 TP 400-7423-AC-2Z-F



Hydraulic Mount Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

25 HP Kawasaki &
27 HP Kohler

Air Cooled Models
(S/N: 2014337845 &

See Rear

Suspension Group.

Below)
See Rear
Suspension Group.
See Main Frame and
Front Suspension Group.
26 HP Kawasaki
Liquid Cooled &
30 HP Briggs &
Stratton Models
(AIl S/Ns)
25 HP Kawasaki & 6

27 HP Kohler 7 \ﬁ
Air Cooled Models &
(S/N: 2014337846 &

Above)

See Rear
Suspension
Group.

Suspension
Group.
See Main Frame and T
Front Suspension Group. @L ] r
The above parts group applies to the following Mfg. Nos.:
5900879 (1S2000ZKAV2661) 5900945 (1S2000ZKAV2652) 5900813 (1S2000ZKAV25/61 AUS/NZ)
5900808 (1S2000ZKAV2761) 5900980 (1S2000ZB3061 ANSI EXP) 5900815 (1S2000ZKAV2561 CAL)
5900809 (1S2000ZKAV2561) 5900840 (1S2000ZKAV2552) 5900807 (1S2000ZKAV3461SS)
5900814 (1S2000ZBV30/61 AUS/NZ) 5900838 (1S2000ZK2752) 5900810 (1S2000ZKAV2661)
5900816 (1S20002B3061 CAL) 5900968 (1S2000ZB3061) 5900939 (1S2000ZKAV2652 ANSI EXP)
5900811 (1S2000ZB3061) 5900839 (1S2000ZKAV25/52 AUS/NZ) 5900817 (1S2000ZK2761)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

52

TP 400-7423-AC-2Z-F



Hydraulic Mount Group

REF NO PART NO.
1 -
2 5025013X12
3 5025391
4 5025154
5 5025010X8
6 5025156
7 5025013X10
8 5025394
9 5061746B
10 5400654B
11 -
12 5401952B
13 5401955B
13 5408215B
14 5401954B
15 5021500
16 5401736B
17 5025010X6

Footnotes

QTy.

A AN a4 aN 22NN 2D AND -

DESCRIPTION
TANK, HYDRAULIC, ASSEMBLY (See Hydraulic Group)
BOLT, 3/8-16 X 1-1/2" GD5 YZ
NUT, 1/4-20 HEX NYLOCK FLANGE
WASHER, 1/4" SAE
BOLT, 1/4-20 X 1" GD5
WASHER 3/8" SAE
BOLT, 3/8-16 X 1-1/4" GD5
NUT, 3/8-16 HEX NYLOCK FLANGE
BRACKET, HYDRAULIC TANK
WELD, HYD TANK MOUNT - RED
CAP, HYDRAULIC (See Hydraulic Group)
BAR, STABILIZER, SIDE - RED
BAR, STABILIZER, CENTER - RED (Non-Evap Canister Equipped Models)
BRACKET, CANISTER MOUNT, 1S2000 - RED (Evap Canister Equipped Models)
PLATE, HYDRAULIC TANK MOUNT - RED
CLAMP, VINYL INSULATED
BRACKET, HOSE - RED
BOLT, 1/4-20 X 3/4" GD5

The above parts group applies to the following Mfg. Nos.:

5900879 (1S2000ZKAV2661)
5900808 (1S2000ZKAV2761)
5900809 (IS2000ZKAV2561)
5900814 (1S2000ZBV30/61 AUS/NZ)
5900816 (1S2000ZB3061 CAL)
5900811 (1S2000ZB3061)

— —~ —~ —

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

5900945 (1S2000ZKAV2652) 5900813 (1S2000ZKAV25/61 AUS/NZ)
5900980 (1S20002B3061 ANSI EXP) 5900815 (1S2000ZKAV2561 CAL)
5900840 (IS2000ZKAV2552) 5900807 (I1S2000ZKAV3461SS)
5900838 (1S2000ZK2752) 5900810 (1S2000ZKAV2661)

5900968 (1S20002B3061) 5900939 (1S2000ZKAV2652 ANSI EXP)
5900839 (1S2000ZKAV25/52 AUS/NZ) 5900817 (1S2000ZK2761)

53

TP 400-7423-AC-2Z-F



Hydraulic Group - 25HP Kawasaki & 27HP Kohler Models (S/N: 2014337845 & Below)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

33
_______________________ ,
5 31\ [} @///3‘%5 /s . HYDRAULIC PUMP REPLACEMENT PARTS '
- — 1 .
pl]m ——————————— IESUE iS5 GEPY) | 38 - SHROUD, FAN :
= LJ Nl ! l
! . 1
| 2| mo 39 T HYORAQUOPONE
! 19
I-/
= Ay 2
E 10 10

< f@n =

4

lsecuring pumps. :

14

BOTTOM poTTom

The above parts group applies to the following Mfg. Nos.:
5900840 (1S2000ZKAV2552) 5900838 (1S2000ZK2752)
5900839 (1S2000ZKAV25/52 AUS/NZ)

5900813 (1S2000ZKAV25/61 AUS/NZ)

5900817 (1S2000ZK2761)

5900809 (1S2000ZKAV2561)

5900815 (1S2000ZKAV2561 CAL)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 54 TP 400-7423-AC-2Z-F



Hydraulic Group - 25HP Kawasaki & 27HP Kohler Models (S/N: 2014337845 & Below)

REF NO PART NO. QTy. DESCRIPTION
1 5022634 2 ADAPTER, HYDRAULIC
2 5023338 4 FITTING, #8 JIC - #8 O-RING 45DEG.
3 5023267 2 ADAPTER, 90 DEG. 9/16 - 3/8 BARB
4 5022920 2 FITTING, TEE, 1/2" HOSE
5 5023346 1 ADAPTER, 90 DEG. 9/16 - 5/8 BARB
6 5023461 3 ADAPTER, 45, 9/16 - 3/8 BARB
7 5023276 2 FITTING, #10 ORING-#8 JIC, 90D
8 5050860X16 1 HOSE, 3/8" PUSH-LOCK, 16.00"
9 5050860X6P5 1 HOSE, 3/8" PUSH-LOCK, 6.50"
10 5050860X6 2 HOSE, 3/8" PUSH-LOCK, 6.00"
11 5050860X8 1 HOSE, 3/8" PUSH-LOCK, 8.00"
12 5050860X23 1 HOSE, 3/8" PUSH-LOCK, 23.00"
13 5050933X25 1 HOSE, 5/8" PUSH-LOCK, 25.00"
14 5102098 2 HOSE ASSEMBLY, 26.50"
15 5102099 2 HOSE ASSEMBLY, 22.50"
16 5100017 1 CAP, HYDRAULIC
17 5061712 1 TANK, HYDRAULIC, ASSEMBLY (Includes Ref. Nos 21,22,23, and 24)
18 5022922 1 CLAMP, #4 HOSE, STAINLESS
19 5021164 2 CLAMP, #10 HOSE, STAINLESS
20 5023268 11 CLAMP, HOSE
21 5023118 1 FITTING, ELBOW, 3/8"
22 5600050 1 KIT, GROMMET
23 5023121 1 GROMMET
24 5023119 1 FITTING, ELBOW, 5/8"
25 5100407 1 WHEEL MOTOR, 15IN3/REV - LH
26 5100410 1 WHEEL MOTOR, 15IN3/REV - RH
27 5022042X2 2 KEY
28 5022042X3 2 NUT, CASTLE, 1-20
29 5102174 1 PUMP, HYD, 12CC - LH, PK-3HBQ-FV1F-XXXX
30 5102175 1 PUMP, HYD, 12CC - RH, PK-3KBQ-FV1F-XXXX
31 5023096 1 FILTER HEAD, HYDRAULIC
32 1719168 1 FILTER, OIL
33 5025010X6 2 BOLT, 1/4"-20 X 3/4" GD5 YZ
34 5025154 2 WASHER, 1/4" SAE
35 5025169 2 WASHER, 1/4" LOCK
36 5025013X10 4 BOLT, 3/8-16 X 1-1/4" GD5
37 5025128 4 NUT, 3/8-16 HEX SERRATED FLANGE
38 5100162 2 SHROUD, FAN
39 5022571X1 2 FAN, HYD. PUMP
40 5025203X16 2 PIN, COTTER, 1/8" X 2"
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900840 (1S2000ZKAV2552) 5900838 (1S2000ZK2752)
5900839 (1S2000ZKAV25/52 AUS/NZ)

5900813 (1S2000ZKAV25/61 AUS/NZ)

5900817 (1S2000ZK2761)

5900809 (1S2000ZKAV2561)

5900815 (1S2000ZKAV2561 CAL)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 55

TP 400-7423-AC-2Z-F



Parking Brake Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300151

Brake cable routing

/o
See Hydraulic

- See
See Main Frame 8 Rear Group 13
Ry and Front Suspension 15 Suspension 4
oy Group 3
N
~ NOTE: RH Brake Assembly

LH brake components shown. Not Shown.
Unless otherwise specified,

RH components are identical.

The above parts group applies to the following Mfg. Nos.:

5900809 (1S2000ZKAV2561) 5900807 (IS2000ZKAV3461SS) 5900980 (1S2000ZB3061 ANSI EXP)
5900838 (1S2000ZK2752) 5900945 (1S2000ZKAV2652) 5900839 (1S2000ZKAV25/52 AUS/NZ)
5900879 (1S2000ZKAV2661) 5900968 (1S20002B3061) 5900816 (1S2000ZB3061 CAL)
5900810 (1S2000ZKAV2661) 5900840 (IS2000ZKAV2552) 5900811 (1S2000ZB3061)

5900939 (1S2000ZKAV2652 ANSI EXP) 5900808 (IS2000ZKAV2761) 5900817 (1S2000ZK2761)

5900813 (1S2000ZKAV25/61 AUS/NZ) 5900814 (1S2000ZBV30/61 AUS/NZ) 5900815 (1S2000ZKAV2561 CAL)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 56

TP 400-7423-AC-2Z-F



Parking Brake Group
REFNO PARTNO. QTY. DESCRIPTION

1 5403948B 1 WELD, BRAKE SHAFT - RED
2 5021397 2 GROMMET, 1-1/4"
3 5023490 8 BOLT, 5/16-18 X 3/4 12PT FLANGE - PATCH
4 5025170 8 WASHER, 5/16" LOCK
5 5025013X6 4 BOLT, 3/8-16 X 3/4"
6 5025394 6 NUT, 3/8-16 HEX NYLOCK FLANGE
7 5025011X14 2 BOLT, 5/16-18 X 1-3/4" GD5 YZ
8 5025392 2 NUT, 5/16-18 Hex Nylock Flange
9 5047084B 2 LINK, BRAKE LOCK
10 5025013X12 2 BOLT, 3/8-16 X 1-1/2" GD5 YZ
11 5025128 2 NUT, 3/8-16 HEX SERRATED FLANGE
12a 5102896 2 BRAKE DRUM, 6", 5 BOLT, KNOTT (S/N: 2015208612 & Above)
12b 5023368 2 DRUM,1-1/4TAPER,5 BOLT (S/N: 2015208611 & Below)
13a 5102897 1 BRAKE SHOE ASM, LH, KNOTT (S/N: 2015208612 & Above)
13b 5023500 1 BRAKE ASSEMBLY, LH (S/N: 2015208611 & Below)
14a 5102898 1 BRAKE SHOE ASM, RH, KNOTT (Not Shown - S/N: 2015208612 & Above)
14b 5023501 1 BRAKE ASSEMBLY, RH (Not Shown - S/N: 2015208611 & Below)
15 5042134 2 SPACER, .32 X .75 X 1.06
16 5021098 2 BEARING, BRONZE FLANGE, 3/4
17 5101038 1 GRIP, FOAM, 3/4 1D X 6 X .187
18 5041930 2 SPACER, .38 X .50 X .27
19 5025156 2 WASHER, 3/8" SAE
20 5023320 2 SPRING, COMPRESSION
21 5048719 2 SPRING, COMPRESSION
22 5025155 4 WASHER, 5/16" SAE
23 5025045 2 NUT, 5/16-24 HEX NYLON LOCK
24 5100115 2 CABLE, PARKING BRAKE 1S2000
25 5023323 2 CLEVIS, 5/16-24, STEEL, CLEAR ZINC
26 5025033 2 NUT, 5/16-24 HEX
27 5025213X8 2 CLEVIS PIN, 5/16" X 1"
28 5025211 2 PIN, HAIR, .0585 X 1-1/8, 1/4 EYE, YZ
29 5025139 2 NUT, 5/16-18 HEX SERRATED FLANGE (LARGE)
30 5025011X10 1 BOLT, 5/16-18 X 1-1/4"GD5 YZ
31 5022182 1 SWITCH, PLUNGER, NO/NC SNAP-IN
Footnotes

The above parts group applies to the following Mfg. Nos.:

5900809 (1S2000ZKAV2561) 5900807 (IS2000ZKAV3461SS) 5900980 (1S2000ZB3061 ANSI EXP)
5900838 (1S2000ZK2752) 5900945 (1S2000ZKAV2652) 5900839 (1S2000ZKAV25/52 AUS/NZ)
5900879 (I1S2000ZKAV2661) 5900968 (1S20002B3061) 5900816 (1S2000ZB3061 CAL)
5900810 (1S2000ZKAV2661) 5900840 (IS2000ZKAV2552) 5900811 (1S2000ZB3061)

5900939 (1S2000ZKAV2652 ANSI EXP) 5900808 (IS2000ZKAV2761) 5900817 (1S2000ZK2761)

5900813 (1S2000ZKAV25/61 AUS/NZ) 5900814 (1S20002BV30/61 AUS/NZ) 5900815 (1S2000ZKAV2561 CAL)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 57 TP 400-7423-AC-2Z-F



Rear Suspension Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

Unless otherwise noted
RH components are
identical to LH components.

5300152

The above parts group applies to the following Mfg. Nos.:

5900807 (1S2000ZKAV3461SS) 5900939 (IS2000ZKAV2652 ANSI EXP)
5900816 (1S20002B3061 CAL) 5900815 (1S2000ZKAV2561 CAL)
5900968 (1S2000ZB3061) 5900840 (1S2000ZKAV2552)
5900817 (1S2000ZK2761) 5900810 (IS2000ZKAV2661)
5900813 (1S2000ZKAV25/61 AUS/NZ) 5900838 (1S2000ZK2752)
5900808 (1S2000ZKAV2761) 5900814 (1S2000ZBV30/61 AUS/NZ)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 58

5900839 (1S2000ZKAV25/52 AUS/NZ)
5900980 (1S2000ZB3061 ANSI EXP)
5900809 (1S2000ZKAV2561)

5900811 (1S2000ZB3061)

5900879 (1S2000ZKAV2661)
5900945 (1S2000ZKAV2652)

TP 400-7423-AC-2Z-F



Rear Suspension Group

REF NO

o O WD =

7a
7b
8a
8b
8c
9a
9b
10
11
12
13
14
15
16
17
18
19
20a
20b
21a
21b
22
23
24
25
26a
26b
27
28
29

Footnotes

PART NO.
5021541
5600187
5061339
5025440
5025488X52
5025056
5020095
5020020
5102689
5061670
5047027
5025017X28
5025553
5061751B
5046860
5025394
5025165
5025293
5025013X24
5025013X18
5025013X8
5100896
5023436
5401166B
54013568
5401165B
5401357B
5400648B
5025303
5400065
5025392
5025396
5025330
5025013X10
5404051B
5025013X28

QTy.

NN 0 0 000 NMMNMNMNMMNDN = BN

N o N
o )

= = =4 00 0 MNMMNMNMNN= = = =2 DN NN

DESCRIPTION
BUSHING, FLANGE
KIT, TIE BAR - 52" MODELS ONLY (S/N: 2012944026 & Above)
SPACER, .52 X 1.00 X 3.42
WASHER, 1/2 GD9 YZ
BOLT, 1/2-13 X 6-1/2 GD8, YZ
NUT, 1/2-13 HEX NYLON LOCK
GREASE FITTING, 1/4-28 STRAIGHT (61" Models)
FITTING, GREASE, 45 DEGREE (52" Models)
SPACER, .53 X 1.25 X 1.00, STEP, YZ
SPACER, .53 X 1.00 X 1.00 (61" Models) (S/N: 2014450933 & Below)
SPACER, .51 X .75 X .56 (52" Models) (S/N: 2014776922 & Below)
BOLT, 1/2-13 X 3-1/2" GD5 (61" Models) (S/N: 2014450933 & Below)
BOLT, 1/2-13 X 3.5, DRI-LOC PATCH (All Models) (S/N: 2014450934 & Above)
PLATE, FRAME SUPPORT
SPACER, .39 X 1.00 X .50
NUT, 3/8-16 HEX NYLOCK FLANGE
WASHER, 3/8" FENDER
WASHER, 3/8 GD.9 FLAT
BOLT, 3/8-16 X 3" GD5 YZ (61" Model Use Qty. 1)
BOLT, 3/8-16 X 2-1/4" GD5 YZ
BOLT, 3/8-16 X 1" GD5
SPACER, .390 X 1.00 X 1.00 - YZ
COIL - OVER SHOCK ASSEMBLY
WELD, MOTOR MOUNT, LH (61" Models)
WELD, MOTOR MOUNT - LH - RED (52" Models)
WELD, MOTOR MOUNT, RH (61" Models)
WELD, MOTOR MOUNT - RH - RED (52" Models)
SUPPORT, SWING ARM
SCREW, 5/16-18 X 1 FLAT HD SC (52" Models)
SPACER, .34 X 1.54 X .25 UHMW (52" Models)
NUT, 5/16-18 HEX NYLOCK FLANGE (52" Models)
NUT, 1/2-13 NEX NYLOCK FLANGE (S/N: 2014450933 & Below)
NUT, 1/2-13 SQUARE (S/N: 2014450934 & Above)
BOLT, 3/8-16 X 1-1/4 GD5
WELD, TIE BAR - RED 61" MODELS ONLY
BOLT, 3/8-16 X 3-1/2" GD5 YZ (61" Models)

The above parts group applies to the following Mfg. Nos.:
5900807 (1S2000ZKAV3461SS)
5900816 (1S2000ZB3061 CAL)

5900968

(

(152000ZB3061)
5900817 (1S2000ZK2761)
5900813 (1S2000ZKAV25/61 AUS/NZ)

5900808 (1S2000ZKAV2761)
© Copyright 2011 Briggs and Stratton. All Rights Reserved. 59

5900939 (1S2000ZKAV2652 ANSI EXP)
5900815 (1S2000ZKAV2561 CAL)
5900840 (IS2000ZKAV2552)

5900810 (IS2000ZKAV2661)

5900838 (1S2000ZK2752)

5900814 (1S20002BV30/61 AUS/NZ)

5900839 (1S2000ZKAV25/52 AUS/NZ)
5900980 (1S2000ZB3061 ANSI EXP)
5900809 (IS2000ZKAV2561)

5900811 (1S2000ZB3061)

5900879 (1S2000ZKAV2661)
5900945 (1S2000ZKAV2652)

TP 400-7423-AC-2Z-F



Deck Lift Group - All 52" Models & 61" Models S/N: 2014341047 & Below

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

NOTE:

LH components shown.
Unless otherwise noted,

RH components are identical.

52" deck models utilize a deck
lift assist spring on the left side
of the tractor only.

The above parts group applies to the following Mfg. Nos.:

5900816 (1S2000ZB3061 CAL) 5900839 (1S2000ZKAV25/52 AUS/NZ) 5900838 (1S2000ZK2752)

5900811 (1S2000ZB3061) 5900808 (IS2000ZKAV2761) 5900840 (1S2000ZKAV2552)

5900945 (1S2000ZKAV2652) 5900814 (1S2000ZBV30/61 AUS/NZ) 5900813 (1IS2000ZKAV25/61 AUS/NZ)
5900810 (1S2000ZKAV2661) 5900815 (1S2000ZKAV2561 CAL) 5900939 (1S2000ZKAV2652 ANSI EXP)
5900809 (1S2000ZKAV2561) 5900879 (1S2000ZKAV2661)

5900817 (1S2000ZK2761) 5900807 (1S2000ZKAV3461SS)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 60 TP 400-7423-AC-2Z-F



Deck Lift Group - All 52" Models & 61" Models S/N: 2014341047 & Below

REF NO

o NOoO O~ WO =

N = — b o 4
O © 0 NO UM WN = O ©

21a
21b
22
23
24
25
26
27
28
29
30a
30b
31
32
33
34
35
36
37
38
39

Footnotes

PART NO.
5025394
5025212X7
5023343
5021811
5020095
5400719B
5021880
5020639
5025154
5025126
5025010X6
5023498
5025146X16
54007698
5025203X6
5045178
5022434
5025089
5025017X22
5025056
54016648
5401665B
5025040
5045447
5100149
5100148
5100247
5020441
5023355
5025100
5401671B
5401672B
50615698
1715834
5100380
5025013X10
5025440
5025017X28
5025156
5025017X14
5047103

QTy.

w w

“ N O W AN = aa a2 AN MNDMNMNOO 2 2NN =2 A2 DN A A NDNON S S N a0 =N
—

DESCRIPTION
NUT, 3/8-16 HEX NYLOCK FLANGE
PIN, CLEVIS, 1/4" x 7/8"
BUSHING, 1.00 X 1.13 X 1.38, PLASTIC
EYEBOLT, 3/2-16 X 8", 1" EYE (61" Model Qty. 2)
GREASE FITTING, 1/4-28 STRAIGHT
WELD, ROD DECK LIFT - RED
GRIP, FOAM
SPRING, EXTENSION
WASHER, 1/4" SAE
NUT, 1/4-20 HEX SERR. FLANGE
BOLT, 1/4-20 X 3/4" GD5 YZ
PIN, HITCH, 1/2 X 2.00 OAL, YP
BOLT, 3/8-16 X 2", CARRIAGE
WELD, DECK ADJUST LINK - RED
PIN, COTTER, 1/8" X 3/4 (61" Model Qty. 2)
SPACER, .52 X 1.00 X .75
BALL JOINT, 1/2-20, MALE
NUT, 1/2-20 HEX JAM
BOLT, 1/2-13 X 2-3/4" GD5
NUT, 1/2-13 HEX NYLON LOCK
WELD, REAR LIFT - LH - RED
WELD, REAR LIFT - RH - RED (Not Shown)
NUT, 5/8-11 HEX
PIVOT, SPRING ROD
ROD, DECK LIFT BENT
ROD, DECK LIFT, OUTER
ROD, 5/8-11 X 9.00
COLLAR, 5/8" SPLIT
SPRING, DECK LIFT ASSIST (61" Model Qty. 2)
NUT, 3/8-16 HEX SIDE LOCK
WELD, PIVOT DECK LIFT - LEFT - RED
WELD, PIVOT DECK LIFT - RIGHT - RED (Not Shown)
PEDAL, FOOT
RUBBER, FOOT PEDAL
ADJUSTER, DECK HANGER (61" Model Qty. 2)
BOLT, 3/8-16 X 1-1/4" GD5
WASHER, 1/2" SAE
BOLT, 1/2-13 X 3-1/2" GD5
WASHER 3/8" SAE (61" Model Qty. 10)
BOLT, 1/2-13 X 1-3/4 GD5 YZ
ADAPTER, CASTER AXLE

The above parts group applies to the following Mfg. Nos.:
5900816 (1S20002B3061 CAL)

5900811
5900945
5900810
5900809

— o~ —~ —

1S2000ZB3061)

1S2000ZKAV2652)
1S2000ZKAV2661)
1S2000ZKAV2561)

5900817 (1S2000ZK2761)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 61

5900839 (1S2000ZKAV25/52 AUS/NZ) 5900838 (1S2000ZK2752)

5900808 (IS2000ZKAV2761) 5900840 (1S2000ZKAV2552)

5900814 (1S20002BV30/61 AUS/NZ) 5900813 (1S2000ZKAV25/61 AUS/NZ)
5900939 (1S2000ZKAV2652 ANSI EXP)

5900879 (1S2000ZKAV2661)

(
(
5900815 (1S2000ZKAV2561 CAL)
(
5900807 (IS2000ZKAV3461SS)

TP 400-7423-AC-2Z-F



Deck Lift Group - All 52" Models & 61" Models S/N: 2014341047 & Below

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

NOTE:

LH components shown.
Unless otherwise noted,

RH components are identical.

52" deck models utilize a deck
lift assist spring on the left side
of the tractor only.

The above parts group applies to the following Mfg. Nos.:

5900816 (1S2000ZB3061 CAL) 5900839 (1S2000ZKAV25/52 AUS/NZ) 5900838 (1S2000ZK2752)

5900811 (1S2000ZB3061) 5900808 (IS2000ZKAV2761) 5900840 (1S2000ZKAV2552)

5900945 (1S2000ZKAV2652) 5900814 (1S2000ZBV30/61 AUS/NZ) 5900813 (1IS2000ZKAV25/61 AUS/NZ)
5900810 (1S2000ZKAV2661) 5900815 (1S2000ZKAV2561 CAL) 5900939 (1S2000ZKAV2652 ANSI EXP)
5900809 (1S2000ZKAV2561) 5900879 (1S2000ZKAV2661)

5900817 (1S2000ZK2761) 5900807 (1S2000ZKAV3461SS)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 62 TP 400-7423-AC-2Z-F



Deck Lift Group - All 52" Models & 61" Models S/N: 2014341047 & Below

REF NO
40
41
42
43

44a
44b
45
46
47
48
49
50
51
52
53
54
55
56a
56b
57
58
59
60
61

Footnotes

PART NO.
5025096
5025098
5100548
5025443
5401645B
5401645B
5020929
5025293
5401661B
5025128
5404307B
5025018X14
5025013X8
5010114
5100155
5400647B
5025158
5045856
5045447
5401662B
5100634
5025013X22
5403925A
5025034

QTy.

NS N T e L\ "2 A I \C T \o I \ O T \ T - S S S B A B o) B o ) B - A 05

DESCRIPTION
NUT, 3/8"-16 HEX NYLON LOCK (61" Model Qty. 4)
NUT, 1/2-20 HEX NYLON LOCK
WASHER, .390 X 1.50 X .109, YZ
BOLT, 3/8-16 x 3/4, GD5, YZ WITH PATCH
MOUNT, SPRING DECK LIFT - RED (52" Model Only)
MOUNT, SPRING DECK LIFT - RED (61" Model Only)
SHIM, 1.0 X 1.5 X .125 (52" Model Only)
WASHER, 3/8" GR9 FLAT
WELD, PIVOT DECK LIFT - LH - RED
NUT, 3/8-16 HEX SERRATED FLANGE
WELD, DECK LIFT SHAFT - RED
BOLT, 1/2-20 X 1-3/4" GD5 YZ
BOLT, 3/8-16 X 1" GD5 YZ
COLLAR, 3/4" SPLIT
SHAFT, DECK STABILIZER
WELD, DECK STABILIZER - RED
WASHER, 1/2" SAE
PIVOT, SPRING ROD (52" Model Only)
PIVOT, SPRING ROD (61" Model Only)
WELD, PIVOT DECK LIFT - RH - RED
PIVOT BLOCK, PLASTIC
BOLT, 3/8-16 X 2-3/4 GD5 YZ
PLATE, PIVOT BLOCK SUPPORT - BLK
NUT, 3/8-16 HEX

The above parts group applies to the following Mfg. Nos.:
5900816 (1S20002B3061 CAL)

5900811
5900945
5900810
5900809

— o~ —~ —

1S2000ZB3061)

1S2000ZKAV2652)
1S2000ZKAV2661)
1S2000ZKAV2561)

5900817 (1S2000ZK2761)

(
(
5900815 (1S2000ZKAV2561 CAL)
(
(

5900839 (1S2000ZKAV25/52 AUS/NZ) 5900838 (1S2000ZK2752)
5900808 (IS2000ZKAV2761) 5900840 (1S2000ZKAV2552)
5900814 (1S20002BV30/61 AUS/NZ) 5900813 (

(

5900939

5900879 (1S2000ZKAV2661)
5900807 (IS2000ZKAV3461SS)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

63

1S2000ZKAV25/61 AUS/NZ)
IS2000ZKAV2652 ANSI EXP)

TP 400-7423-AC-2Z-F



Deck Lift Group - 61" Models S/N: 2014341048 & Above

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:

5900980 (1S2000ZB3061 ANSI EXP) 5900811 (1S20002B3061) 5900808 (1S2000ZKAV2761)
5900810 (1S2000ZKAV2661) 5900817 (1S2000ZK2761)

5900807 (1S2000ZKAV3461SS) 5900815 (1S2000ZKAV2561 CAL)

5900814 (1S2000ZBV30/61 AUS/NZ) 5900879 (IS2000ZKAV2661)

5900816 (1S2000ZB3061 CAL) 5900809 (1S2000ZKAV2561)

5900813 (1S2000ZKAV25/61 AUS/NZ) 5900968 (1S20002B3061)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 64 TP 400-7423-AC-2Z-F



Deck Lift Group - 61" Models S/N: 2014341048 & Above

REF NO

o NOoO O~ WO =

N = — b e
O © 0 NO O WN = O ©

21a
21b
22
23
24
25
26
27
28
29
30a
30b
31
32
33
34
35
36
37
38
39

Footnotes

PART NO.
5025394
5025212X7
5023343
5021811
5020095
5400719B
5021880
5020639
5025154
5025126
5025010X6
5023498
5025146X16
54007698
5025203X6
5045178
5022434
5025089
5025017X22
5025056
54016648
5401665B
5025040
5045447
5100149
5100148
5100247
5020441
5023355
5025100
5401671B
5401672B
50615698
1715834
5100380
5025013X10
5025440
5025017X28
5025156
5025017X14
5025265X20

QTy.

AN OONNMNN = 2 2 2 2 NDDBDBNOMNNOMNNDNDAOO=S 2NN O O RN =2 2 NDNON=2 = =2 DD —= b

DESCRIPTION
NUT, 3/8-16 HEX NYLOCK FLANGE
PIN, CLEVIS, 1/4" x 7/8"
BUSHING, 1.00 X 1.13 X 1.38, PLASTIC
EYEBOLT, 3/2-16 X 8", 1" EYE
GREASE FITTING, 1/4-28 STRAIGHT
WELD, ROD DECK LIFT - RED
GRIP, FOAM
SPRING, EXTENSION
WASHER, 1/4" SAE
NUT, 1/4-20 HEX SERR. FLANGE
BOLT, 1/4-20 X 3/4" GD5 YZ
PIN, HITCH, 1/2 X 2.00 OAL, YP
BOLT, 3/8-16 X 2", CARRIAGE
WELD, DECK ADJUST LINK - RED
PIN, COTTER, 1/8" X 3/4
SPACER, .52 X 1.00 X .75
BALL JOINT, 1/2-20, MALE
NUT, 1/2-20 HEX JAM
BOLT, 1/2-13 X 2-3/4" GD5
NUT, 1/2-13 HEX NYLON LOCK
WELD, REAR LIFT - LH - RED
WELD, REAR LIFT - RH - RED (NOT SHOWN)
NUT, 5/8-11 HEX
PIVOT, SPRING ROD
ROD, DECK LIFT BENT
ROD, DECK LIFT, OUTER
ROD, 5/8-11 X'9.00
COLLAR, 5/8" SPLIT
SPRING, DECK LIFT ASSIST
NUT, 3/8-16 HEX SIDE LOCK
WELD, PIVOT DECK LIFT - LEFT - RED
WELD, PIVOT DECK LIFT - RIGHT - RED (NOT SHOWN)
PEDAL, FOOT
RUBBER, FOOT PEDAL
ADJUSTER, DECK HANGER
BOLT, 3/8-16 X 1-1/4" GD5
WASHER, 1/2" SAE
BOLT, 1/2-13 X 3-1/2" GD5
WASHER 3/8" SAE
BOLT, 1/2-13 X 1-3/4 GD5 YZ
BOLT, 3/4-16 X 2-1/2 YZ GD5

The above parts group applies to the following Mfg. Nos.:

5900980 (1S2000ZB3061 ANSI EXP)
1S2000ZKAV2661)

IS2000ZKAV3461SS)
1S2000ZBV30/61 AUS/NZ)
1S20002B3061 CAL)
5900813 (1S2000ZKAV25/61 AUS/NZ)

5900810
5900807
5900814
5900816

— —~ —~ —

5900811 (1S20002B3061)
5900817 (1S2000ZK2761)
5900815 (1S2000ZKAV2561 CAL)
5900879 (IS2000ZKAV2661)
(
(

5900808 (1S2000ZKAV2761)

5900809 (1S2000ZKAV2561)
5900968 (1S20002B3061)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 65

TP 400-7423-AC-2Z-F



Deck Lift Group - 61" Models S/N: 2014341048 & Above

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:

5900980 (1S2000ZB3061 ANSI EXP) 5900811 (1S20002B3061) 5900808 (1S2000ZKAV2761)
5900810 (1S2000ZKAV2661) 5900817 (1S2000ZK2761)

5900807 (1S2000ZKAV3461SS) 5900815 (1S2000ZKAV2561 CAL)

5900814 (1S2000ZBV30/61 AUS/NZ) 5900879 (IS2000ZKAV2661)

5900816 (1S2000ZB3061 CAL) 5900809 (1S2000ZKAV2561)

5900813 (1S2000ZKAV25/61 AUS/NZ) 5900968 (1S20002B3061)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 66 TP 400-7423-AC-2Z-F



Deck Lift Group - 61" Models S/N: 2014341048 & Above

REF NO
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63

Footnotes

PART NO.
5025096
5022039
5100548
5025443
5401645B
5403925A
5025293
5401661B
5025128
5404307B
5025160
5025013X8
5025284
5025093
5406832B
5406837B
5025017X32
5401662B
5100634
5025013X22
5025034
5025332
5045176
5025017X16

QTy.

el N B S A I e S T AR\ I \C T o> B o ) I A

DESCRIPTION
NUT, 3/8"-16 HEX NYLON LOCK
BALL JOINT, 3/4-16, MALE
WASHER, .390 X 1.50 X .109, YZ
BOLT, 3/8-16 x 3/4, GD5, YZ WITH PATCH
MOUNT, SPRING DECK LIFT - RED
PLATE, PIVOT BLOCK SUPPORT - BLK
WASHER, 3/8" GR9 FLAT
WELD, PIVOT DECK LIFT - LH - RED
NUT, 3/8-16 HEX SERRATED FLANGE
WELD, DECK LIFT SHAFT - RED
WASHER, 3/4 SAE
BOLT, 3/8-16 X 1" GD5 YZ
NUT, 3/4-16 HEX NYLON LOCK
NUT, 3/4-16 HEX JAM
WELD, DECK STABILIZER
WELD, DECK LIFT SHAFT - RED
BOLT, 1/2-13 X 4" GD5
WELD, PIVOT DECK LIFT - RH - RED
PIVOT BLOCK, PLASTIC
BOLT, 3/8-16 X 2-3/4 GD5 YZ
NUT, 3/8-16 HEX
NUT, 1/2-13 HEX SIDE LOCK
SPACER, .52 X 1.00 X 1.75
BOLT, 1/2-13 X 2" GD5

The above parts group applies to the following Mfg. Nos.:

5900980 (1S2000ZB3061 ANSI EXP)
1S2000ZKAV2661)

IS2000ZKAV3461SS)
1S2000ZBV30/61 AUS/NZ)
1S20002B3061 CAL)
5900813 (1S2000ZKAV25/61 AUS/NZ)

5900810
5900807
5900814
5900816

— —~ —~ —

5900811 (1S20002B3061)
5900817 (1S2000ZK2761)
5900815 (1S2000ZKAV2561 CAL)
5900879 (IS2000ZKAV2661)
(
(

5900808 (1S2000ZKAV2761)

5900809 (1S2000ZKAV2561)
5900968 (1S20002B3061)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 67

TP 400-7423-AC-2Z-F



Wheel & Tire Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

Front Wheels & Tires

Rear Wheels & Tires

The above parts group applies to the following Mfg. Nos.:

5900968 (1S2000ZB3061) 5900811 (1S20002B3061) 5900815 (1S2000ZKAV2561 CAL)
5900810 (1S2000ZKAV2661) 5900879 (1S2000ZKAV2661) 5900939 (1S2000ZKAV2652 ANSI EXP)
5900980 (1S2000ZB3061 ANSI EXP) 5900817 (1S2000ZK2761) 5900809 (IS2000ZKAV2561)

5900945 (1S2000ZKAV2652) 5900816 (1S20002B3061 CAL) 5900814 (1S2000ZBV30/61 AUS/NZ)
5900813 (1S2000ZKAV25/61 AUS/NZ) 5900808 (IS2000ZKAV2761)

5900838 (1S2000ZK2752) 5900807 (IS2000ZKAV3461SS)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 68 TP 400-7423-AC-2Z-F



Wheel & Tire Group

REF NO
1a
1b
2

o NOoO Ok~ W

9a
9b
10a
10b
11
12
13
14

Footnotes

PART NO.
5022631S
5023280
5022029X1
5022631SX1
5022631SX2
5022631SX3
5047103
5025017X64
5025396
5100006
5023369
5100006X1
5023369X2
5023369X1
5020601
5025158
5022631SX4

QTy.

AT i\ 2N \C T\ \ T \C T O R \ O T S \C T\ I \C T o]

DESCRIPTION
TIRE, CASTER, 13 X 5.00-6 (Includes Ref No. 2 - 5 & 14)
* FLAT-FREE TIRE ASSEMBLY, 13 x 5.0 - 6 (Includes Ref No. 4 & 5)
TIRE, 13x5.0-6
WHEEL ASSEMBLY, for 13 x 5.0 - 6 Tire, Complete (Includes Ref No. 4 & 5)
BEARING, Tapered Roller (2 per tire)
GREASE SEAL (2 per tire)
ADAPTER, CASTER AXLE (2 per tire)
BOLT, 1/2-13 X 8" GD5 YZ
NUT, 1/2-13 HEX NYLOCK FLANGE
TIRE ASSM, 22 X 10.00-10 (52" model only. Includes Ref. Nos 10 and 11.)
TIRE ASSM, 22 X 11.00-10 (61" model only. Includes Ref. Nos 10 and 11.)
TIRE, 22 X 10.0 -10 (52" model only.)
TIRE, 22 X 11.0 - 10 (61" model only.)
RIM-10X7-5-4.5 SOLID
NUT, 1/2-20, FOR WHEEL BOLT SILVER
WASHER, 1/2" SAE
BEARING, RACE (SV) (Not Shown)

*Optional solid urethane tire assembly. Wheel is not servicable.

The above parts group applies to the following Mfg. Nos.:
5900968 (1S2000ZB3061)

5900810
5900980
5900945
5900813

— —~ —~ —

1S2000ZKAV2661)
1S2000ZB3061 ANSI EXP)
1S2000ZKAV2652)
IS2000ZKAV25/61 AUS/NZ)

5900838 (1S2000ZK2752)

5900811 (1S20002B3061)
5900879 (1S2000ZKAV2661)
5900817 (1S2000ZK2761)
5900816 (1S20002B3061 CAL)
(
(

5900815
5900939
5900809
5900814

IS2000ZKAV2561 CAL)
IS2000ZKAV2652 ANSI EXP)
IS2000ZKAV2561)
1S2000ZBV30/61 AUS/NZ)

— o~ — —

5900808 (IS2000ZKAV2761)
5900807 (IS2000ZKAV3461SS)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 69 TP 400-7423-AC-2Z-F



Decals - Safety & Operation

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

10
11

12

13

14—

15

16

17
18

19

20

PINCH POINT
To avoid injury from
foaged spring, read
operztor's manual

5100555
5106003
5101756

5022061
5101785

" E

7

RESERVOIR

The above parts group applies to the following Mfg. Nos.:

5900811 (1S2000ZB3061) 5900879 (IS2000ZKAV2661)

5900968 (1S2000ZB3061) 5900808 (1S2000ZKAV2761)

5900814 (1S2000ZBV30/61 AUS/NZ) 5900815 (1S2000ZKAV2561 CAL)

5900807 (1S2000ZKAV3461SS) 5900813 (IS2000ZKAV25/61 AUS/NZ)

5900945 (1S2000ZKAV2652) 5900817 (1S2000ZK2761)

5900816 (1S20002B3061 CAL) 5900839 (IS2000ZKAV25/52 AUS/NZ)
© Copyright 2011 Briggs and Stratton. All Rights Reserved. 70

5900838
5900810
5900809
5900840

1S2000ZK2752)

IS2000ZKAV2661)
1S2000ZKAV2561)
1S2000ZKAV2552)

— o~ —~ —

TP 400-7423-AC-2Z-F



Decals - Safety & Operation

REF NO PART NO.
1 5100097
2 5101292
3 5100088
4 5100708
5 5100709
6 5100134
7 1725941
8 5102165
9 5100342

10 5061724
11 5100280
12 5048970
13 5048454
14 5046503
15 5100405
16 5100406
17 5100403
18 5100404
19 5100683
20 5100684
Footnotes

QTy.

- 4 4 4 a4 a4 4 a4 4 4 a4 a4 a4 a2 a4 a4 a4

DESCRIPTION
DECAL, MAIN SAFETY

DECAL, DANGER, MOWER DISCHARGE

DECAL, DANGER, MOWER

DECAL, DANGER, FIRE

DECAL, DANGER, FIRE (SP)

DECAL, WARNING, PINCH POINT
DECAL, CZT HYDRO RELEASE (Located under seat.)
DECAL, BELTS & BLADES, 1S2000Z (Located under seat.)

DECAL, FUEL VALVE
DECAL, HEIGHT OF CUT

DECAL, THROTTLE CONTROL
DECAL, IGNITION SWITCH

DECAL, OIL RESERVOIR
DECAL, FUSE LOCATION
DECAL, WARNING
DECAL, WARNING (SP)
DECAL, WARNING
DECAL, WARNING (SP)

DECAL, WARNING, ROLL BAR (Located behind LH Roll bar post.)
DECAL, WARNING, ROLL BAR (SP) (Located behind RH Roll bar post.)

The above parts group applies to the following Mfg. Nos.:

5900811 (1S2000ZB3061)

5900968 (1S2000ZB3061)

5900814 (1S2000ZBV30/61 AUS/NZ)
5900807 (1S2000ZKAV3461SS)
5900945 (1S2000ZKAV2652)
5900816 (1S2000ZB3061 CAL)

— o~ —~ —

5900879 (IS2000ZKAV2661)
5900808 (IS2000ZKAV2761)
5900815 (1S2000ZKAV2561 CAL)
5900813 (IS2000ZKAV25/61 AUS/NZ)
5900817 (1S2000ZK2761)

5900839 (1S2000ZKAV25/52 AUS/NZ)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 71

5900838
5900810
5900809
5900840

1S2000ZK2752)

IS2000ZKAV2661)
IS2000ZKAV2561)
1S2000ZKAV2552)

— o~ —~ —

TP 400-7423-AC-2Z-F



Decals - Safety & Operation (Export Models)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5302390

5100555

5100003
5101756

5022061
5101755

" = INCHES

o-on Jemt
3" 1

(190 12

q.27)

Key Charge PTO
Switch Circuit Clutch Auxiliary
20A 20A 20A 20A‘M

HYDRAULIC OIL

15— " ReseRvoR

USE EITHER:
MOBIL 1"

15W-50 OIL.
~OR-
CASTROL SYNTEC™
5W-50 DIL

BO NOT USE
GONVENTIONAL OILS!

The above parts group applies to the following Mfg. Nos.:
5900980 (1S20002B3061 ANSI EXP)
5900939 (1S2000ZKAV2652 ANSI EXP)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 72 TP 400-7423-AC-2Z-F



Decals - Safety & Operation (Export Models)

REF NO PART NO. QTy.

1 5102627
2 5102165
3 5101990
4 5048970
5 5100280
6 5100342
7 5102420
8 5102457
9 5102628
10 5102456
11 5100685
12 5061246
13 5061724
14 5046503
15 5048454
Footnotes

1
1
1
1
1
1
2
1
1
1
2
1
1
1
1

DESCRIPTION
DECAL, MAIN SAFETY, ANSI CE
DECAL, BELT AND BLADE, 1S2000Z (Located Under Seat)
DECAL, CZT HYRDO RELEASE (Located Under Seat)
DECAL, IGNITION SWITCH
DECAL, THROTTLE CONTROL
DECAL, FUEL VALVE
DECAL, DANGER, MOWER DECK, ANSI EXP
DECAL, DANGER DISCHARGE ANSI EXPORT
DECAL, PARKING BRAKE SYMBOLS
DECAL, FIRE ANSI EXPORT
DECAL, WARNING, ROLL BAR, CE
DECAL, PINCH POINT, CE
DECAL, HEIGHT CITATION
DECAL, FUSE LOCATION
DECAL, OIL RESEVOIR

The above parts group applies to the following Mfg. Nos.:

5900980 (1S2000ZB3061 ANSI EXP)
5900939 (1S2000ZKAV2652 ANSI EXP)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

73

TP 400-7423-AC-2Z-F



Decals - Brand & Model

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

9301417

POWERED BY

! -

COMMERCIAL POWER

The above parts group applies to the following Mfg. Nos.:

5900817 (1S2000ZK2761) 5900838 (1S2000ZK2752) 5900939 (1S2000ZKAV2652 ANSI EXP)
5900808 (1S2000ZKAV2761) 5900810 (IS2000ZKAV2661) 5900813 (1S2000ZKAV25/61 AUS/NZ)
5900814 (1S2000ZBV30/61 AUS/NZ) 5900945 (IS2000ZKAV2652) 5900815 (1S2000ZKAV2561 CAL)
5900839 (1S2000ZKAV25/52 AUS/NZ) 5900968 (1S20002B3061) 5900840 (1S2000ZKAV2552)

5900809 (1S2000ZKAV2561) 5900816 (1S20002B3061 CAL) 5900807 (I1S2000ZKAV3461SS)
5900879 (1IS2000ZKAV2661) 5900811 (1S20002B3061) 5900980 (1S2000ZB3061 ANSI EXP)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 74 TP 400-7423-AC-2Z-F



Decals - Brand & Model

REF NO PART NO.
5100340
5100336
5100337
5101128
5022812
5022813
5100369
276636
5101127
5102210

O © 0o NO O A~ WN =

—_

Footnotes

QTy.

—_ A A A

DESCRIPTION

DECAL, FERRIS, FRONT, 6.75 X 4.25

DECAL, BADGE, 1S2000Z, LH
DECAL, BADGE, 1S2000Z, RH

DECAL, 2000, BIG BLOCK, REAR (Briggs & Stratton Vanguard Models)

DECAL, 52 (52" Models)
DECAL, 61" (61" Models)

DECAL, FERRIS LOGO, 5-3/8"

LABEL, BRIGGS & STRATTON LOGO (Briggs & Stratton Vanguard Models)
DECAL, 2000, BIG BLOCK, FRONT (Briggs & Stratton Vanguard Models)

DECAL, iCD CUTTING SYSTEM

The above parts group applies to the following Mfg. Nos.:

5900817 (1S2000ZK2761)

5900808 (1S2000ZKAV2761)
5900814 (1S2000ZBV30/61 AUS/NZ)
5900839
5900809 (1S2000ZKAV2561)
5900879 (I1S2000ZKAV2661)

— o~ —~ —

IS2000ZKAV25/52 AUS/NZ)

5900838 (1S2000ZK2752)
5900810 (IS2000ZKAV2661)
5900945 (IS2000ZKAV2652)
5900968 (1S20002B3061)
5900816 (1S20002B3061 CAL)
5900811 (1S20002B3061)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 75

5900939
5900813
5900815
5900840
5900807
5900980

IS2000ZKAV2652 ANSI EXP)
IS2000ZKAV25/61 AUS/NZ)
1S2000ZKAV2561 CAL)
1S2000ZKAV2552)
IS2000ZKAV3461SS)
1S2000ZB3061 ANSI EXP)

— o~ o~ —~ — —

TP 400-7423-AC-2Z-F



Evap Canister Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

|

I

|

i

| /

A EVAP O EVAP
L CANISTER 11 111 CANISTER
v '

L, !

!/ LH FUEL |

1| TANK | @ )
[ ; 8

[ I / /

[ !

i :

|: !

: l‘. « ,',] N _J ENGINE

B AN /
L | 6 6

|

5302670

The above parts group applies to the following Mfg. Nos.:
5900980 (1S20002B3061 ANSI EXP)

5900879 (1S2000ZKAV2661)

5900945 (1S2000ZKAV2652)

5900939 (1S2000ZKAV2652 ANSI EXP)

5900968 (1S20002B3061)

5900840 (1S2000ZKAV2552)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 76

— —~ —~ —

TP 400-7423-AC-2Z-F



Evap Canister Group

REF NO

NOo o~ O =

8a
8b

10
11

Footnotes

PART NO.
313036
5103055
5025299X6
5025391
5103062
7700552X10P5
7700552X11
7700552X32
7700552X15
7700552X21P5

1752800

QTy.

[N SO N N N M

DESCRIPTION
CNSTR, CARB, 6 GAL
CLAMP, 3" ID, CUSHIONED, STAINLESS
BOLT, 1/4-20 X 3/4, ALLEN BUTTON HD, YZ
NUT, 1/4-20 HEX NYLOCK FLANGE
FITTING, 3/16" TEE, BARB TYPE, HDPE
HOSE, VAPOR, 5MM ID, 10.50 LG
HOSE, VAPOR, 5MM ID, 11.00 LG
HOSE, VAPOR, 5MM ID, 32.00 LG (Kawasaki Models)
HOSE, VAPOR, 5MM ID, 15.00 LG (Briggs & Stratton Models)
HOSE, VAPOR, 5MM ID, 21.50 LG
DECAL, EPA CERT, ZTRS (Located on frame near Serial Tag)
DUST FILTER, CANISTER

The above parts group applies to the following Mfg. Nos.:

5900980 (1S2000ZB3061 ANSI EXP)

5900879 (1S2000ZKAV2661)
5900945 (1S2000ZKAV2652)
(
(

5900939 (1S2000ZKAV2652 ANSI EXP)

5900968 (1S2000ZB3061)
5900840 (1S2000ZKAV2552)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

77

TP 400-7423-AC-2Z-F



52" & 61" Mower Deck - Hanger Chains

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

52” Models

61” Models

The above parts group applies to the following Mfg. Nos.:

5900809 (1S2000ZKAV2561)

5900838 (1S2000ZK2752)

5900810 (1IS2000ZKAV2661)

5900840 (1S2000ZKAV2552)
5900939 (1S2000ZKAV2652 ANSI EXP)
5900808 (1S2000ZKAV2761)

— —~ —~ —

5900968 (1S20002B3061)

5900807 (IS2000ZKAV3461SS)
5900839 (1S2000ZKAV25/52 AUS/NZ)
5900816 (1S20002B3061 CAL)
5900980 (1S20002B3061 ANSI EXP)
5900811 (1S20002B3061)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 78

5900815
5900879
5900817
5900945
5900814
5900813

IS2000ZKAV2561 CAL)
IS2000ZKAV2661)
1S2000ZK2761)
1S2000ZKAV2652)
1S2000ZBV30/61 AUS/NZ)
IS2000ZKAV25/61 AUS/NZ)

—~ o~ o~ —~ — —

TP 400-7423-AC-2Z-F



52" & 61" Mower Deck - Hanger Chains

REF NO PART NO. QTy.
1 5050878X3 2
2 5045026 2
3 5025013X14 6
4 5025156 12
5 5025128 8
6 5025100 4
7 5025158 2
8 5025038 2
9 5025396 2
10 5025203X6 2
11 5050878X4 2
12 5025055X16 2
13 5025032 2
14 5100375 2
15 5025013X16 2
16 5025084 2
17 5025214X9 2
Footnotes

DESCRIPTION
CHAIN, 5/16 GD30, 3 LINKS
HANGER, FRONT DECK - 4 LINK
BOLT, 3/8-16 X 1-3/4 GD5

WASHER, 3/8 SAE (Qty: 12 - 61" Models; Qty: 16 - 52" Models)

NUT, 3/8-16 HEX SERRATED FLANGE
NUT, 3/8-16 HEX SIDE LOCK
WASHER, 1/2 SAE

NUT, 1/2-13 HEX

NUT, 1/2-13 HEX NYLOCK FLANGE
PIN, COTTER, 1/8 X 3/4

CHAIN, 5/16" GD30, 4 LINKS

BOLT, 5/16-18 X 2 GD5 TFL

NUT, 5/16-18 HEX

CLEVIS, 5/16-18, 3/8 PIN HOLE
BOLT, 3/8-16 X2 GD5 YZ

NUT, 3/8-16 HEX JAM

PIN, CLEVIS, 3/8 X 1-1/8

The above parts group applies to the following Mfg. Nos.:

5900809 (1S2000ZKAV2561)

5900838 (1S2000ZK2752)

5900810 (IS2000ZKAV2661)

5900840 (1S2000ZKAV2552)
5900939 (1S2000ZKAV2652 ANSI EXP)
5900808 (IS2000ZKAV2761)

— —~ —~ —

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

5900968 (1S20002B3061) 5900815 (1S2000ZKAV2561 CAL)

5900807 (IS2000ZKAV3461SS) 5900879 (I1S2000ZKAV2661)

5900839 (1S2000ZKAV25/52 AUS/NZ) 5900817 (1S2000ZK2761)

5900816 (1S20002B3061 CAL) 5900945 (1S2000ZKAV2652)

5900980 (1S20002B3061 ANSI EXP) 5900814 (1S2000ZBV30/61 AUS/NZ)
( (

5900811 (1S20002B3061) 5900813

79

IS2000ZKAV25/61 AUS/NZ)
TP 400-7423-AC-2Z-F



61" Mower Deck Group - Housing, Covers, Spindles & Blades

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300645

4 "

-
Torque Capscrews
to 70 Ft Lbs
(95 Nm)
The above parts group applies to the following Mfg. Nos.:
5900980 (1S20002B3061 ANSI EXP) 5900813 (IS2000ZKAV25/61 AUS/NZ) 5900811 (1S2000ZB3061)
5900816 (1S2000ZB3061 CAL) 5900817 (1S2000ZK2761)
5900807 (1S2000ZKAV3461SS) 5900808 (IS2000ZKAV2761)
5900968 (1S2000ZB3061) 5900815 (1S2000ZKAV2561 CAL)
5900810 (1S2000ZKAV2661) 5900814 (1S2000ZBV30/61 AUS/NZ)
5900879 (1S2000ZKAV2661) 5900809 (1S2000ZKAV2561)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 80 TP 400-7423-AC-2Z-F



61" Mower Deck Group - Housing, Covers, Spindles & Blades

REF NO
1a
1b
2

o NOoO Ok~ W

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30

Footnotes

PART NO.
5600432
5600291
5600289
5404834
5404716B
5404718A
5025394
5025390X8
5025045
5061300
5400791B
54054848
5025392
5025411
5025477
5022308
5025292
5025011X6
5100993
5025013X12
5101755S
5025320X14
5025145X6
5401344A
5101005
5408810B
5025156
5102036
5405322A
5025011X8
5025498

QTy.

—_ o

N
@ O

N O 22 A2 A NWAENWODO W= © = 2 N

DESCRIPTION

DECK SHELL W/DECALS, 61" SIDE DISCHARGE (S/N: 2014341048 & Above)
DECK SHELL W/DECALS, 61" SIDE DISCHARGE (S/N: 2014341047 & Below)

KIT, DISCHARGE CHUTE 61" (Includes Ref No. 3 - 7)
CHUTE, DISCHARGE, RUBBER, 61/72"
WELD, FRAME, CHUTE, 61 - RED
SUPPORT, DISCHARGE CHUTE - BLK
NUT, 3/8-16 HEX NYLOCK FLANGE
BOLT, 3/8-16 X 1, FLANGE, GD 5, CZ
NUT, 5/16-24 HEX NYLON LOCK

ROD MOUNT, CHUTE 61"

GUARD, 61", RH - RED

GUARD, 61" - LH - RED

NUT, 5/16-18 HEX NYLOCK FLANGE
BOLT, 5/16-18 X 3/4" FLANGE

WASHER, 5/8" GRADE 8, YZ

BODY CLIP, 5/16-18 X 1/2" DEEP
WASHER, 5/16" GD.9 FLAT

BOLT, 5/16-18 X 3/4" GD5

ASSM, SPINDLE, CAST IRON

BOLT, 3/8-16 X 1 1/2"

BLADE, 21" SET OF THREE (Set of three blades).
BOLT, 5/8-11 X 1-3/4" GD8

BOLT, 5/16-18 X 3/4, CARRIAGE

PLATE, DEFLECTOR - BLK

SAFETY WALK, 9.75 X 6.00

PLATE, BRACKET, ANTI SCALP - RED
WASHER, 3/8 SAE

FLAP, STRIPER, 61 DECK

PLATE, SUPPORT - BLK

BOLT, 5/16-18 X 1" GD5

5/16 PUSH-ON NUT RETAINER, STL, CZ

The above parts group applies to the following Mfg. Nos.:

5900980 (1S2000ZB3061 ANSI EXP)
1S20002B3061 CAL)
IS2000ZKAV3461SS)
1S2000ZB3061)
1S2000ZKAV2661)

5900816
5900807
5900968
5900810

— —~ —~ —

5900879 (1S2000ZKAV2661)
© Copyright 2011 Briggs and Stratton. All Rights Reserved. 81

5900813 (IS2000ZKAV25/61 AUS/NZ)
5900817 (1S2000ZK2761)

5900808 (IS2000ZKAV2761)
5900815 (1S2000ZKAV2561 CAL)
5900814 (1S20002BV30/61 AUS/NZ)
5900809 (IS2000ZKAV2561)

5900811 (1S2000ZB3061)

TP 400-7423-AC-2Z-F



61" Mower Deck - Pulleys, Belts & Idler Arm

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300646

Torque Nuts (3)
to 85-90 Ft Lbs.

(115-122 Nm) T D/ 4
o
~

The above parts group applies to the following Mfg. Nos.:

5900813 (1S2000ZKAV25/61 AUS/NZ) 5900809 (IS2000ZKAV2561) 5900807 (I1S2000ZKAV3461SS)
5900817 (1S2000ZK2761) 5900968 (1S20002B3061)

5900808 (1S2000ZKAV2761) 5900816 (1S2000ZB3061 CAL)

5900811 (1S2000ZB3061) 5900815 (1S2000ZKAV2561 CAL)

5900810 (1S2000ZKAV2661) 5900814 (1S20002BV30/61 AUS/NZ)

5900879 (1IS2000ZKAV2661) 5900980 (1S2000ZB3061 ANSI EXP)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 82 TP 400-7423-AC-2Z-F



61" Mower Deck - Pulleys, Belts & Idler Arm

REF NO

a ~ OND =

6a
6b

10
11
12
13a
13b
14
15
16
17
18
19
20
21
22
23a
23b
24

Footnotes

PART NO.
5103391
5025017X36
5025150
5045022
5021541
5600459
5045106A
5025396
5025405
5600184
5025440
5025017X24
5020095
5021812
5025417
5025084
5044609
5023340
5101103
5050407X10
5025406
5046434A
5100700
5025394
5102678
5600184
5101162

QTy.

_o 1 ) WO W DA 2N NN OWO =SSN =W = .

DESCRIPTION
BELT, 5V-SEC, 175.90, LG ARAMID, WRPD
BOLT, 1/2-13 X 4-1/2" GD5
WASHER, 1/2" USSZ
SPACER, .52 X 1.00 X 3.50
BUSHING, FLANGE
IDLER ARM ASSM (Serial No. 201484330 & Above)
ASSM, IDLER ARM - BLK - 5401621A (SV) (Serial No. 201484329 & Below)
NUT, 1/2-13 HEX NYLOCK FLANGE
NUT, 3/4-16 HEX
KIT, PULLEY & SHIELD
WASHER, 1/2" GD9 YZ
BOLT, 1/2-13 X 3" GD5
GREASE FITTING, 1/4-28 STRAIGHT
EYE BOLT, 3/8-16 X 6, 3.0 THREAD (Serial No. 201484330 & Above)
EYE BOLT, 3/8-16 X 1-1/2 (Serial No. 201484329 & Below)
NUT, 3/8-16 HEX JAM
SPACER, .52 X 1.00 X .38
SPRING, EXTENSION, SWIVEL END
SHIELD, PULLEY BEARING
KEY, 1/4" SQ. X 1-1/4
WASHER, 3/4" BELLEVILLE
WELD, MOUNT, IDLER - BLK
PULLEY, 6.93 EOD X 25MM, SPLIT
NUT, 3/8-16 HEX NYLOCK FLANGE
PULLEY, DEEP V-IDLER, 6.25"0D X 1/2"ID (Serial No. 201484330 & Above)
KIT, PULLEY & SHIELD (SV) (Serial No. 201484329 & Below)
SPACER, .52 X 1.00 X .56, CZ (Serial No. 201484330 & Above)

The above parts group applies to the following Mfg. Nos.:

5900813 (1S2000ZKAV25/61 AUS/NZ)
1S2000ZK2761)
IS2000ZKAV2761)
1S2000ZB3061)
1S2000ZKAV2661)

5900817
5900808
5900811
5900810

— o~ —~ —

5900879 (I1S2000ZKAV2661)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 83

5900809 (IS2000ZKAV2561)
5900968 (1S20002B3061)
5900816 (1S20002B3061 CAL)
5900815 (1S2000ZKAV2561 CAL)
(
(

5900807 (I1S2000ZKAV3461SS)

5900814 (1S20002BV30/61 AUS/NZ)
5900980 (1S20002B3061 ANSI EXP)

TP 400-7423-AC-2Z-F



52" & 61" Mower Deck - Rollers & Casters

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300647
5300652

PN
v S~
. ~
A SO
W x}’}
i !
ES 3 |
A t
e i
t
A
P i
Z i
?J/’y i
P 2
i ~ e /j)

The above parts group applies to the following Mfg. Nos.:

5900809 (1S2000ZKAV2561) 5900816 (1S20002B3061 CAL) 5900810 (I1S2000ZKAV2661)
5900815 (1S2000ZKAV2561 CAL) 5900939 (IS2000ZKAV2652 ANSI EXP) 5900945 (1S2000ZKAV2652)
5900879 (1S2000ZKAV2661) 5900808 (IS2000ZKAV2761) 5900840 (1S2000ZKAV2552)
5900839 (1S2000ZKAV25/52 AUS/NZ) 5900838 (1S2000ZK2752) 5900811 (1S2000ZB3061)

5900807 (1S2000ZKAV3461SS) 5900817 (1S2000ZK2761) 5900813 (1S2000ZKAV25/61 AUS/NZ)
5900814 (1S2000ZBV30/61 AUS/NZ) 5900980 (1S2000ZB3061 ANSI EXP) 5900968 (1S2000ZB3061)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 84 TP 400-7423-AC-2Z-F



52" & 61" Mower Deck - Rollers & Casters

REF NO PART NO.
1714760
5025440
5025158
5046586
5025100
5025013X24
5025156
5041931
5047027
5025013X48

© 00 NO O WD =

Footnotes

QTy.

NN BRARNDNAEANDOOO OO

DESCRIPTION
GAUGE WHEEL

WASHER, 1/2" GD9 YZ (61" Models Only)
WASHER, 1/2 SAE (52" Models Only)

SPACER, .38 X .50 X 5.06

NUT, 3/8-16 HEX SIDE LOCK

BOLT, 3/8-16 X 3" GD5
WASHER 3/8" SAE
SPACER, .38 X .50 X 1.25
SPACER, .51 X .75 X .56
BOLT, 3/8-16 X 6" GR5 YZ

The above parts group applies to the following Mfg. Nos.:

5900809 (1S2000ZKAV2561)
5900815 (1S2000ZKAV2561 CAL)
5900879 (I1S2000ZKAV2661)
5900839
5900807

— o~ —~ —

IS2000ZKAV3461SS)

5900814 (1S2000ZBV30/61 AUS/NZ)

IS2000ZKAV25/52 AUS/NZ)

5900816 (1S20002B3061 CAL)
5900939 (IS2000ZKAV2652 ANSI EXP)
5900808 (IS2000ZKAV2761)

5900838 (1S2000ZK2752)

5900817 (1S2000ZK2761)

5900980 (1S20002B3061 ANSI EXP)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 85

5900810
5900945
5900840
5900811
5900813
5900968

1S2000ZKAV2661)
1S2000ZKAV2652)
1S2000ZKAV2552)
1S2000ZB3061)
IS2000ZKAV25/61 AUS/NZ)
1S2000ZB3061)

— o~ o~ —~ — —

TP 400-7423-AC-2Z-F



52" Mower Deck - Housing, Covers, Spindles & Blades

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300650
11—

The above parts group applies to the following Mfg. Nos.:
5900839 (1S2000ZKAV25/52 AUS/NZ)

5900939 (1S2000ZKAV2652 ANSI EXP)

5900838 (1S2000ZK2752)

5900945 (1S2000ZKAV2652)

5900840 (1S2000ZKAV2552)

— —~ —~ —

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 86 TP 400-7423-AC-2Z-F



52" Mower Deck - Housing, Covers, Spindles & Blades

REF NO PART NO. QTy. DESCRIPTION
1 5405557A 1 PLATE, DEFLECTOR, 52" - BLK
2 5061095 3 ASSM, SPINDLE, LOW PROFILE
3 5402360A 1 SUPPORT, DISCHARGE CHUTE - BLK
4 5061293B 1 WELD, FRAME, CHUTE, 61 - RED
5 5101756S 3 BLADE, 18 X .25 X 2.5, 1 X 3.5 (SET OF THREE)
6 5025477 3 WASHER, 5/8 GRADE 8, YZ
7 5025320X14 3 BOLT, 5/8-11 X 1-3/4 GD8
8 5023156 1 BOLT, 5/16-18 X 1 1/4 FLANGE
9 5025394 3 NUT, 3/8-16 HEX NYLOCK FLANGE
10 5022308 6 BODY CLIP, 5/16-18-7GA MATERIAL
11 5405604B 1 GUARD, 52" DECK, 1S2000, RH - RED
12 5401605B 1 GUARD, 52" DECK, 1S2000 - LH - RED
13 5025155 8 WASHER, 5/16 SAE
14 5025011X6 6 BOLT, 5/16-18 X 3/4 GD5
15 5025145X6 2 BOLT, 5/16-18 X 3/4, CARRIAGE
16 5025392 1 NUT, 5/16-18 HEX NYLOCK FLANGE
17 5061300 1 ROD MOUNT, CHUTE 61"
18 5025045 2 NUT, 5/16-24 HEX NYLON LOCK
19 5025411 1 BOLT, 5/16-18 X 3/4 FLANGE
20 5025013X12 3 BOLT, 3/8-16 X 1-1/2 GD5 YZ
21 5101004 1 SAFETY WALK, 4.00 X 7.50
22 5402403 1 CHUTE, DISCHARGE, BEND, RUBBER
23 5600335 1 DECK SHELL W/ DECALS, 52-SD - RED
24 5025392 6 NUT, 5/16-18 HEX NYLOCK FLANGE
25 5408810B 1 PLATE, BRACKET, ANTI SCALP - RED
26 5025013X12 4 BOLT, 3/8-16 X 1-1/2 GD5 YZ
27 5025394 4 NUT, 3/8-16 HEX NYLOCK FLANGE
28 5025156 4 WASHER, 3/8 SAE
29 5405238A 1 PLATE, SUPPORT - BLK
30 5102015 1 FLAP, STRIPER, 52 DECK
31 5025011X8 6 BOLT, 5/16-18 X1 GD5 YZ
32 5025498 2 5/16 PUSH-ON NUT RETAINER, STL, CZ
33 5600086 1 KIT, DISCHARGE CHUTE - RED
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900839 (1S2000ZKAV25/52 AUS/NZ)

5900939 (1S2000ZKAV2652 ANSI EXP)

5900838 (1S2000ZK2752)

5900945 (1S2000ZKAV2652)

5900840 (1S2000ZKAV2552)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 87

TP 400-7423-AC-2Z-F



52" Mower Deck - Pulleys, Belts & Idler Arm

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300651

The above parts group applies to the following Mfg. Nos.:
5900939 (1S2000ZKAV2652 ANSI EXP)

5900945 (1S2000ZKAV2652)

5900840 (1S2000ZKAV2552)

5900838 (1S2000ZK2752)

5900839 (1S2000ZKAV25/52 AUS/NZ)

— o~ —~ —

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 88 TP 400-7423-AC-2Z-F



52" Mower Deck - Pulleys, Belts & Idler Arm
REFNO PARTNO. QTY. DESCRIPTION

1 5103395 1 BELT, 5V-SEC, 163.40EL, LG ARAMID, WRPD
2 5102831 3 PULLEY, IDLER, 6-3/4"
3 5101351 3 PULLEY, 5.926 OVER BALL
4 5403134A 1 WELD, IDLER ARM - BLK
5 5020095 1 GREASE FITTING, 1/4-28 STRAIGHT
6 5021541 2 BUSHING, FLANGE
7 5045022 1 SPACER, .52 X 1.00 X 3.50
8 5047142 1 SPACER, .52 X 1.25 X .70, CZ
9 5050407X10 3 KEY, 1/4 SQ X 1-1/4
10 5025150 2 WASHER, 1/2 USS
11 5025017X40 1 BOLT-1/2-13 X5 GD5 YZ
12 5025396 4 NUT, 1/2-13 HEX NYLOCK FLANGE
13 5025405 3 NUT, 3/4-16 HEX
14 5023340 1 SPRING-EXT, 1.04 ODX10.535LGX.148WR, BLK
15 5025158 1 WASHER, 1/2 SAE
16 5025017X26 1 BOLT, 1/2-13 X 3-1/4 GD5 YZ
17 5045023 2 SPACER, .52 X 1.00 X .44, CZ
18 5025017X20 2 BOLT, 1/2-13 X 2-1/2 GD5 YZ
19 5100520 1 SPACER, .52 X 1.00 X .22, CZ
20 5101103 3 SHIELD, PULLEY BEARING
21 5046434A 1 WELD, MOUNT, IDLER - BLK
22 5021812 1 EYE BOLT, 3/8-16 X 6, 3.0 THREAD
23 5025034 2 NUT, 3/8-16 HEX
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900939 (1S2000ZKAV2652 ANSI EXP)

5900945 (1S2000ZKAV2652)

5900840 (1S2000ZKAV2552)

5900838 (1S2000ZK2752)

5900839 (1S2000ZKAV25/52 AUS/NZ)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 89 TP 400-7423-AC-2Z-F



Spindle Service Parts (5061095)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

LIS

\‘\ 5
%l
|

]

TT10

S

The above parts group applies to the following Mfg. Nos.:
5900939 (1S2000ZKAV2652 ANSI EXP)

5900839 (1S2000ZKAV25/52 AUS/NZ)

5900840 (1S2000ZKAV2552)

5900945 (1S2000ZKAV2652)

5900838 (1S2000ZK2752)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. a0 TP 400-7423-AC-2Z-F



Spindle Service Parts (5061095)
REFNO PARTNO. QTY. DESCRIPTION

1 5061095 3 ASSM, SPINDLE, LOW PROFILE (Includes Ref No. 2 - 10)

2 5023329 3 GREASE FITTING

3 5025405 3 NUT, 3/4-16 HEX

4 5025406 3 WASHER, 3/4" BELLEVILLE

5 5049793 6 TRASH SHIELD

6 5023330 6 BEARING

7 5023296 3 RELIEF VALVE

8 5061097 3 SPINDLE HOUSING

9 5061099 3 SPACER, 1.00x1.25 x 1.75
10 5061098 3 SPINDLE SHAFT

Footnotes

The above parts group applies to the following Mfg. Nos.:
5900939 (1S2000ZKAV2652 ANSI EXP)

5900839 (1S2000ZKAV25/52 AUS/NZ)

5900840 (1S2000ZKAV2552)

5900945 (1S2000ZKAV2652)

5900838 (1S2000ZK2752)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 91 TP 400-7423-AC-2Z-F



Spindle Service Parts (5100993)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

INSTALL BEARING WITH OPEN

SIDE FACING IN TOWARD SPACER. —
FILL AREA BETWEEN BEARING D

AND TRASH SHIELD WITH GREASE
DURING ASSEMBLY. \

INSTALL BEARING WITH OPEN
SIDE FACING IN TOWARD SPACER. _—
FILL AREA BETWEEN BEARING 6

AND TRASH SHIELD WITH GREASE
DURING ASSEMBLY. \

L (

NOTE: FILL CAVITY WITH NLGI, GRADE 2, EP-2 GREASE
(SUPERPLEX EP-2, SHELL ALBIDA LCS, BP ENERGREASE LC)

5100993

The above parts group applies to the following Mfg. Nos.:

5900815 (1S2000ZKAV2561 CAL) 5900813 (IS2000ZKAV25/61 AUS/NZ)
5900879 (1S2000ZKAV2661) 5900811 (1S20002B3061)

5900816 (1S2000ZB3061 CAL) 5900810 (IS2000ZKAV2661)
5900968 (1S2000ZB3061) 5900809 (IS2000ZKAV2561)
5900817 (1S2000ZK2761) 5900808 (IS2000ZKAV2761)
5900814 (1S2000ZBV30/61 AUS/NZ) 5900807 (IS2000ZKAV3461SS)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 92

TP 400-7423-AC-2Z-F



Spindle Service Parts (5100993)

REF NO PART NO. QTy. DESCRIPTION
1 5023329 1 FITTING
2 5049793 2 SHIELD, TRASH
3 5023330 2 BEARING, .98 X 2.44 X .67
4 5023296 1 FITTING, RELIEF, 1-5 PSI
5 5101048 1 HOUSING, SPINDLE, BOTTOM MOUNT SM
6 5061099 1 SPACER
7 5061098 1 SHAFT, SPINDLE
8 5100993 1 SPINDLE ASSM, CAST IRON 8.0-6 BOLT (Includes Ref No. 1 - 7)

Footnotes

The above parts group applies to the following Mfg. Nos.:

5900815 (1S2000ZKAV2561 CAL) 5900813 (IS2000ZKAV25/61 AUS/NZ)
5900879 (1S2000ZKAV2661) 5900811 (1S20002B3061)

5900816 (1S2000ZB3061 CAL) 5900810 (IS2000ZKAV2661)
5900968 (1S2000ZB3061) 5900809 (IS2000ZKAV2561)
5900817 (1S2000ZK2761) 5900808 (IS2000ZKAV2761)
5900814 (1S2000ZBV30/61 AUS/NZ) 5900807 (IS2000ZKAV3461SS)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 93 TP 400-7423-AC-2Z-F



Electrical Schematic - Charging Circuit - 26HP Kawasaki LC

278eswcl

IGNITION SWITCH
SITION | CIRCUIT MAKE
OFF. GaM&A

2. RUN B&L&A

3. START |B&L&S

1520007 WIRE HARNESS
5402206

(06

T0 TEMP. GUAGE HARNESS
(LIQUID COOLED MODELS)  * = = = = o = = e m o o o e

GRAY BRAY
O | Fuse BLOCK HARNESS |
H 1328 1
s ORANGE i 540132 i
! \
i VELLOW VELLOW . !
SEAT s | |
SWITCH 1 H
‘é 502204 5ol ¥ igNimion © g ! ] !
‘% B H D E SWITCH VIOLET H | o |E =
3 5020927 — & = =
o ™ = N £ & i 0
| ORANGE n n ORANGEWHITE L o 2 i EE] oo
14K ~— . !
| |
P10 0 ® H .
0rn SWITCH HARNESS © 00 1 |
7 suror ! \
3 ORANGE h !
H RH NEUTRAL S e e e -4
S SWITCH = - PTO CLUTCH ORANGE/BLACK [ AUXILARY
é 5021451 éE H 5100084 AUXILARY SWITCH
- (() GRAY CONNECTOR ORANGE/BLACK
El 2 b0 b NS N O TOENGINE | - e ST ST e o o e e e e e e e e e e
N 5|2 5 g2 S HARN To MAN !
@ ENH 3 i HARNE \ ;
& = | WHTE [ ENGINE MAGNETO | !
g J J e @ RED { SENDER| 5020304 |
H 0 ' NGEWHITE H
& Vo ! g g ~{FuEL SoLeNol !
H ' VIOLET |
5 wwEmR HOURMETER ] I memmemmmen{ VG TAGE FEGULATOF| !
5021451 B ack BLack L i DWM !
hd H |
B @ § § KAWASAKI ENGINE HARNESS j
o ER - . b e e -
| YELLOW » VeLLow =
o BATTERY
BLUE BLUE
2 [ = i ) ) STARTER
H | | MOTOR + -
® 0.0 ORANGE / RELAY lo V4 1§ 1 m
W 5021766 & NEGATIVE BATTERY CABLE !
BLACK =
PARKING BRAKE P — =
SWITCH ° T 7 o, N WHITE [ e -
5022182 = o :Hjﬁ 1 i
L VIOLET J— 5, " B ! i
5 | I
TIME DELAY MODULE @ . g ' |
02331 % RELAY 5 i | .
TS R soi7e 2 | |
i @/@ I i
| i | 2 |
| ! TEMP. GAUGE |2 '
! | BLACK i 5023333 8 |
| , ; R
T AT ORANGEMWHITE ! El i
| 1
| !

The above parts group applies to the following Mfg. Nos.:
5900810 (IS2000ZKAV2661)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 4 TP 400-7423-AC-2Z-F



Electrical Schematic - Cranking Circuit - 26HP Kawasaki LC

278eswrl
IGNITION SWITCH
1520007 WIRE HARNESS
g 2RUN  B&L&A
(S: 2000559906 & Above) S STAET TBaLas
GRAY BRAY
VIOLET | Fuse BLOCK HARNESS |
T ORANGE J i 5401 i
T ' .
! VELLOW VELLOW ! !
OO - — j i
SEAT s | |
< SWITCH - ; !
£ 5022004 - M jeNmon © 2 ! g !
2 000 g\ swicH ) vior H i o |2 s
o RANGEMHITE El 5020927 —— & H = |E 2
n 0 L 2 B o
e | [ & & ! & !
I I P10 ‘ 000 ‘ ! !
SWITCH @ 1
5022180 PP i !
- L ORANGE ' !
H RH NEUTRAL 2 L b —J
s sﬁm&;:« & bk B PTO CLUTCH ORANGE/BLACK [ AUXILARY
g SEE H S1%0084 AUXILARY SwicH
cor m GRAY CONNEGTOR ORANGE/BLACK
E g ez TR M Trowaw T T T !
I H " g lx ! H
= ES 812 { HARNESS .
5 E o BLAGK | WHITE ENGINE MAGNETO | !
g J I i oy WHITERED f SENDER| 023394 |
3 L H | FUEL SOLENOID i
H 1 | vioer . VIOLET 1‘
§  LHNEUTRAL o HOURMETER | !
SWITCH = 100366 : VELLOW H
RPN g o | -
b P BLACK ' 5 !
2 \ |
& A
= = t3 é KAWASAK! ENGINE HARNESS !
z = b —
o R ] L
1 Lo - YELLOW =
; . O BATTERY
é O_T@C BLUE BLUE 3 5 STARTER
" ! ORANGE MOToR T 1
- [ Sl o— RELAY = {
O, 5021765 = C/ POSITIVE BATTERY CABLE NEGATIVE BATTERY CABLE
BLACK = 502 1
PARKING BRAKE e = ’
SWITCH ° G o o, WHITE
5022182 :sl
T VIOLET . 2
TIME DELAY MODULE = . §
5023310 % RELAY = 8
. R so2i7ee 2 °
i @/@ |
| |
! 5 BLACK
| L |
TIHE BELAT HODULE ORANGEMWHITE D

@

T0 TEMP. GUAGE HARNESS
{LIQUID COOLED MODELS)

The above parts group applies to the following Mfg. Nos.:
5900810 (1S2000ZKAV2661)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 95 TP 400-7423-AC-2Z-F



Electrical Schematic - Ignition Grounding Circuit/Operator Presence - 26HP Kawasaki LC

278eswil

IGNITION SWITCH
1520007 WIRE HARNESS
5402506 2RUN  B&L&A
3.START |B&L&S
GRAY BRAY
VIOLET | Fuse BLOCK HARNESS |
M 5401328 N
O ORANGE 1 |
T : .
|
! VELLOW VELLOW i !
]
= 1 | |
l SEAT Ve B ! !
= SWITCH ; 1 H
|E om0 - M enmion 2 ! g !
|2 000 £\ swimcH ) v 2 1 2 |E | 5
- & . Jd 2
| ORANGE L ORANGEWHITE S 2 i EE 5o
] [ — . 3 !
I I P10 ) ! !
SWITCH @ | |
5022180 ; .
B n» ORANGE RANGE ' !
H RH NEUTRAL 2 b —J
z SWITCH = PTO CLUTCH ORANGE/BLACK AUXILARY
2 v H
g 5021451 EE E 5100084 AUXILARY SWITCH
g E E
@ GRAY CONNEGTOR ORANGE/BLACK
£ g £z s | Tromaw T !
5 g5 H
= 213 812 { HARNESS :
e z = BLACK i MLTE ENGINE MAGNETO | !
"g 0 J J i WHITE/RED f SENDER | 5023394 !
g | [ 1 wowr 2 [ " FUEL SOLEN 1‘
E LHs'\:f;%gM g HOURMETER ] | - !
e s1009%p | i et -
o I
b T ]BLACK BLACK - l‘""*““’“——‘ !
7 >L< i 1
= = = i KAWASAK] ENGINE HARNESS i
z = b e —
o ER [ L
1 YELLOW » e vion T
BATTERY
BLUE BLUE 5
g O—y@C = 2 ] STARTER
Z | MOTOR -
& O.)}/O ORANGE / RELAY o L I
o 5021766 1 POSITIVE BATTERY CABLE NEGATIVE BATTERY CABLE
PARKING BRAKE rem o SUACK = L 5021405 5044014
o %10 | 0 N [r T e s -
SWITCH : 3 ot ]
SWITCH — B - 1 TEMP. GUAGE HARNESS |
kil O - | (LIQUID COOLED ONLY}
i MIOLET = I 0120, i
E| | 1
TIME DELAY MODULE w « § i |
5023310 2 RELAY = ] '
P, R so2i7ee 2 ° i |
| ®/@ | e O . 1
: |
i @ . I < |, TEWPGAUGE |E ,
! | BLACK ! z 5023393 8 |
i il g H .
_____ ! i 2 5 |
TINE DELAY MODULE ORANGEMWHITE - '
SCHEMATIC 5%6 | i
@ I TOMAN !
| HARNESS |

T0 TEMP. GUAGE HARNESS
{LIQUID COOLED MODELS)

The above parts group applies to the following Mfg. Nos.:

5900810 (1S2000ZKAV2661)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

96

TP 400-7423-AC-2Z-F



Electrical Schematic - PTO Clutch Circuit - 26HP Kawasaki LC

278eswpl

IGNITION SWITCH
1820007 WIRE HARNESS
5402306 2.RUN  BRL&A
3.START | B&L&S
Ghay R e
VIOLET pro— o | | FUSE BLOCK HARNESS |
5 J— i 5401328 i
T : .
} YELLOW J YELLOW ! !
OO ! |
SEAT s | |
< SWITCH ; i i
£ 5022004 e M jeNmon © 2 ! g !
2 0oyl £\ SWITCH |, | vioer H H =
H A i 8 3 |
ORANGE i ORANGEMWHITE + sozo%2r ] E H g E N
E [k TSR L8 5 ! g !
U B P10 ‘ o) ‘ ! !
SWITCH ]
oot e i i |
o ORANGE h !
H RH NEUTRAL 2 1 e e e -4
s SWiTeH & bk B PTO CLUTCH ORANGE/BLACK AUXILARY
502 3] b ]
g RE E £ 5100084 AUXILARY SWITCH
oo "‘ GRAY CONHECTOR ORANGE/BLACK
LS80
<o = N B R
ERE] 2 TOENGINE | (-~ - o o e e e
'" E o BLAGK i WHITE ENGINE MAGNETO !
3 J ) i Sl WHITERED [FEWPERATURE SENDER] sozsass |
z ! h
g i l § VIOLET i ’“——-‘w—“"“ FUEL SOLENOID |
v VIOLET |
5 o HOURMETER I !
5100996 . YELLOW
5021451 A Bk BLACK i }!srr |
_'{ 2 | & |
= k3 ' KAWASAKI ENGINE HARNESS !
z = b e e o -
o ER ] =+
] YELLOW 2 Gyl eow
o [ BLUE J BLUE = 5 :t BATTERY
2 | STARTER
% ! ORANGE { MaToR : :
= i RELAY o Il
00 5021765 % Q/ POSITIVE BATTERY CABLE NEGATIVE BATTERY CABLE
PARKING BRAKE re e, BACK = = 5021405 044017
o & o P ] e S -
ig;!;g;l E]:‘l:‘ H e o e r TEMP. GUAGE HARNESS
X : ; J O - (LIQUID COOLED ONLY)
t Vot | e w S o120
TIME DELAY MODULE o e §
5023310 = RELAY = g
R so7e 4 °

TEMP. GAUGE
5023393

i |

| |

[ ! BLACK
NG

; ?"o:mﬁ) '

TIME DELAY MODOLE ORANGE/WHITE D
SCHEMATIC

[EEIE
FLHAVIONVEO

@

T0 TEMP. GUAGE HARNESS
{LIQUID COOLED MODELS) "~ - o= m s e e s e

70 MAIN
HARI

The above parts group applies to the following Mfg. Nos.:
5900810 (1S2000ZKAV2661)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 97 TP 400-7423-AC-2Z-F



Electrical Schematic - Charging Circuit - 30HP Briggs & Stratton

@

T0 TEMP. GUAGE HARNESS
{LIQUID COOLED MODELS)

BLACK

278esbcO0

I1GNITION

IGNITION SWITCH
POSITION | CIRCUIT MAKE |
1820007 WIRE HARNESS 1. OFF G&M&A
g 2RUN  B&L&A
(S/N: 2000559906 & Above) 3 START TBRL&S
GRAY BRAY
JOLEL | FUSE BLOCK HARNESS |
5401328 i
s ORANGE | |
} YELLOW YELLOW i i
i - N i
OO ! |
SEAT ! |
B ix’zgg:‘ W w0 fom g | o |
g 000 £ g g o
= H g I B E !
E] 2 : = 12 A
ORANGE 2 = |z
e Tk -
U D PTO I ’
SWITCH ] |
. i -
3 ORANGE | !
H RH NEUTRAL ES e -4
z SWITCH & PTO CLUTCH ORANGE/BLACK AUXILARY
E
] 5021451 5% H 5100084 AUXILARY SWITCH
= nE E =l
- m @ GRAY CONHECTOR ORANGE/BLACK
ElE] 2 . 0 ENGINE T UMPER HARNESS 1
E iz s BE HARNESS | JUMPER HARNESS h
ERE 313 . 5401204 |
= IR E R R BLAGK | !
2 : |
: ! a
g Ll vioeT ® ® | TowAN
RO HOURMETER ] £ | HARNESS :
510099 = 4
5021451 E BLACK BLACK YELLOW | = i
® . 3
2 s e | I 7 ;
] . FOT e oo - " —
2 W, BLUE BLUE = N ‘ ‘ HARNESS !
% ! ORANGE { E ]| !
- 1 / ELA lo L______ + I I
O“E»O 5021766 & POSITIVE E’B}QUE%HY CABLE e e e T |
BLACK. 1= L
PARKING BRAKE = - | STARTER BATTERY I
swicH © E]:ll:! > | o — i whiTE HOTOR | 30 HP BRIGGS & STRATTON ENGINE
5 = I o = [
+ VIOLET ,[ " .ﬁ H B e | S < o) S
— El NEGATIVE BATTERY CABLE |
TIME DELAY MODULE o = g 04014 |
5023310 % RELAY = T ! @
R — = 5021766 2 | ®
i .
| @/'@ | i &
: o ; @ e
| H BLACK |
‘ |
i Lo | i
TIME DELAY MODULE ORANGE/WHITE |
SCHEMARC 10} !
|
|

i

i

i

|

|

@ VOLTAGE REGULATOR | |
|

!

BROWN

GROUND |11 !

|

|

The above parts group applies to the following Mfg. Nos.:
5900980 (1S2000ZB3061 ANSI EXP)

5900811
5900814
5900816
5900968

—~ o~ —~ —

1S2000ZB3061)
1S2000ZBV30/61 AUS/NZ)
1S20002B3061 CAL)
1S20002B3061)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

98

TP 400-7423-AC-2Z-F



Electrical Schematic - Cranking Circuit - 30HP Briggs & Stratton

®

@

T0 TEMP. GUAGE HARNESS
{LIQUID COOLED MODELS)

BLACK

278esbr0

FUEL CUT-OFF

STARTER SOLENOID
VOLTAGE REGULATOR

UND ”“W"
IGNITION

IGNITION SWITCH
POSITION | CIRCUIT MAKE |
1820007 WIRE HARNESS 1. OFF G&M&A
0 2.RUN_ T BEL&A
(S/N: 2000559906 & Above) 3 START TBRL&S
GRAY BRAY
VIOLET | FUSE BLOCK HARNESS |
RGE J i 5401328 i
OO0
T : .
! | |
| YELL.G-V-\! VELLE&I . N
OO ! |
SEAT ! |
2] SwiTcH W N Joom s | g |
g I £ E 1 g 5
El 2 : = T 2 .
o k) E |z i~
ORANGE -G /U/ 5\ RANGEMWHITE S | % a3 |
U D PTO I !
SWITCH ] |
5022180 i .
° " ORANGE ' !
H RH NEUTRAL ES e -4
z SWITCH & PTO CLUTCH ORANGE/BLACK AUXILARY
B v <o b
| et H H 5100084 AUXILARY SWITCH
oo "‘ @ GRAY CONHECTOR ORANGE/BLACK
- 1o @ JEpspunpun g grgunsy S
= 13 2 10 ENGINE
= H & e |2 | JUMPER HARNESS H
= I% ] =S HARNESS i 5401204 |
< " : i
g 0 ' ! i
ol [ 1 [vowr ® ® | Tounn
A Moo |2 HOURMETER ] H | HARNESS
phal H 5100996 = ' |
g P BLACK BLACK YELLOW | < i
g . 3
i S i H !
N S : " |
i El Q = 2 ] 1
] — - © o - ‘ T0 ENGINE !
¥ BLUE BLUE 5 ! |
E OO0 C ) | | HARNESS ;
g i =S |
= i SHANGE / RELAY lo L———. + ! it
'O“E»O 5021766 & L< POSITIVE BATTERY CABLE e e e e e e e
PARKING BRAKE e SR UK [ st |
sv;t?nén ° T C‘-} o S e i WHITE MOTOR BATTERY i 30 HP BRIGGS & STRATTON ENGINE
5022182 [ ] 5 —_
5 Q——.-H—-—~ = h
t VIOLET . . § ol e— !
< E] NEGATIVE BATTERY CABLE H
TIME DELAY MODULE o « g soadont |
5023310 % RELAY = g ]
wwwww R sop1766 2 © |
; H
! I
E CD/@ i i
| ! BLACK [ B
H
i ! |
TIME DELAY MODULE ORANGEWHITE i
SCHEMATIC .
|
|

The above parts group applies to the following Mfg. Nos.:
5900980 (1S2000ZB3061 ANSI EXP)

5900811
5900814
5900816
5900968

—~ o~ —~ —

1S2000ZB3061)

1S2000ZBV30/61 AUS/NZ)

1S20002B3061 CAL)
1S20002B3061)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

TP 400-7423-AC-2Z-F



Electrical Schematic - Ignition Grounding Circuit/Operator Presence - 30HP Briggs &

Stratton

IGNITION SWITCH
POSITION | CIRCUIT MAKE |
1820007 WIRE HARNESS 1. OFF G&M&A
0 2.RUN_ T BEL&A
(S/N: 2000559906 & Above) 3 START TBRL&S
GRAY BRAY
VIOLET | FUSE BLOCK HARNESS |
5401328 1
s ORANGE | |
1
| YELLOW YELLOW . H
Moo 1 ! !
\ SEAT / s 1 |
|z Swich W N Joom A ° | |
‘ £ 5002004 M IGNITION g H 2 5
12 b o £\ swimcH ) v E o |2 |
| ORANGEWHITE = sozoser it H = | .
| | nu\ g L g % I 5 - !
U D PTO @ I !
SWITCH @ | |
5022180 i .
B L ORANGE ORANGE h !
H RH NEUTRAL ES e -4
z SWITCH & PTO CLUTCH ORANGE/BLACK AUXILARY
2 Y =
g 5021451 EE E 5100084 AUXILARY SWITCH
g E El
@ GRAY CONHECTOR ORANGE/BLACK
#13 2 w e 0 ENGINE T UMPER HARNESS
= 5 m EE HARNESS | ;
= = IR E Bl BLAGK | !
2 : |
H D ® H
E 0 o ! i
£ [ [voer ® ® | g | romm .
A Mo 12 HOURMETER ] = | Z | HARNESS
phal H 5100996 | . g : o |
g [wvi BLACK BLACK YELLOW | = < 3
2 };‘( . N |
2 s | l | 7 B i
ER f= L 3 | H
| — " Gy i - " 70 ENGINE !
§ é I BLUE BLUE w, . ‘ ‘ HARNESS !
H i L=t | | — H |
bl | ORANGE / RELAY lo L____ + f (L
e 5021766 I POSITIVE BATTERY CABLE e T e e
= BLACK 1= 5
PARKING BRAKE R | STARTER BATTERY |
swircH o EF %10 1~ i i HOTOR i 30 HP BRIGGS & STRATTON ENGINE
5 = o T = !
i VIOLET M 2 ] {
< E] NEGATIVE BATTERY CABLE L H
TIME DELAY MODULE a soaaot
23310 RELAY 8

38
R

YO8

5021766

BLACK

ORANGEWHITE

DE
Q

T0 TEMP. GUAGE HARNESS
{LIQUID COOLED MODELS)

BROWN

278esbio0

FUEL CUT-OFF

STARTER SOLENQID
VOLTAGE REGULATOR

IGNITION

The above parts group applies to the following Mfg. Nos.:
5900980 (1S2000ZB3061 ANSI EXP)

5900811
5900814

1S2000ZB3061)
1S2000ZBV30/61 AUS/NZ)

5900816
5900968

—~ o~ —~ —

1S20002B3061 CAL)
1S20002B3061)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

100

TP 400-7423-AC-2Z-F



Electrical Schematic - PTO Clutch Circuit - 30HP Briggs & Stratton

@

T0 TEMP. GUAGE HARNESS
{LIQUID COOLED MODELS)

278esbp0
IGNITION SWITCH
POSITION | CIRCUIT MAKE |
1520007 WIRE HARNESS 1.0FF GAM&A
i’ 2. RUN B&L&A
(S: 2000559906 & Above) TR TEALES
GRAY SRAY
VIOLET [ o | | Fuse BLOCK HARNESS |
J 5401 '
oFd) ORANGE 1 J i i
!
| VELLOW VELLOW h .
o0 | |
‘ SEAT ! |
R s 0| i |
5 Fd : 2 12 .
g i PLEE .
ORANGE n n ORANGEWHITE 2 H = = ot
| { ﬂ/ S o— z | E o\ !
U D PTO I !
SWITCH i |
- i .
3 ORANGE | !
f% ﬂHsl\:IEI%ﬁAL £ GRAN"E'/E;L;K ___________________ -
< " ” <lg ko PTO CLUTCH L [ AUXILARY
g 5021451 g § g E 5100084 AUXILARY SWITCH
e R G . GRAY CONNEGTOR ORANGE/BLACK
< lo = (: :) gy
ERE 2 - 0 ENGINE 1
512 s 2 I HARNESS | JUMPER HARNESS H
g |z sl aacK | 5401204 |
2 : |
£ J ' ! i
g | L [vowr ® ® | Tounn
RO HOURMETER £ | HARNESS :
510099 = :
sz BLACK BLACK YELLOW | < ;
‘ S
® | 7 '
R : |
o AR 2= 3 1 !
| YELLOW » O o ‘ |
BLUE J BLUE " )] :l ' TO ENGINE |
2 [ : “ X STARTER | HARNESS |
% | ORANGE TTRELAY } MaToR i il !
b 1 RELAY lo L——— + ! v
O“E»O 5021768 1 L< POSITIVE BATTERY CABLE e |
BLACK 12 s021408 | | p— e -
PARKING BRAKE TR | STARTER BATTERY ! ;
SwireH o | =& o &t || e HOTOR | 30 HP BRIGGS & STRATTON ENGINE |
5022182 o) . s ] e H
5 o——.-H—~—J = !
T VIOLET ,[ " w S 1 s | i !
- E] NEGATIVE BATTERY CABLE H |
TIME DELAY MODULE w - a 044014 | !
5023310 S RELAY 5 B {
U, R so7e g © | :
i '
| @/.@ I | .
h i : |
| H BLACK | i
H i : |
| b I |
TINE DELAY NODULE ORANGEMWHITE Y i !
SCHENIATIC j i
| '
' |
| '

The above parts group applies to the following Mfg. Nos.:
5900980 (1S2000ZB3061 ANSI EXP)

5900811 (1S2000ZB3061)

5900814 (1S2000ZBV30/61 AUS/NZ)
5900816 (1S2000ZB3061 CAL)
5900968 (1S2000ZB3061)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 101 TP 400-7423-AC-2Z-F



Electrical Schematic - Charging Circuit - Kawasaki

278eswc3
IGNITION SWITCH
POSITION | CIRCUIT MAKE |
1820007 WIRE HARNESS 1. OFF G&M&A
0 2.RUN_ T BEL&A
(S/N: 2000559906 & Above) 3 START B&L&S
GRAY BRAY
VIOLET | FUSE BLOCK HARNESS |
5401328 N
prs ORANGE | |
} YELLOW YELLOW i i
i - N i
OO ! |
SEAT | |
5 Swich % Jo s i
£ soz200 B U D - g H % )?3 i ’
g £ g I 812 5 E !
E] 2 : R A
ORANGE T = B B
f /U/ IN 5 E\E o
0 PTO ! @ !
SWITCH 1 ® |
5022180 : .
| |
o ORANGE ' '
H RH NEUTRAL S b —J
z SwiTeH = PTO CLUTCH ORANGE/BLACK AUXILARY
g : 5 ey B |
g oot EE H $100084 AUXILARY SWITCH
FF " @ GRAY CONHECTOR ORANGE/BLACK
<o = N B R
ERE] 2 - TOENGINE | (- T
m E ol i BLACK i WHITE ENGINE MAGNETO !
B i |
H J J @9 ORANGEMHITE :
g 1T voer i g,________m |
v VIOLET |
E] LHS'\:&!%?!AL HOURMETER ] i ‘
5100996 | N
5021451 = B ACK BLACK | !
v N 27 & 34HP KAW| ENGINE JUMPER HARNESS
\Y 1 1
A . - ] é (AIR COOLED MODELS) i
R 2 kbt SESESEE -4
| YELLOW . O” VELLOW =
o [ BLUE BLUE = 5 )] :t BATTERY
2 | STARTER
g ! ORANGE } MOTOR : ;
i | / RELAY lo dl
00 5021765 % Q/ POSITIVE BATTERY CABLE NEGATIVE BATTERY CABLE
PARKING BRAKE 1 ], B I & 5021405 504769
| =
5 I3 s ]
: 0 O™
T VIOLET ,[ i " 2
TIME DELAY MODULE - e %
5023310 = RELAY = g
PR R o786 2 °
| ®/@ |
| “ |
H ® BLACK
| Lo |
T\MESIEZL?“X:??DMF ORANGE/WHITE @

@

T0 TEMP. GUAGE HARNESS
{LIQUID COOLED MODELS)

The above parts group applies to the following Mfg. Nos.:
5900807 (1S2000ZKAV3461SS)

5900808 (1S2000ZKAV2761)
5900879 (1S2000ZKAV2661)
5900945 (1S2000ZKAV2652)
5900939 (1S2000ZKAV2652 ANSI EXP)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 102 TP 400-7423-AC-2Z-F



Electrical Schematic - Cranking Circuit - Kawasaki

278eswr3

IGNITION SWITCH
POSITION | CIRCUIT MAKE |
1520002 WIRE HARNESS 1.0FF GAM&A
g 2.RUN  BRLEA
(S/N: 2000559905 & Above) S STAET TBaLas
GRAY BRAY
VIOLET | Fuse BLOCK HARNESS |
T ORANGE J i 5401328 i
T ' .
! VELLOW VELLOW ! !
OO = —~ j i
SEAT | |
< SWITCH - ; !
E S W N0 Joom g I g I
g 000 ] E 0 kB g
E] g H 2 |t £
ORANGE ORANGEMWHITE 2 ENES 5
2 1 b S "
I I P10 ! !
SWITCH 1 |
5022160 ; H
o L ORANGE ' !
H RH NEUTRAL 2 b —J
€ SWITCH & PTO CLUTCH ORANGE/BLACK AUXILARY
s v <ls
g st SEE E S1g00es AUXILARY SWITCH
hig & E
cor @ GRAY CONNEGTOR ORANGE/BLACK
- 1o @ _ _ -
= 13 2 . TOENGINE | (- — o o m o o s s e
- El - WSt | ol ?
= m E == BLACK | WHITE, ENGINE MAGNETO | !
3 i |
H T J J @9 ORANGEAWHITE :
2 || viowr 1 g“m—m—m {FueL soLeon)] !
ES i VIOLET |
ER e HOURMETER | | !
H 5100996 | N
5021451 2 = B ACK BLACK | !
2 }‘( N 27 & 34HP KAW| ENGINE JUMPER HARNESS ‘
2 A . - l é (AIR COOLED MODELS) i
ER R e -
] — - © o - BATTERY
BLUE BLUE 5
§ Oy 2 5 ) | STARTER
| + -
R 0 } ORANGE / TTRELAY lo MOTOR ' § T m
O 5021788 Ed POSITIVE BATTERY CABLE NEGATIVE BATTERY CABLE
PARKING BRAKE 1 e, B [ = 5021405 504769
| B
N P ) e e
5 " ]
T > VIOLET . o 2
< I
TIME DELAY MODULE @ @ §
5023310 % RELAY = 8
RSB, R so2i7ee 2 °
| ! BLACK
! ﬁ___!
THEGELAY HODULE ORANGEMWHITE D

@

T0 TEMP. GUAGE HARNESS
{LIQUID COOLED MODELS)

The above parts group applies to the following Mfg. Nos.:
5900807 (1S2000ZKAV3461SS)

5900808 (1S2000ZKAV2761)
5900879 (1S2000ZKAV2661)
5900945 (1S2000ZKAV2652)
5900939 (1S2000ZKAV2652 ANSI EXP)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

103

TP 400-7423-AC-2Z-F



Electrical Schematic - Ignition Grounding Circuit/Operator Presence - Kawasaki

278eswl3
IGNITION SWITCH
POSITION | CIRCUIT MAKE |
1520007 WIRE HARNESS 1.0FF GAM&A
g 2RUN  B&L&A
(S: 2000559906 & Above) S STRT TBALES
GRAY BRAY
VIOLET | Fuse BLOCK HARNESS |
N 5401328 N
s ORANGE | |
! .
| VELLOW VELLOW h .
o0 e ! !
l SEAT / s | |
< SWITCH ; i i
|E om0 - M enmion 2 ! g !
2 000 g\ swich 2 1 . | 5
| ORANGE /U/ ORANGEWHITE = soaser e i 2 s .
| L L 0 L A 2 i e R
m— IKY e 2 h 2 y
I I P10 ) ! !
SWITCH @ | |
5022180 - ; .
o L ORANGE 2 ORANGE h !
2 — | e e e —
H RH NEUTRAL 2
€ SWITCH & PTO CLUTCH ORANGE/BLACK AUXILARY
E ™
2 5021451 H
] EE £ Siguas AUXILARY SWITCH
nE E E
@ GRAY CONNEGTOR ORANGE/BLACK
#13 2 . TOENGINE | (- — o o m o o s s e
e H z g% BLACK i MLTE ENGINE MAGNETO | !
8 i I
H 0 J / L@ 9] onmsenne ;
g - o e G ETCT] i
g | Q| vour i
= SWITCH £ HOURMETER | ! e { VGI TAGE REGULATOR !
5021451 2 ‘:mﬂm BLAGK Sk 4 ! !
:ﬂ!” }“( N 27 & 34HP KAW| ENGINE JUMPER HARNESS ‘
3 e < - é (AIR COOLED MODELS)
J E = . S s _d
o R = L
YELLOW » =
L | YELLOW i
l N, BLUE BLUE 5 OB - } ) BATTERY
2 OO & | STARTER
7 | ORANGE | MOTOR - 1 ]
- [ ai— / RELAY o |
01 5021766 & POSITIVE BATTERY CABLE NEGATIVE BATTERY CABLE
LE BLACK |2 pe 5021405 5047690
PARKING BRAKE o | =
SWITCH ° Er 3 o - i i
5022182 =) ot ]
i - VIOLET . H
3 El
TIME DELAY MODULE w . 5
5023310 % RELAY = 8
——een R so2i7ee 2 °
lo—? :
| ?gg H BLACK
i |
e
THAE DELAY MODULE X
E DELAY HOE ORANGEMWHITE o
@

T0 TEMP. GUAGE HARNESS
{LIQUID COOLED MODELS)

The above parts group applies to the following Mfg. Nos.:
5900807 (1S2000ZKAV3461SS)

5900808 (1S2000ZKAV2761)
5900879 (1S2000ZKAV2661)
5900945 (1S2000ZKAV2652)
5900939 (1S2000ZKAV2652 ANSI EXP)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 104 TP 400-7423-AC-2Z-F



Electrical Schematic - PTO Clutch Circuit - Kawasaki

278eswp3
IGNITION SWITCH
POSITION | CIRCUIT MAKE |
1520007 WIRE HARNESS 1.0FF IG3M&A
g 2RUN  B&L&A
(S: 2000559906 & Above) TR TEALES
GRAY SRAY
VIOLET o o | | Fuse BLOCK HARNESS |
5401328 '
pos ORANGE | |
OTO/ VELLOW J VELLOW i k
1 L : H
"‘O‘*,EO ! |
‘ SEAT | |
< SWITCH ; i i
£ soozoed "BC 'ﬁj ‘ﬁ" { 3 ! B I
2 H B s i 50
‘ E] — 2 | 4 4 2
ORANGE ORANGEWHITE il 2 : la £
1 /{ N —— s N N
U D PTO I !
SWITCH ] |
5022180 ; .
! !
o ORANGE H H
H RH NEUTRAL F e e e -4
i SWITCH & ORANGE/BLACK
2 y <o o AUXILARY
g seer SEE H AUXILARY SWITCH
hig B E
o GRAY CONHECTOR ORANGE/BLACK
L
= =3 - - - .
ERE] 2 . TOENGINE | (- o T m o o e o e e e
|z 5 g g HARNESS | | TOMAN !
m E o BLAGK i WHTE ENGINE MAGNETO | !
B i |
H J /J e o ORANGEWHITE :
g | | | vioer i g,m_m_m {Fugt souEnon)] |
' VIOLET |
E LHS'%%F;M- HOURMETER i e[ VOLTAGE REGULATOR | !
510099 :
5021451 BLACK BLACK | !
N 27 & 34HP KAW| ENGINE JUMPER HARNESS ‘
= @ é (AIR COOLED MODELS) N
ERE L z e e —
] YELLOW » O o
o [ BLUE ] BLUE = R 1) BATTERY
2 | STARTER
E | ORANGE TTRELAY } MOTOR : 1
i | RELAY o d
OO 5021766 & C/ POSITIVE BATTERY CABLE NEGATIVE BATTERY CABLE
PARKING BRAKE rem et BLACK = = 5021405 5047600
5 = e ]
t VIOLET J . " H
TIME DELAY MODULE = e §
5023310 = RELAY = 8
o R so7e b4 °
i @/@ !
| |
| (ES% H BLACK
| Lol |
THIE LAY MODiLE ORANGEMWHITE D

@

T0 TEMP. GUAGE HARNESS
{LIQUID COOLED MODELS)

The above parts group applies to the following Mfg. Nos.:
5900807 (1S2000ZKAV3461SS)

5900808 (1S2000ZKAV2761)
5900879 (1S2000ZKAV2661)
5900945 (1S2000ZKAV2652)
5900939 (1S2000ZKAV2652 ANSI EXP)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 105 TP 400-7423-AC-2Z-F



Electrical Schematic - Charging Circuit - 25HP Kawasaki

423eswc2
IGNITION SWITCH
POSITION | CIRCUIT MAKE |
1520007 WIRE HARNESS 1.0FF IG3M&A
g 2RUN  B&L&A
(S: 2000559906 & Above) S STAET TBaLas
GRAY BRAY
VIOLET | Fuse BLOCK HARNESS |
s GRANGE i 5401328 i
T ' .
! VELLOW VELLOW ! !
OO ! |
SEAT | |
=< SWITCH ; 1 H
£ 5022004 - 2 ! S E] ’
g I 5 E 0 kE Iz |
El 5 i R S ] e
ORANGE n n g 2 2 g
i 1K g ! g \& !
0 PTO ! @ !
SWITCH 1 ® |
s i |
. ORANGE ' !
H RH NEUTRAL 2 b —J
z SwiTeH = PTO CLUTCH ORANGE/BLACK AUXILARY
2 y s BN |
] 5021451 ;E H 5100084 AUXILARY SWITCH
2 nE E E
b m @ GRAY CONNEGTOR ORANGE/BLACK
Eg g £z s | Trewaw T T !
5 |z " g lx H
2|5 813 { HARNESS -
= s BLACK i WHITE ENGINE MAGNETO !
8 i I
2 J J 1@ O] grsenmne :
g 1T voer i g,________m |
v VIOLET |
4 LHNEUTRAL HOURMETER ] i !
SWITCH 100366 | : VELLOW H
5021451 T ek BLACK | }!il' |
}-‘( hd - 25HP KAWI ENGINE JUMPER HARNESS i
A . . ] i (AIR COOLED MODELS) '
& H 5402307
R 2 ki bbbl SESE LS -4
| YELLOW » S| oo T
o W, BLUE BLUE % " )] j BATTERY
2 ] STARTER
" ! ORANGE } MOToR T 1
i 1 / RELAY o dl
00 5021765 % Q/ POSITIVE BATTERY CABLE NEGATIVE BATTERY CABLE
. Agnapy BLACK |2 h 5021405 5044014
PARKING BRAKE =z — | =
5 = —t ]
T VIOLET ,[ i " 2
TIME DELAY MODULE - e %
5023310 = RELAY = g
b R so7e 2 °
| @/@ |
i |
H i BLACK
[ =
TIME DELAY MoDULE ORANGEWHITE Y

@

T0 TEMP. GUAGE HARNESS
{LIQUID COOLED MODELS)

The above parts group applies to the following Mfg. Nos.:
5900809 (1S2000ZKAV2561)

5900813 (1S2000ZKAV25/61 AUS/NZ)

5900815 (1S2000ZKAV2561 CAL)

5900839 (1S2000ZKAV25/52 AUS/NZ)

5900840 (1S2000ZKAV2552)

— o~ —~ —

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 106 TP 400-7423-AC-2Z-F



Electrical Schematic - Cranking Circuit - 25HP Kawasaki

423eswr2
IGNITION SWITCH
POSITION | CIRCUIT MAKE |
1520002 WIRE HARNESS 1.0FF GAM&A
g 2.RUN  BRLEA
(S/N: 2000559905 & Above) S STAET TBaLas
GRAY BRAY
VIOLET | Fuse BLOCK HARNESS |
T ORANGE J i 5401328 i
T ' .
! VELLOW VELLOW ! !
OO - — j i
SEAT | |
< SWITCH - ; !
S Sotzoer W N0 Joom 3 1 o i
010 : i LE .
El @ H & T 2
0 2 ENNEY 5
QRANGE y 5\ RANGEMWHITE g | = oo
I I P10 ! !
SWITCH 1 |
5022160 ; H
o L ORANGE ' !
H RH NEUTRAL 2 b —J
€ SWITCH & PTO CLUTCH ORANGE/BLACK AUXILARY
2 v =l k2 L S s |
g 5021451 g § g E 5100084 AUXILARY SWITCH
hig & E
cor @ GRAY CONNEGTOR ORANGE/BLACK
- 1o @ _ _ -
= 13 2 . TOENGINE | (- — o o m o o s s e
= Ig H = gE HARNESS | | TOMAIN |
= = 1® E BN BLACK | MARNESS e ENGINE MAGNETO | |
8 i I
H J 1@ O] grsenmne :
2 L f f | @f——————————{FUEL SOLENGID |
£ ' €] VIOLET |
El LH NEUTRAL o HOURMETER i e[ VOLTAGE REGULATOR | !
SWITCH = 5100996 : VELLOW H
oA LS N o i -
2 }*‘( - 25HP KAWI ENGINE JUMPER HARNESS “
2 A . - é (AIR COOLED MODELS) i
5 e e -
1 Lo - YELLOW
v . O BATTERY
é O_T@C BLUE BLUE 3 5 :[ X STARTER
H 1 ORANGE / | MOTOR + -
- [} e o— RELAY 2 1l
KOO sue176s 5] C/ POSITIVE BATTERY CABLE NEGATIVE BATTERY CABLE
BLACK = 502 1
PARKING BRAKE e - [ = :
Sv;!?TléH ° T o o, — PP (1111
5022182 o) C!v }
T > VIOLET . o 2
3 El
TIME DELAY MODULE @ @ 5
5023310 % RELAY = 8
. R sop1766 g °
i @/@ |
i Qi BLACK
3 L
i O© i
==l
TIME DELAY MODULE ORANGEMWHITE >
SCHEMATIC

@

T0 TEMP. GUAGE HARNESS
{LIQUID COOLED MODELS)

The above parts group applies to the following Mfg. Nos.:
5900809 (1S2000ZKAV2561)

5900813 (1S2000ZKAV25/61 AUS/NZ)

5900815 (1S2000ZKAV2561 CAL)

5900839 (1S2000ZKAV25/52 AUS/NZ)
(

5900840 (1S2000ZKAV2552)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 107 TP 400-7423-AC-2Z-F



Electrical Schematic - Ignition Grounding Circuit/Operator Presence - 25HP Kawasaki

423eswil2
IGNITION SWITCH
POSITION | CIRCUIT MAKE |
1520007 WIRE HARNESS 1.0FF IG3M&A
g 2RUN  B&L&A
(S: 2000559906 & Above) S STRT TBALES
GRAY BRAY
VIOLET | Fuse BLOCK HARNESS |
M 5401328 N
Q‘lo ORANGE | |
} VELLOW VELLOW ! !
F‘%O 1 I |
l SEAT / s | |
< SWITCH ; i i
|E om0 - M enmion 2 ! g !
2 I £\ swich | v H | o |2 |
| ORANGE /U/ ORANGEWHITE = soaser e i 20 .
| L L 0 L A 2 i e R
m— IKY e 2 h 2 y
I I P10 ) ! !
SWITCH @ | |
5022180 ; .
o L ORANGE ' !
H RH NEUTRAL 2 b -4
€ SWITCH & PTO CLUTCH ORANGE/BLACK AUXILARY
E 2 H s BN |
L S0t EE H 5100084 AUXILARY SWITCH
a E
@ GRAY CONNEGTOR ORANGE/BLACK
£z g ez TR M Trowaw T T T !
I H - g5 ! H
= 213 812 { HARNESS :
e z = BLACK 3 MLTE ENGINE MAGNETO | !
H @ |
H n J J o D Dl umsewne :
2 ® @————{ FUEL SOLENOID |
g [T [vowr @ ® ‘ @ vum e |
] LK NEUTRAL {2 HOURMETER ] 5 i e[ VOLTAGE REGULATOR | !
SWITCH H 100366 | = VELLOW H
5021451 2 =1 BLACK Sk 4 VLW B § -_FW’W——HH |
;’3 }“( ‘—D 25HP KAWI ENGINE JUMPER HARNESS ‘
b ) < R l i A1R COOLED MODELS) |
o R £ L 3 L I & —
1 YELLOW » S| oo T
BATTERY
BLUE BLUE 5
g O‘r@C - & I . STARTER
& | ORANGE } MOTOR :r 1
- [ ai— / RELAY o |
01 5021766 & POSITIVE BATTERY CABLE NEGATIVE BATTERY CABLE
LA 4 BLACK & pu 5021405 5044014
PARKING BRAKE T | =
SWITCH ° Er 3 o - i i
5022182 =) ot ]
i - VIOLET . H
3 El
TIME DELAY MODULE w . 5
02331 2 RELAY = g
e R soprree 2 °
i @/@ !
i @1 BLACK
» O i
L
THE ZELAY HODULE ORANGEMWHITE %0

T0 TEMP. GUAGE HARNESS
{LIQUID COOLED MODELS)

The above parts group applies to the following Mfg. Nos.:
5900809 (1S2000ZKAV2561)

5900813 (1S2000ZKAV25/61 AUS/NZ)
5900815 (1S2000ZKAV2561 CAL)
5900839 (1S2000ZKAV25/52 AUS/NZ)
5900840 (1S2000ZKAV2552)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 108 TP 400-7423-AC-2Z-F



Electrical Schematic - PTO Clutch Circuit - 25HP Kawasaki

423eswp2

IGNITION SWITCH
POSITION | CIRCUIT MAKE |
1520007 WIRE HARNESS 1.0FF IG3M&A
i’ 2. RUN B&L&A
(S: 2000559906 & Above) TR TEALES
GRAY SRAY
VIOET [ = | Fuse BLOCK HARNESS |
5401328 N
oy ORANGE | |
T ' .
! VELLOW J VELLOW ! !
1 L : H
"‘O‘*,EO ! |
‘ SEAT | |
< switcH ; i i
£ 5022004 P { 3 ! s Ts I
g ooy z g E |z 5
‘ E] — 2 | 4 4 2
ORANGE ORANGEWHITE = 2 : la £
f ﬂ/ | — 5 E\E A
U D PTO I !
SWITCH | |
5022180 s .
| |
° ORANGE : H
H RH NEUTRAL F e e e -4
i SWITCH & ORANGE/BLACK
< v <o k2 AUXILARY
g seer SEE H AUXILARY SWITCH
onE B Bl
o GRAY CONHECTOR ORANGE/BLACK
L
= =3 2 - - -
13 2 - L I i i
m E o BLAGK i WHTE ENGINE MAGNETO | !
8 i I
H J /J e o ORANGEWHITE :
% ] o i @rpr——{FUEL SOLENOID |
' @ VIOLET |
E| LHS’\‘;!%’}‘QM HOURMETER i e[ VOLTAGE REGULATOR | !
100366 . VELLOW
e T T
- 25HP KAWI ENGINE JUMPER HARNESS |
- I (AIR COOLED HMODELS) |
2 2 L 5402307 ]
o R Ly B v e -
] YELLOW » O o
o [ BLUE J BLUE “ R )] ) BATTERY
2 ] STARTER
R | ORANGE / } MOTOR F 1 ]
ELA o "
OO 5021766 1% POSITIVE BATTERY CABLE NEGATIVE BATTERY CABLE
PARKING BRAKE 1 o, SO [ = 5021405 5044074
| B
QR Tt { o
5 = e ]
t VIOLET ,[ . " H
TIME DELAY MODULE @ e g
5023310 = RELAY = 8
———— R o786 8 ©
!
L@
! ﬁ)gg BLACK
==
TIME QLAY MODULE ORANGEWHITE D
@
T0 TEMP. GUAGE HARNESS

{LIQUID COOLED MODELS)

The above parts group applies to the following Mfg. Nos.:

5900809 (1S2000ZKAV2561)
5900813 (1S2000ZKAV25/61 AUS/NZ)
5900815 (1S2000ZKAV2561 CAL)
5900839 (1S2000ZKAV25/52 AUS/NZ)
5900840 (1S2000ZKAV2552)

— o~ —~ —

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

109

TP 400-7423-AC-2Z-F



Electrical Schematic - Charging Circuit - 27HP Kohler

423eskcl

IGNITION SWITCH
POSITION | CIRCUIT MAKE
520002 WIRE HARNESS 1.0FF [GEMBA
(SN 200059905 & Ao ZAUN, 1B EL&A
05 & Ao 3.START |B&L&S
GRAY GRAY = cmrmcmcrmc it —mi e
oL FUSE BLOCK HARNESS |
NG, ORANGE ! 40132 ‘
T : |
YELLOW VELLOW H .
OO I |
SEAT ! |
5 SwicH v w0 jow . . | < i
g 0o z| B kB Ll
ORANGE 1 1 ORANGEAMHITE A 2 i = |2 = O
U IK] F & !
[| D PTO ! !
SWITCH | |
5022180 H .
! |
o ORANGE ' .
g
H RHNEUTRAL | = e .
3 SWITCH B PTO CLUTCH ORANGE/BLACK AUXILARY
E 5021461 S [—
g EE E S1gonse AUXILARY SWITCH
B E B
! ] @ GRAY FONRECTER ORANGE/ELACK
PO N [rwme —mEme T -
o " — ENGINE MAGNETO| |
pird VIOLET ¢
z ] i
g [ {vioer RED ) .
§ LH NEUTRAL FUEL SOLENOIDm== |
& SWITCH HOURMETER !
Sa01451 5100008 - === SPARK ADVANCE !
I 1 | 27HP KOHLER ENGINE HARNESS H
S E 1|l B |1 some konier sumper maRNESS | T T T T T s e
o ER L
—— YELLOW & O VeLLow =
o Wt bLUE BLUE BATFERY
2 STARTER
g | /V MOTOR + -
1o Lol ot / ¥ L N
o \l/ POSITIVE BATTERY CABLE NEGATIVE BATTERY CABLE
PARKING BRAKE Bl NS e 5621405 5044014
SWITCH o | =5 o :
5022182 ?
VIDLET H
1 ;A[‘\
TIME DELAY MODULE - o T
5023310 |5 Reway & z
e g 5 g ¢
!
! BLACK.
L
TIRE DELAY MODULE N
Rt ORANGEAWHITE o
D@

TO TEMP. GUAGE HARNESS
(LIQUID GOOLED MODELS)

The above parts group applies to the following Mfg. Nos.:

5900817 (1S2000ZK2761)
5900838 (1S2000ZK2752)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

110

TP 400-7423-AC-2Z-F



Electrical Schematic - Cranking Circuit - 27HP Kohler

423eskrl

IGNITION SWITCH
POSITION | CIRCUIT MAKE
520002 WIRE HARNESS 1.0FF [G&M&A
5402300
(S/N. 2000559906 & Roove) 2 RN B&LEA
3.START |B&L&S
GRAY BRAY 0 i e et e e
IOLET FUSE BLOCK HARNESS |
S DRANGE J i 0132 |
OO : |
YELLOW ] | VELLOW : .
OO ! |
SEAT ! |
e Pl 1 3 !
. H .
B g |
ORANGE _U u/ :-l’\ CRANGEMHITE i = z m ‘
[| D PTO ! !
SWITCH | |
5022180 i .
s
o L ORANGE ' 1
g
z RHNEUTRAL | = b 4
3 SWITCH B PTO CLUTCH ORANGE/BLACK AUXILARY
2 214 <z & —
] 5021451 8 z g E 5166084 AUXILARY SWITCH
qlE B E
" g @ GRAY CONNECTOR ORANGE/ELACK
PO N [rwme —mEme T -
2 ENGINE MAGNETO |
pird ] VIOLET
z o
g [ [ |woes FUEL SOLENOID—
5 LH NEUTRAL 2 T g
El SWITCH £ HOURMETER
Sa01451 H 5100008 - ——{ SPARK ADVANCE
L BLACK MoDULE
o - Im 1 | 27HP KOHLER ENGINE HARNESS H
E 5. » | | sepp KOHLER JUMPER HARNESS  + T T T T T T
El £ 2
VELLOW s SO - m = = s
1 L Ll YELLOW -
Wt ELUE BLUE 5 B BATTERY
NO STARTER
- - MOTOR + -
O.J/O' GRANGE RELAY B 4 Nz 1] T m
A 5021768 i \l/ POSITIVE BATTERY CABLE NEGATIVE BATTERY CABLE
PARKING BRAKE Bl NS = e 5621405 5044014
SWITCH o ;‘_—‘ = g « & WHITE :
5022182 == ot
— VIDLET I ® « 3
< E
TIME DELAY MODULE @ @ %
5023310 B RELAY = g
———-=- R 66 S ©
A |
! m ! BLACK
[e=2
TIVE LAY MO B OHANGEAYHITE DG
@®

TO TEMP. GUAGE HARNESS
(LIQUID GOOLED MODELS)

The above parts group applies to the following Mfg. Nos.:

5900817 (1S2000ZK2761)
5900838 (1S2000ZK2752)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

111

TP 400-7423-AC-2Z-F



Electrical Schematic - Ignition Grounding Circuit/Operator Presence - 27HP Kohler

423eskil

IGNITION SWITCH
POSITION | CIRCUIT MAKE
1520002 WIRE HARNESS 1. OFF GEM&A
(s zuug:?ﬁgi & Avove) ZRUNIBELEA
3.8TART |B&L&S

GRAY BRAY 0 i e et e e
IOLET FUSE BLOCK HARNESS |
140132 '
Oio ORANGE i |
: |
YELLOW VELLOW : .
OO I |
SEAT | |
< SWITCH - . ! '
R B k0 joow " g ! o |
0 5\ : o B s |
ORANGE ) ‘.( n ORANGENIHITE G e i = |2 - |
oS —_— ] &
|] D PTO ! !
SWITCH | |
5022180 i .
WD ORANGE ' !
RHNEUTRAL | = b -
SWITCH B PTO CLUTCH ORANGE/BLACK AUXILARY
5021451 H e g | I —
EE z st AUXILARY SWITCH
o0 E B
g @ GRAY CR ORANGE/ELACK
e £ e[ T R 1T ettt e =
|
z 0 |
g I S 3 | FUEL SOLENOID— )
5 LHNEUTRAL o HOURMETER - d
s‘gﬂg‘ : 5100006 |
B ELACK VELLOW i
= 1= 1!/ v Vv i
EN z
1 YELLOW & SO Jettow - = = 5406515
o™ — e J 4 | BATTERY
ue ELUE BLUE S’%On )| ‘ prm—
I L= | | - MOTOR + -
Loy, |y RELAY o 4 Nz 1] T m
M 5021765 = \l/ POSITIVE BATTERY CABLE NEGATIVE BATTERY CABLE
b 5021405 5044014
PARKING BRAKE =
SWITCH it
5025182 3 ,__{, ]
z
S
T
= 1
&2 c
BLACK.
OHANGEAYHITE 5 &
®®

TO TEMP. GUAGE HARNESS
(LIQUID GOOLED MODELS)

The above parts group applies to the following Mfg. Nos.:
5900817 (1S2000ZK2761)
5900838 (1S2000ZK2752)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 112 TP 400-7423-AC-2Z-F



Electrical Schematic - PTO Clutch Circuit - 27HP Kohler

423eskpl

IGNITION SWITCH
POSITION | CIRCUIT MAKE
1520002 WIRE HARNESS 1. OFF GEM&A
(s zuug:?uzicté & Avove) ZRUNIBELEA
3.8TART |B&L&S

GRAY GRAY e
—_

VIOLET FUSE BLOCK HARNESS |
140132 '
o ORANGE J | |
OT0 : i
YELLOW ] | YELLOW ' v
OO ! |
SEAT | |
5 SWITCH ne no o foom 5 1 |
S ﬂ i ﬂ g ! g \
E % | |5 5 1
ORANGE 1l 1 SRANGENIHTE g i ] o
AN g % !
[| D PTO ! !
SWITCH | |
5022180 . '
! ‘
g DRANGE 1 '
H RH NEUTRAL = b 4
z SWITCH = PTO CLUTCH ORANGEBLACK ] AUXILARY
E 5021461 HERS) = (-
3 8 g = E 5100084 AUXILARY SWITCH
qlE B E
" El O GRAY CONNECTOR ORANGE/ELACK
ERE = é g leS>==> |T7oman  Temene 'l oo U7 =
. m i ENGINE MAGNETO| |
pird VIOLET ¢
E |
g 1 | voer ! :
S FUEL SOLENOIDF |
A HOURMETER ] i
5321451 5100006 BLACK . SPARK ADVANCE .
| YELLOW ( ]
= | 1 | ZHPKOHLERENGINENARNESS J
g ?’_: 27HP KOHLER JUMPER HARNESS ‘
; B ” = = 06515
—| ] VELLOW i VELLOW = 777777777’7 77777 7J
BATTEHRY
ELUE BLUE
2 L0 CONO STARTER
z L= | - MOTOR + -
2 OJ/O GRANGE RELAY 4 Nz 1] T m
A 5021765 \l/ POSITIVE BATTERY CABLE NEGATIVE BATTERY CABLE
st ot BLACK 5021405 5044014
PARKING BRAKE = =
SWITCH o | 7 2
5022182 ?
VIOLET z
1 ;A[?
TIME DELAY MODULE o o z
5023319 |5 Reway & z
g w B ©
BLACK.
ORANGEMWHITE DO
®®

TO TEMP. GUAGE HARNESS
(LIQUID GOOLED MODELS)

The above parts group applies to the following Mfg. Nos.:
5900817 (1S2000ZK2761)
5900838 (1S2000ZK2752)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 113 TP 400-7423-AC-2Z-F



Notes




Hardware Identification

Common Hardware Types

Hex Head Capscrew @ Washer
N/

@JMMM)MMM_@

Carriage Bolt
@ @) Hox Nut

Standard Hardware Sizing

When a washer or nut is identified as 1/2”, this is the
Nominal size, meaning the inside diameter is 1/2 inch; if a
second number is present it represent the threads per inch

When bolt or capscrew is identified as 1/2 - 16 x 2”, this
means the Nominal size, or body diameteris 1/2 inch; the
second number represents the threads per inch (16 in this
example, and the final number is the body length of the
bolt or screw (in this example 2 inches long).

The guides and ruler furnished below are designed to
help you select the appropriate hardware and tools.

—Q
j_§ Inside
£ ( - ) Diameter
b \_
— \ J
e | | |
N
@ Screw, 1/2 x 2
N Body
< Diameter
| N
L= Body
s Length
—L
L N
—w
—X
< Y
N
—L
N
et N

Wrench & Fastener Size Guide

& Torque Specifications

Torque Specification Chart

FOR STANDARD MACHINE HARDWARE (Tolerance +20%)

4 \

1. These torque values are to be used for all hardware

2. Recommended seating torque values for locknuts:
a. for prevailing torque locknuts - use 65% of grad
torques.
grade 5 torques.

values must meet this specification.

Hardware
Grade N

SAE Grade 2 SAE Grade 5 SAE Grade 8
Size Of in/Ibs in/Ibs in/lbs
Hardware | ft/lbs | Nm. ft/lbs | Nm. ft/Ibs Nm.
8-32 19 2.1 30 34 41 4.6
8-36 20 2.3 31 3.5 43 49
10-24 27 3.1 43 4.9 60 6.8
10-32 31 3.5 49 55 68 7.7
1/4-20 66 7.6 8 10.9 12 16.3
1/4-28 76 8.6 10 13.6 14 19.0
5/16-18 1 15.0 17 231 25 34.0
5/16-24 12 16.3 19 25.8 27 34.0
3/8-16 20 27.2 30 40.8 45 61.2
3/8-24 23 31.3 35 47.6 50 68.0
7/116-14 30 40.8 50 68.0 70 95.2
7/16-20 35 47.6 55 74.8 80 108.8
1/2-13 50 68.0 75 | 102.0 110 149.6
1/2-20 55 74.8 90 | 1224 120 163.2
9/16-12 65 88.4 110 | 149.6 150 | 204.0
9/16-18 75 | 102.0 120 | 163.2 170 | 231.2
5/8-11 90 | 1224 150 | 204.0 220 | 299.2
5/8-18 100 | 136 180 | 24438 240 | 3264
3/4-10 160 | 217.6 260 | 353.6 386 | 525.0
3/4-16 180 | 2448 300 | 408.0 420 | 571.2
7/8-9 140 | 1904 400 | 544.0 600 816.0
7/8-14 155 | 210.8 440 | 5984 660 897.6
1-8 220 | 299.2 580 | 788.8 900 | 1,244.0
1-12 240 | 326.4 640 | 870.4 | 1,000 | 1,360.0

NOTES

excluding: locknuts, self-tapping screws, thread forming
screws, sheet metal screws and socket head setscrews.

eb

b. for flange whizlock nuts and screws - use 135% of

3. Unless otherwise noted on assembly drawings, all torque

1/4” Bolt or Nut 5/16” Bolt or Nut 3/8” Bolt or Nut 7/16” Bolt or Nut 1/2” Bolt or
Wrench—7/16" Wrench—1/2” Wrench—9/16” Wrench (Bolt)—5/8” Wrench—3/4”

Wrench (Nut)—11/16”

Nut




Parts
Manual
1S2000Z Series

Zero-Turn Riding Mower

IT IS THE POLICY OF BRIGGS STRATTON TO IMPROVE ITS PRODUCTS WHENEVER IT
IS POSSIBLE AND PRACTICAL TO DO SO. WE RESERVE THE RIGHT TO MAKE
CHANGES OR ADD IMPROVEMENTS AT ANY TIME WITHOUT INCURRING ANY
OBLIGATION TO MAKE SUCH CHANGES ON PRODUCTS MANUFACTURED

Briggs and Stratton Power Products Group, LLC.

5375 North Main Street
Munnsville, NY 13409 USA
800-933-6175

www.ferrisindustries.com

© Copyright 2011 Briggs and Stratton Corporation
All Rights Reserved. Printed In USA.





<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.5
  /CompressObjects /Off
  /CompressPages false
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize false
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness false
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Remove
  /UsePrologue false
  /ColorSettingsFile (None)
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages false
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages false
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages false
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 2400
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly true
  /PDFXNoTrimBoxError false
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile (U.S. Web Coated \050SWOP\051 v2)
  /PDFXOutputConditionIdentifier (CGATS TR 001)
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<
    /ENU (Briggs Graphics with 300dpi downsamples. Includes crops and bleed.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks true
      /AddPageInfo false
      /AddRegMarks false
      /BleedOffset [
        9
        9
        9
        9
      ]
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /HighResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MarksOffset 12.002400
      /MarksWeight 0.250000
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PageMarksFile /RomanDefault
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
    <<
      /AllowImageBreaks true
      /AllowTableBreaks true
      /ExpandPage false
      /HonorBaseURL true
      /HonorRolloverEffect false
      /IgnoreHTMLPageBreaks false
      /IncludeHeaderFooter false
      /MarginOffset [
        0
        0
        0
        0
      ]
      /MetadataAuthor ()
      /MetadataKeywords ()
      /MetadataSubject ()
      /MetadataTitle ()
      /MetricPageSize [
        0
        0
      ]
      /MetricUnit /inch
      /MobileCompatible 0
      /Namespace [
        (Adobe)
        (GoLive)
        (8.0)
      ]
      /OpenZoomToHTMLFontSize false
      /PageOrientation /Portrait
      /RemoveBackground false
      /ShrinkContent true
      /TreatColorsAs /MainMonitorColors
      /UseEmbeddedProfiles false
      /UseHTMLTitleAsMetadata true
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice




